Return to Library

The Other Thoroughbred From Kentucky

NMazak

Mechanical Parts List

for

VTC-200B
(Mazatrol Fusion 640M)

Publication # C557LA1001E
(6/99 - 8/2000)

When Ordering Parts:

Be certain to give the machine model, serial number
and part code number (or part call out number) to
your local distributor or service center.

Serial Number:




Return to Library

Notes:



Return to Library

Description

Headstock
Column
Base
Saddle
Table

X Axis Drive
Y Axis Drive
Z Axis Drive
ATC

Tool Magazine
Control Box

Cptimizer Technlcal Librang
Digital Documentation Systems

NMazak

Master Index
VTC-200B
Mazatrol Fusion 640M

Unit # Description Unit #

01 Wiring & Duct 29

03 Head Lube 32

04 Coolant System 36

05 Pneumatic System 38

06 Pneumatic Circuit Diagram ACD

11 Wire Cable 41

12 Integrated UnitAss’y 44

13 X, Y & Z Axis Limit Switch 46

16 Slideway Covers 51

18 Head Covers 57

26 Coolant Covers 59
Tool Measurement Ass’y 71
Hydraulic Circuit Diagram HCD



Return to Library

Notes:



Return to Library

MECHANICAL PARTS LISTS

1. DOCUMENTATION QUALITY & CUSTOMER SATISFACTION

MAZAK is committed to the highest levels of customer service and support. If a machine problem is encountered,

*» CAUTION » «
TO ENSURE PROPER SHIPMENT OF REPLACEMENT PARTS

contact the nearby service office of the OPTIMUM Customer Support Network (See page P-4) for assistance. Mazak machines are manufactured at several international pI’OdUCtIOH

Please use the documentation evaluation form (See page P-4) for any comments and suggestions for improvement. facilities. Each location uses components supplied by local vendors.

The purpose of the mechanical parts list is to provide unit assembly drawings and service parts identification for On items such as Iubrication, hydraulic & pneumatic components,

MAZAK machine tools wh ici hi deri ts. : : : :
maching fools When SeTvieing & machine or ordering pars please obtain the vendor part information from the actual machine part

2. DESCRIPTION before ordering.

To find the desired unit assembly number:

The first pages of the mechanical parts list gives a listing of unit assembly descriptions and numbers. The pages The fO”OWIng paits lists include vendor paits used by all of these

that follow include a table of contents, giving a detailed listing of each unit assembly. manufacturing locations, therefore, it is critical to match the specific
— part on your machine with the appropriate list.
MECHANICAL PARTS LIST
SUPER QUICK TURN
15/M/MS/18/M/MS - _ _ -
INDEX Note: Mazak part numbers for vendor supplied items begin with
UNIT - NAME UNIT alpha characters. Example: GO6MPH00010.
HEAD 1 01
TURRET 1 15
X DRIVE 1 25
ZDRIVE 1 30 3. HOW TO ORDER REPLACEMENT PARTS.
BDRIVEL . G 1C T
_[carriagr— . — i == When ordering replacement parts, call the nearest MAZAK service center with the following machine
information: (Please reference the Mazak Customer Support Network map on page P-4)

The page number is comprised of two or three parts. The first number refers to the unit assembly number. The Your machine model and type.

second number denotes the sequential page number within each unit. “E” is marked an editted page. Machine serial number.
01-15 : Mechanical parts list publication number you are using.
Editted page Page number where the parts references are shown.
Page number within a unit Mazak part number (11 digits).

. Part name and manufacturer’s part number.
Unit assembly No.

Q @ © ® ® ® O

Vendor part identifier (taken from the actual part)

A third number may be added if additional pages are necessary.

@

Quantity to order.

Example: 02-10-1

P-1 CGENLCO0018E



Return to Library

4, COMPOSITION - The parts with index number on it,yet the parts which not to be used for the time being or deleted
parts,written word of NOT USED or DELETED.

The mechanical parts list of each unit assembly is comprised of the mechanical assembly drawings and the applicable

parts lists In case of use purchased parts,written word of “COMM'L. also “NO NUMBER” if it's no parts number.

4-2-3 ® PARTS NAME

4-1 Unit Assembly Drawings Parts description as defined by the MAZAK engineering department.
The unit assembly drawings show “balloon” numbers, “® ", referencing parts to an index number in the parts lists.

4-2-4 @ REMARKS

4-2 Parts List Descriptions Information regarding to the parts.(supplement)

The following notations are shown in the parts list: a) To identify parts composition.

(USED WITH - - -)

Noted as above if a part is used with other parts additional parts name is followed by above a words

® INDEX No. ® REMARKS. @ RANK.

® PARTS No. ® MAKER. LIST No. USED WITH"

® PARTS NAME. ® QTY. b) Manufacturer's part number

¢) Hardware description ( eg.: bolt size)
SAMPLE PARTS LIST: d) Similar part numbers may be identified as an eleven digit number in parentheses.

® ® ® ® ® G] @
b4 ] A A A b 425 © MAKER
o | | | | o | | o -
NO.  PART-NO. PART-NAME REMARKS MAKER A B --- P Q RANK LIST-NO. The Manufacturer of the parts. This is typically shown under the remarks heading in parentheses.

1 A06CB100500 HEX HEAD SCREW M10x50
2 J2600P10200 O RING P102

(o]

935215B0102

—_

4-2-6 ® QTY

The number of items used in this unit assembly.

4-2-1 © |INDEX No. : . I - . . . . .
Quantity requirements for specification variations, such as machines with optional equipment, are listed under

This number corresponds to a “balloon” number in the parts assembly drawings. The index numbers are listed . . . - .
P P y g identifying alphabet characters, “ A B C ----", which correspond to the specific option

sequentially starting from No.1 in the parts list of each unit.

4-2-7 @ RANK

4-2-2 @ PART No. e . . . S
Classifications according to duration of the parts, for example, an “A” item has a shorter service life than a

There are two types of Mazak 11 digit part numbers, Mazak produced and vendor supplied parts. . . . . .
yp gtp P PP P Rank B item and so forth. This information may be supplied as a spare parts guide.

These parts are classified as follows.
a) Mazak produced parts. . .
) P P 4-2-8 LIST No. (shown in the parts list header box)

The parts designed and made by MAZAK.
P g y Parts list number applicable for the assembly drawing. (For MAZAK internal use .)

b) Purchase parts number.

The parts which MAZAK defined specifications and are made by a vendor.

c) COMMENTS IN A PARTS NUMBER SPACE.(in the column)

CGENLCO018E P-2



Return to Library

5.

HOW TO USE THE MECHANICAL PARTS LISTS.

To find the desired part numbers, follow the procedures outlined below.

Example :
MECHANICAL PARTS LIST
SUPER QUICK TURN
15/M/MS/18/M/MS
INDEX
UNIT - NAME UNIT
HEAD 1 =
TURRET 1 =
XDRIVE 1 -~
ZDRIVE 1 —~
s mem =33,
_..CAR.RlAGF_._._._._._._._.

(1) Identify the desired machine unit assembly shown in the master index (the first pages of each parts list).
(2) Open the manual to the unit assembly drawings and locate the desired parts. (see section 4-1)

(3) Using the “balloon” numbers associated with the parts, open the manual to the parts list and make note of the

Mazak eleven digit part codes,part names, remarks and quantities used.

6. ABBREVIATIONS

6-1 Following abbreviations are used in assembly drawing numbering.

ABBREVIATION DESCRIPTION
HCD (HD) Hydraulic circuit diagram
ACD (HD) Air circuit diagram
CCD (CD) Coolant circuit diagram
LCD (LD) Lubrication circuit diagram
SCD (SD) Spindle Cooling system diagram

6-2 The following abbreviations are used in the mechanical parts list for part descriptions.

ABB’'N DESCRIPTION
ASSY Assembly
BRKDN Breakdown
BRG Bearing

COML Commercial
DWG Drawing

EFF Effectivity

HEX Hexagon

HD Head

IDX Index

LK Lock

NHA Next Higher Assembly
QTY Quantity

SCR Screw

SEC Section

SKT Socket

CGENLCO0018E



Return to Library

MACHINE DOCUMENTATION | OPTIMUM CUSTOMER SUPPORT NETWORK
CUSTOMER EVALUATION h1azak '?F ,

Your opinion is important to enable us to issue documentation that will fit your needs.
Thank you for taking the time to supply this information.

The Other Thoroughbred From Kentucky

Date:
Machine Type: Machine Serial#: NC Type:
Customer: Reported By:
Address: Position:
Telephone#:
Manual Publication #: Excellent  Good Adequate  Fair Poor
How well is the documentation suited to your needs?

Were you able to find the necessary information easily?

How well are the manuals organized?

How easy are the manuals to understand?
Are the illustrations helpful?

Ooo0OoOoonO
Oooo0Ooon
Oooo0Ooon
Ooo0OoOoonO
Oooo0Ooon

Overall, how do you rate the documentation?

What did you like about the documentation? How can it be improved?

1 North Central Technical Center (Florence, Ky.) ............. (606) 342-1775
Technical Education & Training Center (Florence, Ky.)  ....... (606) 342-1482
2 Midwest Technical Center (Chicago, lll.) .................. (847) 885-8311
3 Canada Service Center (Mississauga, Ont.) ............... (905) 670-0201
4 East Technical Center (Hartford, Ct.) .................... (860) 528-9511
5 Southeast Technical Center (Atlanta, Ga.) ................ (770) 996-1030
6 Southwest Technical Center (Houston, Tx.)  ............... (281) 931-7770
7 West Technical Center (Los Angeles,Ca.) ................ (310) 327-7172
MAZAK After Hours Customer Service Hotline . ............. (800) 231-1456

RETURN TO: MAZAK Corporation
Technical Publication Dept.
8025 Production Drive
Florence, Kentucky 41042

CGENLCO018E P-4



Return to Library

Mazak

VTC-200B (557) - KENTUCKY CONTENTS C557LA1001E
Unit Name Unit No. Spec. Description Unit Name Unit No. Spec. Description

HEAD 55570120100 | A [10000 RPM W/ THRU SPINDLE COOLANT AIR 55573820100 | A |[STD

HEAD 55570120200 B |10000 RPM W/O THRU SPINDLE COOLANT WIRE CIRCUIT 55574120100 | A [WITH COOLANT THROUGH SPINDLE

COLUMN 55570320100 | A |THKLM GUIDE WIRE CIRCUIT 55574120200 B |STD

COLUMN 55570320200 B |INALM GUIDE (STD) WIRE CIRCUIT 55574120300 c |WITH AIR BLAST

BASE 55570420100 | A |THKLM GUIDE WIRE CIRCUIT 55574120400 D |WITH COOLANT THROUGH SPINDLE & AIR BLAST

BASE 55570420200 B |INALM GUIDE (STD) WIRE CIRCUIT 55574120500 E |WITH HIGH PRESSURE COOLANT THROUGH SPINDLE

SADDLE 55570520100 | A |THKLM GUIDE WIRE CIRCUIT 55574120600 F |WITH HIGH PRESSURE COOLANT THROUGH SPINDLE & AIR

SADDLE 55570520200 B |INALM GUIDE (STD) WIRE CIRCUIT 55574120700 | g [WITH OIL HOLE

TABLE 54390620100 | A [Standard WIRE CIRCUIT 55574120800 H |WITH OIL HOLE

X-axis DRIVE 55571120100 | A [1120mm PENDANT BOX A

Y-axis DRIVE 55571220100 | A [510mm ST + 250mm ATC ST FRAME 55574420100 | A |[STD

Z-axis DRIVE 55571320100 | A [510mm ST X-LIMIT 55574620100 | A [STD

ATC 55571620100 | A |CAT 24T (Standard) X-WAY COVER 55575120100 | A |[STD

ATC 55571620200 B |MAS 24T HEAD COVER 55575720100 | A [STD

MAGAZINE 55571820100 | A |MAS,CAT 24 TOOLS HEAD COVER 55575720200 B |WITH AIR BLAST OR OIL HOLE COOLANT

MAGAZINE 55571820200 B |MAS,CAT 30 TOOLS HEAD COVER 55575720300 ¢ |WITH AIR BLAST & OIL HOLE COOLANT

CONTROL BOX 55572620100 | A COOLANT COVER | 55575920100 | A ['98 IMTS

TERMINAL BOX 55572970100 | A [WITH TRANCE BOX (STD.) COOLANT COVER | 55575970200 B |STD

TERMINAL BOX 55572920200 B |WITHOUT TRANCE BOX COOLANT COVER | 55575920300 c |STD

HYD. 55573120100 | A WORK LIGHT 55576620100 | A [STD

HEAD LUBE 555732Z0100 | A |STD. Fan Cooler Type TOOL MEASURING| 555771Z0100 | A

LUBE 55573470100 | A [STD. PATROL LIGHT 55577220100 | A [SIGNAL TOWER 3 COLORS (RED, YELLOW, GREEN)

OIL MIST 55573520100 | A |OIL MIST PATROL LIGHT 55577220200 B |SIGNAL TOWER 3 COLORS (RED. YELLOW GREEN) WITH BUZZER

COOLANT 55573620101 A |ConSep2000 (RIGHT SIDE), WITH COOLANT THROUGH SPINDLE PATROL LIGHT 55577220300 c [SIGNAL TOWER 2 COLORS (RED, YELLOW) WITH BUZZER)

COOLANT 55573620200 B |ConSep2000 (RIGHT SIDE), WITH POWERFUL COOLANT/OIL HOLE PATROL LIGHT 55577220400 D |SIGNAL TOWER (YELLOW)

COOLANT 55573620300 | ¢ [ConSep2000(RIGHT SIDE),FLOOD COOLANT PATROL LIGHT 55577220500 E |SIGNAL TOWER (RED) WITH BUZZER

COOLANT 55573620400 D |STD,FLOOD COOLANT TOUCH SENSOR | 55579270100 | A [MAS #40

COOLANT 55573620500 g |COOLANT THROUGH SPINDLE TOUCH SENSOR | 55579270200 B |CAT #40

COOLANT 55573620600 F |[POWERFUL COOLANT/OIL HOLE TOUCH SENSOR | 55579270300 c |YME-CAT #40

COOLANT 55573620700 | g [CHIP CONVEYOR(RIGHT SIDE),FLOOD COOLANT

COOLANT 55573620800 H |CHIP CONVEYOR(RIGHT SIDE),WITH COOLANT THROUGH

COOLANT 55573620900 J |CHIP CONVEYOR(RIGHT SIDE),WITH POWERFUL COOLANT/OIL

COOLANT 55573621000 K |ConSep2000(RIGHT SIDE),Hi-PRESSURE COOLANT THROUGH

COOLANT 55573621100 L [Hi-PRESSURE COOLANT THROUGH SPINDLE Hi\ﬂtiﬂ El]z EI]K

COOLANT 55573621200 | M [CHIP CONVEYOR(RIGHT SIDE),Hi-PRESSURE COOLANT : =lC

COOLANT 55573621300 N |ConSep2000(RIGHT SIDE),Hi-PRESSURE COOLANT THROUGH OptimizerTechnical Library

COOLANT 55573621400 | p |HI-PRESSURE COOLANT THROUGH SPINDLE e

COOLANT 55573621500 | q [CHIP CONVEYOR(RIGHT SIDE),Hi-PRESSURE COOLANT

C-1




Return to Library

Notes:



Return to Library

TOTAL
PAGES

13

ENG. NO

5570

Parts List: Spindle Head

LISTNO 95570120109

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0054

A

55570120105

10000 RPM W/THRU

055701A001f 055701A002C,
055701A003d, 055701A004c

557-0060

B

55570170205

10000 RPM W/O THRU

055701A005f, 055701A002C,
055701A003d, 055701A004c

Wednesday, July 07, 1999

PED-KPLO03




Return to Library

Notes:



FPYIREVITYY w0 1T

T
|
|
- | W
J B BEEEEEEEMIGEE hall
, 1 B ERE) [4e| B =
] | SN EEES 8
SIS =
| @ SRSl | | —
@/ | R BlElR 88 2
NREREREN HOW
L wasied L) o g <))
m ~\_ ) %MWM
_ _ | o
| 2 wl _ | w
[ B
i ¢ @
/ oo ‘ e
/ | ™ m w*
\\ W NF Innnnnnnnk:
i i ' A el |«
N
/
\ g
N | 1g[gle
\\ ~ Ao 7L E
4 ESSCGSSGUS
T7T
I [
I =
! o gy <l e
a N H— ) <
. 1 o [ T .
,Am. m by | e
I iR P) N
S 22 ;
| ¥ =
I I_._/ H % m._nfomﬁu ] m
e —r—- ne S g mmwm
| s S - NG SR
| [y =r=1 | e
o B llels e
i e
Bl
&

/

PPer

|

h

\
\
X

Sl3)

B
— L=
)
=
—-

1
—iElF

a

—&EE 1

mer BA0XP20. AXI 2, S=KE. 32set

il

T‘
g 2800800090 ¢

— r— —— r—r——

il [/
gl I/ —

|
m==ay
H
L
=

i
A L T N Ny

SNV A -

N

g?éw‘ .
T
/

\
-

A

Return to Library




Return to Library

mEY

e
A
&

N

A
25 26 27 25

(———
‘frfffu,
it A
|
il
i
il 7
1l 7

== == “7
11
1!
I

A= I
1!
Il
1yl
1!
11

k —==—tEp—

C — CSECTION D — D SECTION

G OETAIL(S=2/1) {4l

A10000m i n-ift#/ <

A
i
i
u |
<4
i
i
I all
i
i
A10000mi -1t/ 3
20 204 A
— = I
. \10557-0054| 6/14/99 | VES |
A10000min-1the ™\ 2[557-0004| 12/8/98|SRM
/&N 3| Memo1192[10.20.98[T.M
#| ECNNO. | DATE NAVE
KY. ENG. CHANGE
B VIEW o ft & D\ - Bk
- N5 =y |~|55570100010A |55570100020A |§?570100200 - - B % B ®
t ® 7000 min- /- -
VTC-200B STD _|VTC-200B STD _|xe>FAzi—&  |A— = 980802 | 980602 | 980BO1
10000 min-t 10000 min-! /a— -
2E>¥ P2 — e FLAL—& (AN~ - R & %
(W/ SPINDLE THRU) |(W/0 SPINDLE THRU, - - 1/2 PAGE: 01-2
A= . - (2/1) [VTC-200
/\-21]| 981009 | FD —039 [T ]
LE:S A8 EERES E % & 0 557 Ol ‘ A002 ‘C

YT VI fawd 1 T T T T



w
©
e L
"% ™ |
o
Od
<
"
- L
= 3l
P S~ b
)
= &P m
am mC‘@
* SE =™
PVOMU
P
o i o) e i
= & 53 fE
uﬂ; ~ ﬁ
I
| B
e
W

A\=27| 981009 | FD —039 [T
%

8% | FA8

=TT

i

-]

VTC-200B STD

10000 min-t

e FAR—

5] 3
et

|5$70100010
VTC-200B STD

10000 min-t

(W/_SPINDLE THRV)|(W/0 SPINDLE THRY)

2e> FL 2L

y N

52
;3

Return to Library

KY. ENG. CHANGE

g
7000 min-Hs 3
4 (ze> l')'\"'rg»m

)

-7




k]

0[s57]01] aco4 | c

PAGE: 01-4

< B
I ||M", AM tmﬁ m
N <<
NRRER
o E g P s
HEEE
[ n[nfs| ¢
e @ m
ik

&

PIFEYIYT w1 T T

1/2

12885 |E %

A\=40] 981009 | FD —039 [T

8% | FA8

-]

VTC-200B STD
10000 min-t

AL~ LA

5] 3
e

|5$70100010
VTC-200B STD

10000 rpm

(W/ SPINDLE THRU)|(W/Q SPINDLE THRY)

e FLa—f

4 N

K]

52
;3

I

femi:fomafmacfomn

I7%B&1/XNe>520NL/min

27
FANIP—H4N IN

;
i

IN

il

}

26

FANI7— I7—

146) *

ol
L
R

E |

A
&

W—t:!ﬂtﬁﬁ FQHLL
ey
=5
B

g
2 M’T"_! ouT
%

A
A
A
A
A
A
A
A
A

Return to Library




PYPEYIYT wl T 00107

w
(] ﬁm m “
O -
Z| [®|= % n
B o)
S S
© <
(®) el |¢| & =
L 3 % o
¢ & g S
o SN D
+ = m S N ET)]
® B w8
_ > o
- - ~
mwj# 2 T
/ ,H - I 8 |k S| ®
/ M :
W B
/ T - v
= | | 4 2 Innnnnnt _m
.-N o
/ <4
/ \ __// |z
N |t
/ 3
Ed
/ DD
RGNS
| —La + el
f Ny U -
— T T ____1 R
— | @ AT 1 N
! ) by e
I 9] I |
s ) I
LR~
g
, i
, | HOE 5
ne Elal ||| B
T ne® B
| Y _ te—_ 3 Lla
| R —— —— — &3 8855
;( ﬁ /_f/.f”uu P — o.n(_ m mmmm
@ | o mw;r/% LIS ERE
” O Xl
S B

83

o
}@ /
Ty

|

Y

n
0
——
A

|®]

iy
\

N

.

mex BA0XP20. 4X1 2. S=HE. 32set

ﬁD

=

— — — — 3

il 17—
1]V

E— = < = [

o
N
(109
i
:
\\
-
N

S PR R NN

—

.
I

LAr———— r— r——

: L
|

=
I

-

27!
7%}

@)
9
13
—
L

o

Return to Library




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 0IM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95570170201 HEADSTOCK
o arts-No arts Name a emarks pare
N Parts-N Parts N Mat'l R k QUANTITY ECN S
A G H|I|J|K|LIM|N|O|P|Q Part Ranks
001]0557029425B  |HEADSTOCK FC300  ((1/2),(2/2) 1 557-0009
002]05570294282 SLEEVE FCD450 1 MEM-1192
003 |A06CB120350 |SKT HD CAP SCR M12X035 6
004{J2600P14500 O-RING JIS P-145 2 A
005|H3600001S80 |PLUG JIS PT1/8 3 MEM-1192
006 |H35GS000070 |PLUG GM-R (PT) 3/8 1 MEM-1192
007(J2600P01200  |O-RING JIS P-012 0 557-0017
008{2557029429b CAP S45C 1 557-0034
009|A06CB100250 |SKT HD CAP SCR M10X025 6
010|E0OPBA6E020 |[NOZZLE KO PBAGE02 4 MEM-1192
011|H35GS000060 PLUG GM-R(PT)1/4 0 MEM-1192
012{J2600P00900 O-RING JIS P-009 2 A
013(J2600S11000 O-RING JIS S-110 1 A
014{34390151990  |COLLAR STKM16 1
A
015(14300152170 SPINDLE SCMM21 0 MEM-1192
016(32600S10500  |O-RING S-105 1
017|F02KQ005361 |ANGULAR BEARING ACHO14CA- 1 C
5DBBCS4/140S+15SX2 FGP4
018|A12005X0120 |SPRING PIN JIS 05X012 1 C
019(22400281021 SLEEVE SCM440 0 MEM-1192
020(45570296720  |PANEL A1050P-0 1 MEM-1192
Wednesday, July 07, 1999 Page 1 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oIV MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955701 Z 03 01 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII | J K Part Ranks
021[44390152670  |[KEY SCM415 0 MEM-1192 B
022 |A06CB060160 |SKT HD CAP SCR M06X016 0 MEM-1192
023 |A27JJ000030 PARKER PIN NO. 2 (2.49 X 4.8) 2 MEM-1192
024 (44390152041  |PIN S45C 0 557-0004
025 (J2600P00700 O-RING JIS P-007 8 A
026 (44390152050 PLATE SPHC 4
027|A26B04X0080 |FLAT HD.CAP.SCR M04X008 4
028 [H46DG002120 |NIPPLE NNO0809 0 MEM-1192
029 [H46DG000020 |BUSH BS04 0 MEM-1192 B
030 [H46DG000050 |SLEEVE SL04 0 MEM-1192
031[H46DG000120 |INSERT Cl04 0 MEM-1192
032 [H7200040400 |TUBE NP4(f4) 1
033 [H12LA004300 |ADAPTER S4T-R1/8 4 MEM-1192 |A
034 (44320162620  |SPRING SWPA 1
035[25260151390  |SLEEVE SCM415 0 MEM-1192
H
036 J2600G04000  |O-RING G-040 1
037(12600P02000  |O-RING JIS P-020 1 A
038|A12004X0080 |SPRING PIN ?04x008 0 MEM-1192
039 (24240148603  |COLLET SCM415 0 MEM-1192
040(32320242160 PUSHER SCM415 1
H
Wednesday, July 07, 1999 Page 2 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955701 Z 04 02 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
G H|lI JKILIMNIO Part Ranks
041(J2600P01000  |O-RING JIS P-010 A
042 |A122P5X0060 |SPRING PIN JIS 2.5X006 C
043 |A46GS000010 |WASHER JIS 2H-8
044(32320244510  NUT SCM415
H
045 (J2600S01400 O-RING JIS S-014 A
046 (24390151921 ROD SCM415 MEM-1192
H
047(J2600P03900 O-RING JIS P-039 A
048(34390151910  |CONED DISK SPRING 240X020.4X2.5TX2X32
049 (J2600P01200 O-RING JIS P-012 MEM-1192 |A
050(25570294301  |SHAFT S45C
051{32400281010 | BLOCK SCM415 |SPINDLE CLAMP/UNCLAMP 557-0005
H
052|A06CB060850 |SKT HD CAP SCR MO06X085 557-0017
053 44240148531 KEY S45C
054|A22GS000290 |WASHER GT-SH M06 557-0005
055[34390151870 | BLOCK SCM415 557-0005
056 |[A0O6CB060400 |SKT HD CAP SCR M06X040 557-0005
057|A43JJ00M060  |SPRING WASHER JIS MO06 MEM-1192
058(42400282120  |PIN S45C 557-0004
059 |A06CB060500 |SKT HD CAP SCR M6X50 557-0005
060(0557029427A  |CYLINDER FC300 MEM-1192
Wednesday, July 07, 1999 Page 3 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oIV MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955701 Z 0501 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII | J K Part Ranks
061 |A06CB120500 |SKT HD CAP SCR M12X050 4
062 J2600G13500  |O-RING JIS G-135 1 B
063 J2600G19000  |O-RING JIS G-190 1 B
064 [J04SH000900  |PACKING SKY-95 1 A
065 (35570294311 PISTON S45C 1 557-0005
066 (J2600P11000 O-RING JIS P-110 1 A
06735570294320 CAP S45C 1
068 |A06CB080300 |SKT HD CAP SCR MO08X030 4
069 J2600G13500  |O-RING JIS G-135 1 B
070(J04SH000900  |PACKING SKY-95 1 A
071(J04SH001950 | DUST SEAL SDR-95 1 B
072 |A06CB060750 |SKT HD CAP SCR MO06X75 4 557-0017
073 (35570294331 DOG S45C 1 MEM-1192
074|A17HF060350 |HEX. HD. CAP SCR. JIS MO06X035 4
075[R10ZZ000640 [FAN #4715M512T-B50A00 (NMB) 1 557-0009
076 [D56TY000930 |FAN GUARD #55015 (NMB) 1 557-0009
077|35570298890  |PLATE SPHC 1 557-0009
078(3557029887C | BRACKET SPHC 1 557-0013
079(3557029671A | BRACKET SPHC 1 557-0054
080(35570294340 BRACKET SPHC 0 MEM-1192
Wednesday, July 07, 1999 Page 4 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557 01 Z 06 00 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A G H|lI JKILIMNIO Part Ranks
081|A06CB050160 |SKT HD CAP SCR MO05X016 2
082 |A41JJ00M050 |WASHER JIS MO5 2
083|R25YB002590 |PROXIMITY SENSOR FL7M-2J6D-L3 2 A
084 [NOT-IN-USED
085(34240148611 NUT SCM415 0 MEM-1192
086 |A22GS000250 |WASHER GT-LH M5 0 MEM-1192
087(25570297370 ROD S45C 0 MEM-1192
088|A06CB060120 |SKT HD CAP SCR M6X12 4 557-0013
089 |A41JJ00M060 |WASHER M6 4 557-0013
090 |A43JJ00M060  |SPRING LK WASHER M6 4 557-0013
091 |A06CB040450 |[S.H.C.S. M4X45 4 557-0013
092|A41JJ00M040 WASHER M4 4 557-0060
093 |A43JJ00M040 |SPRING WASHER M4 557-0060
094 (12600P01600  |O-RING P-16 1 557-0017
095 [NOT-IN-USED
096 355701M2190 |GASKET NBR &  [thickness = 2mm 0 557-0034
PVC
097(35570297380  |COVER SPHC 557-0060
098 |A06CB040100 |SKT HD CAP SCR M04 X 010 0 MEM-1192
099 [355701M2270 |COVER SPCC SPINDLE AIR BLAST 0 557-0060
100(143901M0905 |[SPINDLE 8620H 1 MEM-1192
Wednesday, July 07, 1999 Page 5 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oIV MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557012720700 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII | J K Part Ranks
101 (24390151880  |SLEEVE SCM440 1 MEM-1192
102 22400269720 SLEEVE SCM415 1 MEM-1192
H
103 42320242130 SPRING PIN 2 MEM-1192
104 (24320166063  |COLLETT SCM415 1 MEM-1192
105|243901M1930 |ROD SCM415 1 MEM-1192
H
106 [NOT-IN-USED
107 [NOT-IN-USED
108 [NOT-IN-USED
109 [NOT-IN-USED
110(12600P02100  |O-RING JIS P-021 1 A
111 [RO2MA003970 [MOTOR 0
112|A17HB120350 |HEX. HD. CAP SCR. JIS M12X035 4
113|A43JJ00M120 |WASHER JIS M12 4
114 RO2MMA00190 MOTOR 1 MEM-1192
115 [H24DH000420 |JOINT 902-141-192-S 0 557-0013 |C
116 |H24DH000360 |ROTARY JOINT 902-141-192-S 1 557-0013
117 [NOT-IN-USED
118 [NOT-IN-USED
119 [NOT-IN-USED
120|H16BB000230 |HOSE FITTING 8023RG06 2
Wednesday, July 07, 1999 Page 6 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oIV MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955701 Z 0800 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AlB FIGIH I |J K Part Ranks
121 [H85M0906000 |RUBBER HOSE 7R- 9X320FF0 2|2 MEM-1192 |C
122|H16BB000530 |HOSE FITTING 8021RG06 212
123 [NOT-IN-USED
124 [NOT-IN-USED
125|G27FH000200 |MANIFOLD NACHI |[MSA-01Y-T M|
126 |A06CB050500 |SKT HD CAP SCR MO05X050 (CIC);
127|G16FH004411 |SOLENOID VALVE NACHI [SA-G01-A3X-C1-30 MM B
128 |G14FH000340 |CHECK VALVE NACHI [OCP-G01-B1-20 MM C
129|A06CB050850 |SKT HD CAP SCR MO05X085 414
130 [H16BB000530 |HOSE FITTING 8021RG06 2|2
131|G27MPH92710 |MANIFOLD PARKER [17006-78 1|1
132|A06CB06050  |SKT.HD.CAP.SCR. MO06X50 4|4
133 |G16MPH92700 |SOLENOID VALVE PARKER [D1VW20BNQWF 1|1
134|G14MPH92490 |PILOT DOUBLE CHECK PARKER |CV101P-C3A 1|1
VALVE
135[255701M2170 | BRACKET SPHC  |FOR PARKER HANNIFAN 1|1 557-0024
MANIFOLD ASSEMBLY
136|H12LA001900 |BUSH 166253 010 MEM-1192
137(H46DG001380 |ADAPTER NDO0810 00 MEM-1192
138 [NOT-IN-USED
139|G77KQ000570 |MIXING VALVE MIX-4B-P 1)1 MEM-1192 D
140|G77DG000320 |MIXING VALVE BFAM104BBBB 00 MEM-1192 D
Wednesday, July 07, 1999 Page 7 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oIV MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955701 Z09 00 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII | J K Part Ranks
141 |A06CB060400 |SKT HD CAP SCR M06X040 0 MEM-1192
142 |H23NNO012360 |[ELBOW NTN STE-1/4 0 MEM-1192
143 |H23NN000790 | BUSHING NTN BUT-1/4X1/8 0 MEM-1192
144|G23SV001220 |SWITCH SMC 1S1000-01-X201 1 A
145|H7200060020 |TUBE D6x200 1 D
146 |[H23NN003280 |[ELBOW NTN STE-PT 1/8 1 MEM-1192
147 [NOT-IN-USED
148 [NOT-IN-USED
149 [NOT-IN-USED
150 [H46DG000850 |DISTRIBUTER BFS1M05BBBBC 0 MEM-1192 |A
151 |A06CB080250 |SKT HD CAP SCR MO08X025 0 MEM-1192
152 [H46DG000030 |BUSH BS06 0 MEM-1192 B
153 |H46DG000060 |SLEEVE SL06 0 MEM-1192
154 [H46DG000370 |INSERT CI106 0 MEM-1192
155 [H46DG000020 |BUSH BS04 0 MEM-1192 B
156 |H46DG000050 |SLEEVE SL04 0 MEM-1192
157 [H7200040300 [HOSE NP4(04x3m) 1
158 [H46DG000120 |INSERT Cl04 0 MEM-1192
159 [H12LA004310 |VALVE ASS'Y MOP-4B1C-JV 1 MEM-1192 |A
160|A06CB060250 |SKT HD CAP SCR MO06 X 025 2 MEM-1192
Wednesday, July 07, 1999 Page 8 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oIV MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557012721000 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHII JK Part Ranks
161|G50SV005950 |SOLENOID VALVE SMC VX2130-02-1D-B 0 MEM-1192 B
162|A06CB040250 |SKT HD CAP SCR M04X025 0 MEM-1192
163 [NOT-IN-USED
164 [NOT-IN-USED
165|G50SV005950 |SOLENOID VALVE SMC VX2130-02-1D-B 0 MEM-1192 B
166|A06CB050080 |SKT HD CAP SCR MO05X008 0 MEM-1192
167|H14SV002150 |TUBE FITTING SMC KQL10-02S 0 MEM-1192
168 [H14SV002520 |TUBE FITTING SMC KQH10-028 0 MEM-1192 |A
169 |H8041007003 |TUBE NITTA  [N2-4-10X7.5 0 MEM-1192
170 [H14SV002230 |TEE SMC KQT10-00 0 MEM-1192
171 [H8041007003 |TUBE NITTA  [N2-4-10X7.5 0 MEM-1192 |C
172 [H14SV002520 |TUBE FITTING SMC KQH10-028 0 MEM-1192 |A
173|G54SV001480 |SPEED CONTROLLER SMC AS3001F-08 0 MEM-1192 |C
174 [H23NN001040 |NIPPLE NTN NS-PT1/4 0 MEM-1192
175[H23NN001730 |[ELBOW NTN STE-PT1/4 0 MEM-1192
176|G14SV000760 |CHECK VALVE SMC XTO-674-04 0 MEM-1192 B
177 [H23NN001040 |NIPPLE NTN NS-PT1/4 0 MEM-1192
178 [NOT-IN-USED
179 [NOT-IN-USED
180(35570294350 MANIFOLD DENSE 0 MEM-1192
BAR
Wednesday, July 07, 1999 Page 9 of 12 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VIC200B OIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955701Z1102 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AlB GIHII JK Part Ranks
181|A06CB060160 |SKT HD CAP SCR M06X016 010 MEM-1192
182 |NOT-IN-USED
183 [H23NN000920 [NIPPLE NTN NS-PT3/8 010 MEM-1192
184|G14SV000680 |CHECK VALVE SMC XTO-674-03 00 MEM-1192 B
185|NOT-IN-USED
186 |NOT-IN-USED
187 |NOT-IN-USED
188 [NOT-IN-USED
189 |H12LA002450 |PIPE BAND 106323 (PC-4-3-8.5) 1|1 MEM-1192
190 |[H46DG000810 |PIPE BAND PB843(p4x3) 010
191|A06CB080100 |SKT HD CAP SCR MO08X010 313 MEM-1192
192 [H46DG000770 |PIPE BAND PB842 010 MEM-1192
193 [H12LA000460 |PIPE BAND 106322 ( PC-4-2-8.5) 1|1 MEM-1192
194|H12LA000450 |PIPE BAND 106321 (PC-4-1-8.5) 11 MEM-1192
195[255757M0230 | BRACKET SPHC @M 557-0024
196 |A06CB080160 |SKT HD CAP SCR MO08XO016 414
197|A41JJ00M080 |WASHER JIS MO8 4|4
198 [NOT-IN-USED
199 |NOT-IN-USED
200|H13NT003400 |TUBE FITTING NITTA  |L4N12X9-PT3/8 010 557-0004 A
Wednesday, July 07, 1999 PED-MPL-004

Page 10 of 12




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oIV MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955701 Z 1201 HEADSTOCK
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII | J K Part Ranks
201 [H8041209010  |TUBING NITTA  [N2-4-12X9 0 557-0004 |A
202 [NOT-IN-USED
203 |45570294640 BRACKET SPHC 1 MEM-1192
204 |A26A06X0120 |HEX SKT SCREW MO06 X 012 2 MEM-1192
205 [NOT-IN-USED
206 [H13SVOV0170 |TUBE FITTING 4 557-0004
207 H7400100100 |TUBING 2 557-0004
208 [NOT-IN-USED
209 [NOT-IN-USED
210(3557029463A  |COVER SPHC 1 557-0054
211|A26A06X0120 |HEX SKT SCREW MO06 X 012 2 MEM-1192
212|A41JJ00M060 |WASHER JIS MO06 2 MEM-1192
213 [NOT-IN-USED
214 NOT-IN-USED
215[443901M1551 |COVER 1
216 [NOT-IN-USED
217 [H12MBL00410 |TUBE CLIP 2 557-0054
218 [H12MBL00420 |TUBE CLIP 1 557-0054
219|A26F05X0080 |HEX. SKT. SCREW 5X8 BUTTON HEAD 3 557-0054
220|A43CR0OOMO50 |LOCK WASHER Smm LOCK WASHER 3 557-0054
Wednesday, July 07, 1999 Page 11 of 12 PED-MPL-004




Return to Library

Model Number

Model

File-Unit-No

5570

VTC-200B

01M

List-No

Unit Name

Ass'y Drawing No

95570171301

HEADSTOCK

055701A002C

MAZAK CORPORATION

PARTS LIST

No

Parts-No

Parts Name

Mat'l

Remarks

QUANTITY

F|G

H

J

K

ECN

Spare
Part Ranks

221

A41CROOMO60

FLAT WASHER

Smm FLAT WASHER

w

557-0054

222

NOT-IN-USED

223

NOT-IN-USED

224

NOT-IN-USED

225

NOT-IN-USED

226

NOT-IN-USED

227

NOT-IN-USED

228

NOT-IN-USED

229

NOT-IN-USED

230

NOT-IN-USED

231

NOT-IN-USED

232

NOT-IN-USED

233

NOT-IN-USED

234

NOT-IN-USED

235

NOT-IN-USED

236

NOT-IN-USED

237

NOT-IN-USED

238

NOT-IN-USED

239

NOT-IN-USED

240

PARTS-END

Wednesday, July 07, 1999

Page 12 of 12

PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: COLUMN

LISTNO 955703270100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

55570320100

THK LM GUIDE

055703A001A

55570320200

INA LM GUIDE (STD)

055703A001A

o O] m »

m

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

Va

PNEEY

Memo1194|10.27.98
ECN NO.| DATE

Z

i

A—Ascin(S=/2 )

=13
EC]
B

B &

[E] = E=f%
%@a@m&:&sssmzooom A[55570300020 & - & ® B % ®
] [THC LM GUIDE  |INA LM GUIDE - 80525
= WE | ®T | e h
- R = %
- 174 VTC-2008
- (1/2) [COLUMN ASSY

0557 | 03] Acot | a

PITES

o

444444

Y. ENG. CHANGE




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 03M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95570370200 COLUMN
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AlB G HII JIK Q Part Ranks
001[0557032014c  |COLUMN FC300  |(1/3),(2/3),(3/3) 1|1 557-0030
002 [A15D08X0200 |HEX. SKT. SET. SCREW M08X020 313
003 [F28TM006120 |LM GUIDE IKO LWH35C2R1240BENS55 Ost MEM-1194 D
004 |A06CB080300 |SKT HD CAP SCR M08X030 16|16
005(3430031360A  |PLATE SS400D 212 MEM-119%4
006 |A06CB080200 |SKT HD CAP SCR M08X020 30|30
007 |A15D06X0120 |HEX. SKT. SET. SCREW MO06X012 30|30
008 [F28VV014300 |LM GUIDE THK HSR35B2KKCOE-1240LH @] - MEM-119%4
009 |A06CB080300 |SKT HD CAP SCREW M08 X 030 32|32 MEM-119%4
010 [F28MIA90050 |LM GUIDE INA KUVE35W2/1240-20.0/20.0 Ist MEM-1194
011|H46DG000850 | DISTRIBUTER BFSIM05BBBBC 0 MEM-1194 |A
012 |A06CB080200 |SKT HD CAP SCR M08X020 212
013 [H46DG001280 |PLUG PE10 0 MEM-119%4
014 [H46DG002340 |WASHER PW10 0 MEM-1194
015 [H46DG000020 |BUSH BS04 0 MEM-1194 B
016 [H46DG000050 |SLEEVE SL04 0 MEM-1194
017 [H46DG000120 |INSERT Cl04 0 MEM-1194
018 [H46DG000730 |[ELBOW LV04 0 MEM-1194
019 [H46DG000760 |PIPE BAND PB841 0 MEM-119%4
020 [H46DG000770 |PIPE BAND PB842 0 MEM-1194
Wednesday, July 07, 1999 Page 1 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955703 Z 0300 COLUMN
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII | J K Part Ranks
021 [H46DG000800 |PIPE BAND PB943 0 MEM-1194
022 |A06CB080100 |SKT HD CAP SCR M08X010 8
023 [H7200040450 |TUBE NP4(04x4500L) 0 MEM-1194 |C
024 [H46DG000580 |[ELBOW LTO6T 0 MEM-1194
025 [H46DG000030 |BUSH BS06 0 MEM-1194 B
026 [H46DG000060 |SLEEVE SL06 0 MEM-119%4
027 [H46DG000370 |INSERT CI06 0 MEM-119%4
028 (45570320230  |PLATE SPHC 1 MEM-1194
029 |A06CB060250 |SKT HD CAP SCR MO06 X 025 2 MEM-119%4
030
031[HI2LA004310 |VALVE ASS'Y MOP-4B1C-JV 1 MEM-1194 |A
032
033 [H12LA003530 |BUSHING 106253 4 MEM-1194 |A
034[H12LA003070 |SLEEVE 106254 (CS-4) 4 MEM-1194 |A
035[H12LA003240 |INSERT 106271 (TI-4) 4 MEM-1194 |A
036 [H12LLA000450 |PIPE BAND 106321 (PC-4-1-8.5) 3 MEM-1194 |A
037 [H12LA000460 |PIPE BAND 106322 (PC-4-2-8.5) 2 MEM-1194 |A
038 [H12LA002450 |PIPE BAND 106323 (PC-4-3-8.5) 3 MEM-1194 |A
039 [H12LA002420 |PIPE BAND (PC-4-5-8.5) 1 MEM-1194 |A
040 |-
Wednesday, July 07, 1999 PED-MPL-004

Page 2 of 3




Return to Library

Model Number

Model

File-Unit-No

5570

VTC-200B

03M

List-No

Unit Name

Ass'y Drawing No

955703 Z 04 00

COLUMN

MAZAK CORPORATION
PARTS LIST

No

Parts-No

Parts Name

Mat'l

Remarks

QUANTITY

GH|I |JK

ECN

Spare
Part Ranks

04

—_

H12MBL90510

TUBE INSERT

BIJUR

19268

MEM-119%4

042

H12MBLO00370

COMPRESSION SLEEVE

BIJUR

B8272

MEM-1194

043

H12MBL00060

COMPRESSION BUSHING

BIJUR

15328

MEM-1194

044

045

046

047

048

049

050

051

052

053

054

055

056

057

058

059

Wednesday, July 07, 1999

Page 3 of 3

PED-MPL-004




Return to Library

PAGES 4

ENG. NO 5570 Parts List: BASE LISTNO 95570470106
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
557-0013 |A [55570420102 THK LM GUIDE 055704A001C
557-0044 B [55570420202 INA LM GUIDE (STD. VTC-200B Ky) 055704A001D
557-0044 C 55570420302 CONCEPT 2000 CONVEYOR 055704A001D

D
557-0056 E 55570420500 NSK LM GUIDE (STD, Belt type conveyor) 055704K0040
557-0056 F 55570420600 NSK LM GUIDE w/ Concept 2000 Conveyor 055704K0040

G

H

I

J

K

L

M

N

(0]

P

Q
Tuesday, July 13, 1999 PED-KPL003




Return to Library

Notes:



INA  THK

Return to Library

[ ]

-+ A

1[557-0013 | 1/26/93 | H
mo1194|10.27.98/T.M

6 [557-0006|12/16/98|SRM

Zc_%

KY. ENG. CHANGE

(N
#| ECN NO.| DATE

A—ASECTIN(S=1/2 )

il

@

PIPEYIYT wl T 00107

0
L) O~ ©
Il 7_m.

w®w| ROE —

o

o

<

# |

% OYM

O$‘

DsER

" £low O
% %TCA.V

>m O

52 B | ®
% ¥l m

<[

Sl

Rl

defe ]|

Al

| |8l

Sl

| |gE

S

e
ESSCRUSSRGS

VY

V:N

]
70101 [55570420201 2D~

[THC LM GUIDE __|INA LM GUIDE

3

M52 Z vy }%mm A [555704




Return to Library

A B EH Ld Aa Ba A

D70y 71 Y2V B
) =7HA F70y 7 ORISR & N A2S A\ 26) T
(7‘1§§(:H§(ﬁ(1§>§ INA  THK
0505705 5T LEk (41)(42)(43) ™
HA—DHA VREBDH

3 @E%%Qn;g?%m izt

N bl Al A

TRY £167 B [

'%'777 —+- - | - — = '7[— H P
: _ . :; . ’77;: _ ’\:: 7* ;:7”77;7 1l - —‘
i — I —= t,,ij | @EZ - I
I | j U I
X 3 o o +
e o o o o OV [I I

*

s

DR—ZEY A FCEfHT 5754 v b OBy ib
%5%33\ Xﬁﬁ/\'—mﬁgr"?ﬁt;:éo/)mﬁﬁgﬁa. 1A0E,

N, MEBCREN DD &Y R ICTERY T 2%,

@@ 757y bR B8 F0v70tntho~—2r ORAECH
% > kBT BB,

Jan

A—ASECTIN(S=1/2 )

[4] 557-00%2 | 03/24/99 | VES |
o\ 1] S57-0013 | 1/26/%9 | M |
B\ 6| 557-0006_| 12/16/%8_|SRM
Va\1OMemo1194[10.27..98[T .M
| [#] ECN NO.| DATE NAME
KY. ENG. CHANGE
E%gmm—l— £_p L] VS = - =A%
M52 =y A [555704201012 [55570420201 2| — - & ® B & % ®
[THK M GUIDE _ |INA LM GUIDE = -
"E ISTD A— - 980520
1370
/o = ®T)
ANT . - R E %
/2= . - PAGE: 04-1
- .. - 176 BASE ASSEMBLY
A\—11] 981006 | FD —038 [an4
x| oRE | z%mEs 2% &8 |0 ‘ 557 ‘ 04 ‘ AOO1 ‘ D

PIPEYIYT wl T 00107



Return to Library

*

s

CONFIDENTIAL D
The contents herein are canfideniial and maha odobe

fﬂk‘&ﬁ#ﬁmh R

Proroisaias el oy
b ﬁzu‘ﬁmwuﬂ ™
ofrk SNARHE AT )

WMENT1 | applicable
M!’:Id’!lltateu
1y without expres:
Iru.- OCHEE

A—AECTIN(S=1/2 )

_I_QEE_O_I_EI_Q@I_ION OF UN \— - GLE_PROJECTION
UNIT No 55570420500 [555704Z0600 = - ENG DRAWING
SPEC. Ier IZ‘?KC&M% - - 07.08.99

= - ™

@ @ STD. ,W/ CHIP CONVEYOR(BELT TYPE) = - NAME
= - ~—2 5K

W/ CON.2000 CONVEYOR - - VTC200B BASE ASSY
- S 055704/ koo4 | 0
mmm* I ? I ? I T I I T T M INCH? ? L T '7




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 0aM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95570470204 BASE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
ABCDEFGH I JK Part Ranks
001]0557042412d  |BASE FC300  |(1/4,2/4),(3/4,4/4) 111 557-0044
002|34710400020 BOLT S45C M36XP2 0 MEM-1194
003 /34710400030 HEX.NUT S45C 0 MEM-1194
004 44856102010  |BLOCK SS400  [(120X100XT35) 00 557-0013
005 [F28MIA90030 LM GUIDE INA KUVE35 W2/1800-20.0/20.0 - |1st] 1
006 [F28VV014230 LM GUIDE THK HSR35B2KKCOE+1800LH 2 MEM-1194
007 |A06CB080300 |SKT HD CAP SCREW MO8 X 030 46 46|46 46 |46 557-0056
008 [F28TM010270 LM GUIDE IKO LWH35C3R1800BEN159 0 MEM-1194 D
009 |A06CB080250 |SKT HD CAP SCR MO08X025 2412424 24|24 557-0056
010(4439041502A  |PLATE SS400D 2022 212 557-0056
011]A06CB080200 |SKT HD CAP SCR M08X020 3013030 3030 557-0056
012|A15D06X0120 HEX. SKT. SET. SCREW M06X012 3013030 3030 557-0056
013]443061M0431 |PAD SS41 818 - 8 557-0056
014 44300409141  |KEY S45C 18X11X37 2022 212 557-0056
015|A06CB080160 |SKT HD CAP SCR M08X016 20202 212 557-0056
016455761M0530 |BLOCK SS41 CON. 2000 CONVEYOR 8 8 557-0056
017 |H46DG000730 |[ELBOW LV04 0 MEM-1194
018 |[H46DG000020 BUSH BS04 0 MEM-1194 B
019 [H46DG000050 |SLEEVE SL04 0 MEM-1194
020 | H46DG000120 |INSERT CI104 0 MEM-1194
Tuesday, July 13, 1999 Page 1 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC.2008 04M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955704 Z 03 04 BASE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB CDEFGHI|JK Part Ranks
021 [NOT-IN-USED
022 |[H23NN000050 |PIPE FITTING NTN P-PB12PT3/8 L1l 1|1 557-0056 |C
023 /H7000120100 |PIPE ?12x100 111 11 557-0056
024 H12LA003530 |BUSHING 106253 6 6|6 557-0056 |A
025 |H12LA003070 |SLEEVE 106254 (CS-4) 6 66 557-0056
026 |[H12LA003240 |INSERT 106271 (TI-4) 6 66 557-0056
027|1557042418A BRACKET FC300 L1l 1|1 557-0056
028 | A06CB160400 |SKT HD CAP SCR M16X040 50155 515 557-0056
029 |A41JJ0OM160 |WASHER JIS M16 50515 515 557-0056
030 [NOT-IN-USED
031 [NOT-IN-USED
032|1557042419a  BRACKET FC300 L1l 1|1 557-0056
033 A06CB160400 |SKT HD CAP SCR M16X040 50155 515 557-0056
034|A41JJ00M160 |WASHER JIS M16 5155 505 557-0056
035/01114000070 BOLT S45C M36 X P2 8188 8|8 557-0056
036|01114000080  |HEX NUT S45C 888 88 557-0056
037 |A06CB080250 |SKT HD CAP SCREW MO8 X 025 121212 12112 557-0056
038|3557042422A | BLOCK SS400D 6166 6|6 557-0056
039 A06CB080350 |SKT HD CAP SCR MO08X035 0 MEM-119%4
040
Tuesday, July 13, 1999 Page 2 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC.2008 04M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955704 Z 04 04 BASE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A DEFGH I JK Part Ranks
041 |H12MBL90510 ' TUBE INSERT BIJUR  [19268 66 MEM-1194
042 |[H12MBL00370 |COMPRESSION SLEEVE BIJUR  |B8272 66 MEM-1194
043 H12MBL00060 |[COMPRESSION BUSHING BIJUR 15328 6|6 MEM-119%4
044
045 |455704M0630  RAIL 1020 111 1|1 557-0056
046 |A06CB080250 |SKT HD CAP SCREW RAIL MOUNT 2022 2|2 557-0056
047
048
049 055704M0850 |BASE (3/4,4/4) FC300 use 0557042412D casting 1)1 557-0056
050
051 |F28MNS90120 |LM GUIDE NSK LA351800FLC3WO1P54(6ROW) Ise|Ise 557-0056
052
053355704M0860 |BLOCK 1018 11 557-0056
054 |A06CB080200 |SKT HD CAP SCR MO08x20 303 557-0056
055
056
057
058
059
Tuesday, July 13, 1999 PED-MPL-004

Page 3 of 3




Return to Library

TOTAL

PAGES 4
ENG. NO 5570 Parts List: SADDLE LISTNO 955705270100
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
A [55570520100 THK LM GUIDE 055705A001B
B [55570520200 INA LM GUIDE 055705A001B
557-0037 [C [55570520300 INA LM GUIDE, W/VTC-200C SADDLE (STD)
557-0056 |D [555705Z0400 INA LM GUIDE,W/200C SADDLE,W/X-AXIS50x12LEAD B/S 055705K0050
E
F
G
H
I
J
K
L
M
N
(o)
P
Q
Wednesday, July 07, 1999 PED-KPL003




Return to Library

Notes:



Return to Library

e
A
Ve
b .20.99|T.M
h A ngMmou 10.29.98[T.M
- #] EON ND.| DATE
e KY. ENG. CHANGE
t—— % @ i3 & - = B=FE
- ) 7J1P7D;70)Hyﬁ1‘}bl~% LY @ = rE L # ra | BE
i R RAG 5 ® OB Eeianoios g: = 980501 | B0S0I | 980520
@ @ n70 /7t«—zm§/\ﬁ| By ¥ 6 BT BE 1A= -
= - R & % #
/o= - 1/4 PAGE: 051
N .. - SADDLE ASSEMBLY
—36] 981008 | FD-038
: [ ﬁlﬁa FRBES ?ﬁé B 0 ‘ 557 ‘ 05 ‘ A0O1 ‘ b

PIPEYIYT wl T 00107



Return to Library

Model Number Model File-Unit-No
5570 VIC200B 05M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557 05 Z 02 00 SADDLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A/B|C D GH[I|JK Part Ranks
001]0557052115b  |SADDLE FC300  [(1/2)(2/2) 1|10 557-0037
002 [A15D08X0250 |HEX. SKT. SET. SCREW M08X025 616]16]|6 557-0056
003 [F28TM010470 (LM GUIDE IKO LWH35C2R1480BENS5S Ost MEM-1194 D
004 |[A06CB080300 |SKT HD CAP SCR M08X030 24124124 |24 557-0056
005(3557052117A  |PLATE SS400D 2121313 557-0056
006 |[A06CB080200 |SKT HD CAP SCR M08X020 38|38|38 38 557-0056
007|A15D06X0120 |HEX. SKT. SET. SCREW MO06X012 38(38(38 |38 557-0056
008 (34300508331 LINER SS400P 010 MEM-1194
009 [455705M0221 |LINER SS41P Ist|Ist|1st|1st 557-0056
010 [H46DG000840 [DISTRIBUTER BFS1M07BBBBBBC 0 MEM-1194 |A
011|A06CB080250 |SKT HD CAP SCR MO08X025 212122 557-0056
012 [H46DG001280 |PLUG PE10 0 MEM-1194
013 [H46DG002340 |WASHER PWI10 0 MEM-1194
014 [H46DG000020 |BUSH BS04 0 MEM-1194 B
015 [H46DG000050 |[SLEEVE SL04 0 MEM-1194
016 [H46DG000120 |INSERT Cl04 0 MEM-1194
017 [H46DG000730 |[ELBOW LV04 0 MEM-1194
018 [H46DG000760 [PIPE BAND PB841 0 MEM-1194
019|H46DG000770 |PIPE BAND PB842 0 MEM-1194
020 [H46DG000800 |PIPE BAND PB943 0 MEM-1194
Wednesday, July 07, 1999 Page 1 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 osM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955705 Z 03 00 SADDLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB/CD|E|F|GH|I|JK Part Ranks
021 |A06CB080100 |SKT HD CAP SCR M08X010 12121212 557-0056
022 [H46DG000470 |TUBE NP4(04x7500L) L1 |1]1 557-0056 |C
023 [H46DG000030 |BUSH BS06 0 MEM-1194 B
024 [H46DG000060 [SLEEVE SL06 0 MEM-1194
025 [H46DG000370 |INSERT CI06 0 MEM-1194
026 |[A0O6CB12025 SKT. HD. CAP SCR. M12X25 515 557-0056
027(055705M0291 |SADDLE FC300 |(C55705M0292) L1 557-0056
028 355705M0311  |[SPACER S45C USE VTC-200B WITH VTC- 1 557-0038
200C POSS
029 4557052118A | BLOCK SS400D 3131313 557-0056
030 (45570521190 BLOCK S45C L1 |1]1 557-0056
031 |A06CB080350 |SKT HD CAP SCR MO08X035 818188 557-0056
032-
033 [F28VV014240 |LM GUIDE THK HSR35B2KKCOE+1480LH @) - MEM-1194 D
034 |A06CB080300 [SKT HD CAP SCREW MO08X030 1616|1616 557-0056
035 |-
036 -
037 [F28MIA90040 |LM GUIDE INA KUVE35W2/1480-20.0/20.0 Ist|Ist|Ist 557-0056
038 -
039 |-
040 |-
Wednesday, July 07, 1999 Page 2 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 osM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955705 Z 04 00 SADDLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
041 H12LA004320 |VALVE ASS'Y MOP-6B1C-JV 1 557-0056 A
042|A06CB060300 |SKT HD CAP SCREW MO06 X 030 2 557-0056
043 |H12LA003530 |BUSHING 106253 6 557-0056 A
044 [H12LA003070 |[SLEEVE 106254 (CS-4) 6 557-0056 |A
045|H12LA003240 |INSERT 106271 (TI-4) 6 557-0056 A
046 |H12LA000450 |PIPE BAND 106321 (PC-4-1-8.5) 5 557-0056
047|H12LA000460 |PIPE BAND 106322 (PC-4-2-8.5) 1 557-0056
048 [H12LA002450 [PIPE BAND 106323 (PC-4-3-8.5) 6 557-0056
049 |-
050145570521240 PLATE SPHC 1 557-0056
051|A06CB080160 |SKT HD CAP SCR MO8 X 016 2 557-0056
052 |A41JJ00M080  [WASHER JIS MO8 2 557-0056
053 |-
054 -
055 H12MBL90510 |[TUBE INSERT BIJUR 19268 - 557-0037
056 [H12MBL00370 [COMPRESSION SLEEVE BIJUR  |B8272 - 557-0037
057 [H12MBL00060 [COMPRESSION BUSHING  [BIJUR  [15328 - 557-0037
058 |-
0591-
Wednesday, July 07, 1999 Page 3 of 3 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

4397

PartsList; Table

LISTNO 94390670100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

VTC-200B

043006M0290

PED-KPLO03




Return to Library

Notes:



Return to Library

CONFIDENTIAL DOCUMENT
The contents herein are confidential and may not ke duplicated
in any manner or disclosed to an outside party without express
pernission from MAZAK CORPORATION.

- | Y
e 4= == | e ———— =
& & & & & & D | & & & & & & & &
hd hd hd hd hd hd i \ hd hd hd hd hd hd hd A
=
r | | gq}
‘ !¢ |
| [SR]
- “
4 = i
[ I —
e N
: j
N
T Rl [ L“
o | B
: . < R
T
IR el T elle Te © (3 I
sy | oy & il ey & & & Py el
i \ hd @ o A @ hd hd hdl
""""" = n -+ =
= L
\ )] N LN S -
e [ N o [ ‘ e -
! | !
f | &
: .
| | \ ‘
| | | |
(D} 4D} @) - g
an an an an - [— -
| 1
e
Lo e
,,,,, | .
| | | | | [ : i
j 0y oy 7y 0y j — .l f
i e S & R — 5 [N | E—
[
]
) ) 7)\
I’)Y:\ I’)Y:\ F/aR\Y I?lﬁ‘( I’)Y?\
\5{] \5{] A\ \;b! \i}’
T T T T
- THIRD ANGLE PROJECTION
- APP'D CK'D ENG DRAWING
— 02209
BI
- SCALE NAME
- 1/3 TABLE ASSEMBLY
- VTC-208 (X=120mm, Y=510nn, Z=510rn)
L. - DRAWING
DATE |A’LT NO. [SIGN]  NO. 0 ‘439 ‘ 06‘ Moes ‘ 0
?mmi\?\?\?\?\M\\\\\\i\ TRIC/INCH ?mmm‘[ I % I ? I ? I




Return to Library

Model Number Model
4397 VTC-200B
List-No Unit Name
943906 7 02 00 TABLE
No Parts-No Parts Name Mat’|
001
002
003
004
005 143906M0183 TABLE FC-300
006

007 A06CB160450 SKT HD CAP SCR

008

009

010

011

012

013

014

015

016

017

018

019

020

File-Unit-No

06M

Ass’y Drawing No

M16X45

Remarks

Pagelof 1

14

MAZAK CORPORATION

PARTS LIST

QUANTITY
ABCDEFGH.I

JKLMNOPQ

ECN

430-0642

Spare
Part Ranks

PED-MPL-004



Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: X AXIS DRIVE

LISTNO 9557112720101

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

55571120100

X-AXIS (1120 ST) B/S 36x10lead

055711A001A

557-0056

556571120200

X-AXIS (1120 ST) B/S 50x12lead

055711K0040

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

Memo1194/10.30.98|T.M
| [#] ECN NO.| DATE
Y. ENG. CHANGE

% e TS
[R52 =y N leOOOlO B % ®
£ R %n e — - 980525 | 980525
1120st) N .. -
2\= . - R = % #
/A= .. - /3 PAGE: 11-1
- .. -29 o X-AXIS DRIVE ASSY
—10| 981009 | FD 0 -
o giﬁa $%38% | % = 055711 ‘ A0O1 ‘Q
P9 voys T 7 1%




Return to Library

Model Number File-Unit-No
5570 VTC-2008 TIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557 11 Z 02 00 X AXIS DRIVE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks
001 |LO3NP003710 |BALL SCREW D=36,L=10 1 D
002|A06CB100250 |SKT HD CAP SCR M10X025 5
002 |LO3NP003710 |BALL SCREW D=36,L=10 €)) D
003 |R12MA006520 |[SERVO MOTOR HC-153S-E51 1 D
004 NOT-IN-USED
005|A06CB080250 |SKT HD CAP SCR MO08X025 4
006 |L10TR001280 |COUPLING ERC10-24CX20C-L68 0 MEM-1194 D
007 NOT-IN-USED
008|14391114270 HOUSING FC250 0 MEM-119%4
009|A06CB080300 |SKT HD CAP SCR MO08X030 4
010 |[FO9FH000470 |BEARING NACHI [30TABO6DF MT2 2st D
011|3430112131A  |RETAINER S45C 2 MEM-119%4
012|A06CB080200 |SKT HD CAP SCR M08X020 3
013144301121300 COLLAR S45C 2
014 |A33000AN060 [NUT JIS ANO06 4
015|A34000AW060 |[WASHER JIS AWO06 2
016|35571124390 BRACKET FCD450 0 MEM-119%4
017 |A06CB120600 |SKT HD CAP SCR M12X060 4
018|4439111424a  |SPACER S45C 1 557-0017
019|35571124380 HOUSING FCD450 1
Wednesday, July 07, 1999 Page 1 of 5 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 TIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955711720200
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH/I|J|KILMNO Part Ranks
020 |A06CB080300 |SKT HD CAP SCREW M08 X 030 4 MEM-1194
021(455711M0490 |SPACER 1045 1 557-0038
022 (4531112277a CUSHION 27292777? 2 557-0017 |A
023 |A06CB080350 [SKT HD CAP SCR MO08X035 0 MEM-1194
024 |A06CB080200 |SKT HD CAP SCR M08 X 020 3 557-0038
025 NOTINUSED ~ |------- 1 000-0000
026 [H12LA004330 |ELBOW L4XM6-1.0 0 MEM-1194 |A
027 [H46DG001400 [ELBOW M6xP1  |LVO4A 0 MEM-1194 |A
028 [H46DG000020 |BUSH BS04 0 MEM-1194 |A
029 [H46DG000050 |SLEEVE SL04 0 MEM-1194 |A
030 [H46DG000120 |INSERT Cl04 0 A
031[3557112441b  [BRACKET FCD450 1 557-0038
032
033
034
035[L03MTI90010 |[BALL SCREW THOMSO |D=36, L=10 Ist MEM-1194 D
N
036 [L10MMG90010 |COUPLING MAYR |[ERC10-20X24, 0935156-12977 1 MEM-1194 D
037
038(1430112129C |HOUSING FC250 1 MEM-1194
039 000-0000
Wednesday, July 07, 1999 Page 2 of 5 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 TIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955711 Z03 00
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
B FIGH|I|JK/LMN O Part Ranks
040 [HI2MBL90690 |[ELBOW BIJUR 20350 MEM-1194 |A
041 R12MMA00800 |SERVO MOTOR HC203S-E51 1 557-0056 |A
042 |A06CB120400 |SKT. HD. CAP. SCR M12x40 1 557-0056
043 |A43JJ00M120  |SP. WASHER M12 1 557-0056
044 A
045(14261112741 BRACKET FC250 1 557-0056
046 A
047 |A33000AN080 (BRG, LK, NUT ANOS 4 557-0056 |D
048 |[A34000AW080 |BRG. LK. WASHER AWO08 2 557-0056 B
049 (44271212230 COLLAR S45C 2 557-0056
050 (44271212220 RETAINER S45C 1 557-0056
051 |A06CB100250 [SKT HD CAP SCREW MI10X25 4 557-0056
052[355711M0550  [HOUSING FCD450 1 557-0056  |A
053 |A06CB120400 [SKT. HD. CAP. SCR M12X40 5 557-0056
054 |A43JJ00M120 |SP. WASHER M12 5 557-0056
055 [E40TAA07DF0 [SUPPORT BRG (NACHI) [40TAA07-DF 2st 557-0056 |C
056 A
057 |A06CB120300 [SKT. HD. CAP SCR M12X30 4 557-0056
058(3427121225B  |[HOUSING FCDA450 1 557-0056
059 A
Wednesday, July 07, 1999 Page 3 of 5 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 TIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955711 Z03 00
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
B GH/I|J|KILMNO Part Ranks
060 |A06CB050200 |SKT HD CAP SCR MS5X20 4 557-0056
061 (34271312730 LINER SS41 2PC/SET(SHIM) Ist 557-0056
062 (34271212260 RETAINER S45C 1 557-0056
063 |[A06CB080200 [SKT HD CAP SCR M8X20 2 557-0056
064 |A0O6CB100400 |SKT HD CAP SCREW M10X40 2 557-0056
065 [A0O6CB120500 |SKT. HD. CAP. SCR M12X50 4 557-0056
066 [LO3MNS90140 |BALL SCREW NSK D=50mm,L=12mm 1 557-0056 |A
067 [L1I0OMMG90170 |[COUPLING MAYR 1 557-0056
068 [455711M0600 |CUSHION URETHA 1 557-0056 |A
N
069 |[A06CB080200 |SKT HD CAP SCR M8X20 1 557-0056
070 [A0O6CB120500 |SKT. HD. CAP. SCR M12X50 5 557-0056
071|A06CB120300 [SKT. HD. CAP SCR M12X30 1 557-0056
072(355711M0560 |HOUSING FC300 1 557-0056 |A
073 |A06CB120350 [SKT HD CAP SCR M12X35 6 557-0056
074 A
075 [H12LA003530 [BUSHING LUBE  [106253 1 557-0056  |A
076 [H12LA003070 |SLEEVE LUBE 106254(CS-4) 1 557-0056 B
077 [H12LA003240 |TUBE INSERT LUBE  |106271(TL-4) 1 557-0056  |A
078 (355711M0610 |SPACER 1018 1 557-0056 |A
079 |455711M0570  |[SPACER 1018 1 557-0056  |A
Wednesday, July 07, 1999 Page 4 of 5 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 TIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955711 Z03 00

No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare

A FIGIHII|J K Part Ranks
080(44251107940 CUSION URETHA 557-0056

N

081 A
082 A
083 A
084 A
085 A
086 A
087 A
088 A
089 A
090 A
Wednesday, July 07, 1999 Page 5 of 5 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: Y AXIS DRIVE

LISTNO 955712720100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

556571220100

Y-AXIS (510 ST + 250 ATC ST)

055712A001A

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

Va\ SMemo1194|11.02.98/T.M
| [#[ ECN No.[ DATE
KY. ENG. CHANGE

A — ASECTION

£ - EEL
X352 =« N 0010 - Bl # B & o
wow Vi = seoeoe | seoszs | a0sos
T#ﬂsHZSOATCst) - ST Fil: 3 W)
A= - R & % %
A= = /3 [VTC-200B
- .. - Y-AX IVE ASSY
oo 'sriee (32| ® ® |0 |557 |12 AL | a

PIVET

444444




Return to Library

Model Number Model File-Unit-No
5570 VIC200B M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955712 Z 02 00 Y AXIS DRIVE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIH/I|J KL/MNO Part Ranks
001 [LO3NP003720 |BALL SCREW D=36,L=10 (1) MEM-1194 D
002 |[A06CB100250 |SKT HD CAP SCR M10X025 5
003 [R12MA006520 [SERVO MOTOR HC-153S-E51 1 D
004 NOT-IN-USED
005 [A06CB080250 |SKT HD CAP SCR MO08X025 4
006 [L10TR001280 |COUPLING ERC10-24CX20C-L68 0 MEM-1194 D
007 [NOT-IN-USED
008 (14391114270 HOUSING FC250 0 MEM-1194
009 |[A06CB080300 |SKT HD CAP SCR M08X030 4
010 [FO9FH000470 |BEARING NACHI [30TABO6DF MT2 2st D
011[3430112131A  [RETAINER S45C 2 MEM-1194
012 |A06CB080200 |SKT HD CAP SCR M08X020 8
013(44301121300 COLLAR S45C 2
014 |A33000AN060 |NUT JIS ANO06 4
015 |A34000AW060 [WASHER JIS AWO06 2
016 (35571124390 BRACKET FCDA450 0 MEM-1194
017 |A06CB120600 |SKT HD CAP SCR M12X060 4
018|4439111424a  [SPACER S45C 1 557-0017
019|35571124380  |HOUSING FCD450 1
020 |A06CB080300 |SKT HD CAP SCREW M08 X 030 4 MEM-1194
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955712703 00 Y AXIS DRIVE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks
021 [NOT-IN-USED
022 (4531112277a CUSHION URETHA 2 557-0017 |A
NE
023 |A06CB080350 |SKT HD CAP SCR MO08X035 0 MEM-1194
024 |A06CB080200 [SKT HD CAP SCR MO8 X 020 2 MEM-1194
025 NOT-IN-USED
026 [H12LA004330 |ELBOW L4XM6-1.0 0 MEM-1194 |A
027 [H46DG001400 |[ELBOW M6xP1  |[LVO4A 0 MEM-1194 |A
028 [H46DG000020 (BUSH BS04 0 MEM-1194 |A
029 [H46DG000050 |SLEEVE SL04 0 MEM-1194 |A
030 [H46DG000120 |INSERT Cl04 0 MEM-1194 |A
031|3557112441b BRACKET FCDA450 1 557-0038
032
033
034
035 [LO3MTI90020 |BALL SCREW THOMSO |D=36, L=10 Lst MEM-1194 D
N
036 [L1I0OMMG90010 [COUPLING MAYR  |ERC10-20X24,0935156-12977 1 MEM-1194 D
037
038]1430112129C  [HOUSING FC250 1 MEM-1194
039
040 [H12MBL90690 [ELBOW BIJUR  [20350 1 MEM-1194 |A
Wednesday, July 07, 1999 Page 2 of 2 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: Z AXIS DRIVE

LISTNO 955713720100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

556571320100

Z-AXIS (510 ST)

055713A001A

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

ATS AT
-

<

NN

<—|w

Fa=

T aoad

1 e —
|

M52 =y

2%

=y
k-

5]
0010

A

A-
7 1A= 980526
Y%lOst) /o=

=

/é\_

- IVE ASSY
D AOOl | a

444444




Return to Library

Model Number Model File-Unit-No
5570 VIC200B M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955713 Z 02 00 Z AXIS DRIVE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIH/I|J KL/MNO Part Ranks
001 [LO3NP003730 |BALL SCREW D=36,L=10 (1) MEM-1194 D
002 |[A06CB100250 |SKT HD CAP SCR M10X025 5
003 |R12MA007150 |[SERVO MOTOR HC-153BS-E51 1 D
004 NOT-IN-USED
005 [A06CB080250 |SKT HD CAP SCR MO08X025 4
006 [L10TR001280 |COUPLING ERC10-24CX20C-L68 0 MEM-1194 D
007 [NOT-IN-USED
008 (14391114270 HOUSING FC250 0 MEM-1194
009 |[A06CB080300 |SKT HD CAP SCR M08X030 4
010 [FO9FH000470 |BEARING NACHI [30TABO6DF MT2 2st D
011[3430112131A  [RETAINER S45C 2
012 |A06CB080200 |SKT HD CAP SCR M08X020 8
013(44301121300 COLLAR S45C 2
014 |A33000AN060 |NUT JIS ANO06 4
015 |A34000AW060 [WASHER JIS AWO06 2
016 (35571124390 BRACKET FCDA450 0 MEM-1194
017 |A06CB120600 |SKT HD CAP SCR M12X060 4
018|4439111424a  [SPACER S45C 1 557-0017
019|35571124380  |HOUSING FCD450 1
020 |A06CB080300 |SKT HD CAP SCREW M08 X 030 4 MEM-1194
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
570 VTC200B M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557 13 Z 03 00 Z AXIS DRIVE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH|/I|JKILIMN|O Part Ranks
021 NOT-IN-USED
02214531112277a CUSHION URETHA 2 557-0017 A
NE
023 |A06CB080350 |[SKT HD CAP SCR MO08X035 0 MEM-1194
024 |A06CB080200 |SKT HD CAP SCR M08 X 020 2 MEM-1194
025J01AG2055A0 |OIL SEAL NOK VC35X50X6 AG2055A0 1 A
026 H12LA004330 |([ELBOW L4XM6-1.0 0 MEM-1194 |A
027 [H46DG001400 [ELBOW M6xP1  |LV04A 0 MEM-1194 |A
028 [H46DG000020 |BUSH BS04 0 MEM-1194 |A
029 [H46DGO000050 |SLEEVE SL04 0 MEM-1194 |A
030 [H46DGO000120 [INSERT CI04 0 MEM-1194 |A
031|3557112441b BRACKET FCD450 1 557-0038
032 [NOT-IN-USED
033 [NOT-IN-USED
034 NOT-IN-USED
035|[L03MTI90010 |BALL SCREW THOMSO |D=36, L=10 Ist MEM-1194 |D
N
036 |L1I0MMG90010 |[COUPLING MAYR |ERC10-20X24,0935156-12977 1 MEM-1194 |D
037 NOT-IN-USED
038|1430112129C  [HOUSING FC250 1 MEM-1194
039 NOT-IN-USED
040 [H12MBL90690 |[ELBOW BIJUR  [20350 1 MEM-1194 |A
Wednesday, July 07, 1999 Page 2 of 2 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: ATC UNIT

LISTNO 9557162720105

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0050

556571620102

CAT 24T (Standard)

155716A001B, AOO2E

557-0050

556571620202

MAS 24T

155716A002E, A003B

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

®® ),
} : { N 7
{ ;x ) A
A ‘ ng A A —ASECTION %
Y 1

= e Y e— | | 1
p==—\ T )
| J

e — ‘ | |
/ /

;*H - @f
- T

2[557-0017/02.11.99(T.M
1[Memo1192{10.23.98/ T.M
#] ECN NO.[ DATE |NAME|
KY. ENG. CHANGE

2> 5 I = 1)

i X A ft & o= - E=A%
= %’rgl:é;b 25/1600010 A= - * 3 7 W st %
AT ATCIZy b (38 TER-FHr+ XEHER/ (£ 0. 02° LN/ B CAT #40 A - 980523 | 980529 | 980403 | 980519
4: . : A %

A\— 1| 981007 | FD =037 |+ ¥ PAGE: 16-1

A\— 9| 980720 | FD =030 [+1+ 1/1 ATC ASSY

N\— 3| 980604 | RP =030 |+/N*
B | A8 ¥REES |B % 1 557

16 | AOOL | b

PYTEITYY T 71T



Return to Library

B
A 4001 ,
11
10
/(
|
(7) ‘
6
S
46
. ATCIZy b ANMH0° =7 ABTRRVATCT—0Bitr /8 | | | ||
48
49
A1y T7HK (1. 58) 42rpm @
100mm 3
- 49° 49°
N A
BhtE BE
N o 101°  150° 210°  259° 2 é ”g?fgi) 5?, e\ 1557-0050| 5/17/99|VES
S 2320 5 5 s i5e N 2[557-0031] 3/9/99 [WH
180° - s _ 2\ 4/557-001702.11.99[T .M
A . 4 | FR-BEF | 49 B —BSECTIN
T 05 1 5 | #m180° | 105° = N 3]557-001401.27.99[T.M
+ g | 454 v—rzm | 158° A\ 2[Memo1192410.23.98[T.M
S 0° 1 1 #| ECN NO.| DATE _|NAME
% 5°  56° 127.5° 232. 5° 304° 355° KY. ENG. CHANGE
i i # A Jis A & o\~ - F=AA
— : R TS 7160001 055571600020 s - F@ [ we [ wg [ =
3 3 Soo7 tOITHH 700206 - -
4 S 4 3 CAT #40 MAS #40 A— — 980529 980529 980403 980519
IN— - R & % #®
2 C DETALL A— 1| 981007 | FD —037 |+n# 1/3 PAGE: 16-2
SRS A\— 7| 980720 | FD 030 [+1#+ ATC ASSY
(ATCI=y bATHEE) N\- 0| 980604 | RP —030 [#a+| . 115571181 acoe | E
B | ®=AB ¥REES |B %

PYTEITYY T T T



Return to Library

urm B I

_]l,
t a— —
L]

I

L]

N

-

et

21557-0017|02.11.99[T.M
1[Memo1192|10.23.98|T.M
#] ECN NO.[ DATE |NAME|
KY. ENG. CHANGE

i X A T+ L - - FEr
e Wtﬁtﬁligl* o0/ 600920 /g\— - S # @ it ®
al, ATCa=vy} CHE) 7FR-BHrtXBI TR/ HF(+ 0. 02° LIN/F MAS #40 e - 980529 | 980529 | 980311 | 980519
R ——— e
/A\— 1] 981007 | FD —037 7% 1/1 PAGE: 16-3
— 9] 980720 | FD 030 [+1% ATC ASSY
A ul 8o srsss lg2] ® ® | 1557 |16] A003 | b

PR IPyy twl 1.7 13



Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 ToM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95571670201 ATC Unit
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
G HIIIJIK Part Ranks
001|Z41ZK000131 |ATC UNIT 13CTV2D0638*020 D
002|R13TR003290 |TRANSMISSION HRTO040H40F1 D
003 |A1408070400 |KEY JIS 8X7X40 C
004|A06CB060100 |SKT HD CAP SCR M06X010
005|35571647270 SPACER S45C
006|A16B08X0200 |[FLAT HD.CAP.SCR M08X020
007 R12MA006690 |[SERVO MOTOR HC-SF52K-S1 D
008 |[R8BOMAO000830 |AMP MR-J2-60CT D
009|A1405050220 |[KEY JIS 5X5X22 C
010|A06CB080250 |SKT HD CAP SCR MO08X025
011 |A41JJOOMO80 |WASHER JIS MO8
012|R13TR003550 |TRANSMISSION HRTO040H40F1 D
013|A06CB081450 |SKT HD CAP SCR MOS8 X 145
014145571647260 BOLT S45C
015 |A06CB050200 |SKT HD CAP SCR MO05X20 557-0017
016|05571647224 ARM FCD600 557-0001
017|A30TR002070 |[POWER LOCK PL045X075 C
018 NOT-IN-USED
019 |44251623281  |STOPPER S45C
020144251623310 SPRING SWPA C
Wednesday, July 07, 1999 Page 1 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 ToM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955716 Z 03 00 ATC Unit
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks
021 |A06CB050080 |SKT HD CAP SCR MO05X008 2
022 |A2400001860 |NUT MO5 2
023 45571647250 PLATE SPHC 1
024 |A06CB060160 [SKT HD CAP SCR M06X016 2
025 NOT-IN-USED
026 (44251623320 PIN S20C 2
027(35571647241 ROD SCM415 2
H
028]45211614380  [SPRING SWPA 2 C
029 44251623980 SPACER S45C 2
030|A16B04X0120 |FLAT HD.CAP.SCR M04X012 4
031 (44251623991 PLATE S45C 2
032 |J04SH000180  |[SCRAPER SER-016 2 A
033 [F31DG000420 |BUSHING MB1610DU 2 A
034 |A06CB050160 |[SKT HD CAP SCR MO05X016 0 557-0017
0354557164723A |KEY S45C 2 557-0014
036 |A16B04X0120 [FLAT HD.CAP.SCR M04X012 2
037455716M0062  [PLATE HOT 1 557-0050
ROLLED
038]15571647212  [BRACKET FC250 1 MEM-1192
039 |A06CB120400 |SKT HD CAP SCR M12X040 8
040 |A41JJ00M120 [WASHER JIS M12 8
Wednesday, July 07, 1999 PED-MPL-004

Page 2 of 3




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 ToM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955716 Z 04 01 ATC Unit
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
FIGIHII|J K Part Ranks
041|45571647280 PLATE SS400P
042|A06CB080200 |SKT HD CAP SCR M08X020 557-0017
043|A06CB080350 |SKT HD CAP SCR MO08X035
044 |A40JJ00M080  [HEX. NUT JIS MO8 557-0014
045145571647290 BLOCK SS400
046|A06CB080300 |SKT HD CAP SCR MO08X030
047|A06CB080250 |SKT HD CAP SCR MO08X025
048 |[A06CB080350 [SKT HD CAP SCR MO08X035
049|A40JJO0OMO80 |[HEX. NUT JIS MOS8
050|H17HB080500 |[HEX HD CAP SCR JIS MOS8 557-0031
051]05571647304 ARM FCD600 557-0001
052 (45571647391  [PLATE S45C
053|A06CB060100 |SKT HD CAP SCR M06X010
054 |A06CB080250 [SKT HD CAP SCREW MO08X025 557-0017
055|A41JJOOMO80 |WASHER MOS8 557-0017
056 |A43JJ00M080  [SPRING LK WASHER MO8 557-0017
Wednesday, July 07, 1999 Page 3 of 3 PED-MPL-004




Return to Library

TOTAL
PAGES 6
ENG. NO 5570 Parts List: TOOL MAGAZINE LISTNO 9557182720103
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
557-0017 |A |55571820101 MAS, CAT 24 TOOLS - VTC-200B 055718A001B  055718A002B
055718A003a
557-0017 |B 55571820201 MAS, CAT 30 TOOLS - VTC-200B 055718A004B  055718A005B
055718A006a
557-0028 C 55571820300 FOR VTC-200C & VTC-300C 055718A001B  055718A002B
055718A003B
D
E
F
G
H
I
J
K
L
M
N
(0]
P
Q

Tuesday, July 13, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

>l

®
I I
I

b ]
C WL
Lo

;\“”\

e

N

- A
OIS
\/’f > ° o
=

{

\/, o

;S | — . -
RN eIre
\/' “je>-.° \/’ °

X

(%
1]557-0014 1.28.99|JH
/2 iMemoll%lO.B.% TM
#] EON NO.| DATE
KY. ENG. CHANGE
X A [ ;] D - E=F2
M52~y N /1800104 - - F # % EE)
% s - 980529 | 980529 | 980312 | 980520
MAS,CAT #40 N -
24EKY—) A= -
IeN— - R & %
- /3 LVIC-2008
/A~ 2| 981007 | FD =037 [3a* MAGAZINE _ASSY

C —CsECTION B
s <IC A-Again <+ O NI EE
T O I 0 A




Return to Library

F
,—>

| - / \//J\ // \\ // ! \\ // ! \\ // ! \\ //
| R I R
H H ] H H ] 1O ] 1O

&J A Al
o oJlo ___olo___olo___o
Qoo - Q. __..2lo.

o
O
©
©

RN
©
4
ias
-
©

9-——o ”7/:35”?;::? }L@‘O ooy —dpo o : 77777777 e
T e e A
! ’//\\’ it ,’/\\’ Il r/\\’ '//\ ! I ’/ \, | | ! \ // //
\\// o o \\// o \\// (o] \\// (o] \\// (o] \\// (o] ,, }/
)

|
|
|
|
|
|
TSS
DD

[5[557-001702.12.99T .M
1Memo1192(10.23.98|T.M
#| ECN NO.| DATE NAME
KY. ENG. CHANGE

==

A [ ;] D - EEL TS
i‘t{fl :‘; N /1800010 A_ - F i # B EE)
F —F i - - 980529 | 980529 | 980311 | 980522
MAS,CAT #40 N -
24%) =N &= - B | BA | BK | BK

A= .. R & %

= = VTIC-200B
A= 2] 981007 | FD =037 |71 172 MAGAZINE ASS

Y
A0S0 0% b m s | 0557 | 18] A002 | b




o
,—/

A

-

\

;i
)

BLYNSHRC)/ SIS ) S B Y B

/ \ /
,/°d$

—=
lg>.

A
_

‘e

,o

B
7

‘e

(o "oYa _~oYa_ ““oYa [ [CaYo ~Ta)d

()
_

"TQ)

/’i{ S~
’°é$

&

°

)
7

//;\

N
,/°é$

A
//;\

// B
,cé$\ ) DarY. g ,oé$\ foleN ole

\
_

'

Return to Library

G —GSECTION

# S
k] L
® ™
o
S
S| <
w2 A
ﬂm m/<<| ©
2
=N
N WD
= <<| N
)
ﬁw <<
>= O
] ™|
* Sl =
]
N
~
o|@|r
o _Awm
BR[|«
~
| 8
..w m
i LE:
SR
<O
B e RS
Sk =
A
<l
e
LI
S
=
liad
i
umuu
=
e
it
V=15
g
2|y
.I._K
@ <




Return to Library

=

TS
MWMEM o 23]
%% Woz.@ S —
%Wmmuﬁ@ R Ms
~|[e S|+
4“.& YAz
w.mMN i A
i o
.mm s m/<<| ©
b P Ol o
—[ ]| ON_/
= o
ckekakeke | NN D
) ﬂCAS
* .
>= O
kS o | @
* ¥ Y| ®
[
e
4
5 AR ARR AR RNt
U L
&
m o
_ ._uh
m o
=
g g®
SRS NGNRUS
\\\\\\\\\\\\\\\\\ T
LmE i
2
SO
NMM
N
ol |
_.H.Cu/
a8
o
==
liad
i
umuu

| E——
I
H
1
I
|
I

12

--B

A —ASECTIN




Return to Library

2 (AT A A A A P A A R

\\ ;o

T g e le e le el

3\
ol N - -
\\\\/ \\ \/ [e] l [e] Vi | [@] | [@] [@] [o] [o]
\ AL A I L2 (N i N 2] L2 L2 L2
o oo oloolo T ole T alo T oo T ole T ol T ol T
. s e T N2
@ o
N H °ole o
N o |e e o
| S K
— B I :
= = = = = = == = = = E = === %
————— () R SSUR—= €S (A N—CR S S——R 4SS s NE——— g —s A= u— A
a o | i fe! i 777%2{777(\ 777%:7777\”\ 777152317777” 7i7%§(77:]g7771£§(777’\ 777@7777]\&777@7777’\ 777@7774\’\&777@777 i Y TN \@ \
D = = = e = ) () (N Y
NN RSN TN RSN RS NS N N YT Y )/

S NEHE B b HEE S b

Zb [ 5[557-0017]02.13.99 T M|
/2 ilv:aao 1207[12/4/98 [SRM
#| ECN NO.| DATE NA

KY. ENG. CHANGE

# A i3 ] B— - E=A
ﬂgl:#w} §g7é§_7l_0 28 A_ - ] * Bt " ®
-] # —_— -
F —F SECTIN ENE (A= = %0303 | 81019
/A= -
= - R = 2 #
- = 1/2 VTIC-200B
/2= .. - MAGAZINE ASSY
Nt eas e f3s © 8 | 0557 ] 18] A00S | b
PP voyo lwd 11707




g
H
=

e
H

=S T e G

S R o CRr 3 R

1 "

Return to Library

/”

G —GSECTION

p o
g D
R —
®|@ @ ©
8 Q
S
S| <
w2 I
= m mi<<| ©
Sy
NS
N WD
B < O
)
* <
>= O
] o | W
* ¥ Y| ®
[
W
4
vlefe| (s
[
L
Jm
m
o
&
g g®
SRS NGNRUS
|
=
e
MMM
KIN(EES
ool |
_.H.Cu/
ho
o)
=
liad
i
umuu
e
{ME
Bt
NEE]
&lg|2
Zl
HER
—[%|X
g




Return to Library

Model Number Model File-Unit-No
5570 VTC-200B oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95571820201 Tool Magazine
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C G H|I|J/KILIMN O Part Ranks
001 |R12MA007830 [SERVO MOTOR HC-SF52BK-S2 Ly1]1 D
002 |R8OMAO000830 |AMP MR-J2-60CT 111 D
003 |A06CB080250 |SKT HD CAP SCR MO08X025 4144
004|A41JJOOMO8S0  |WASHER JIS MOS8 4144
005|A1405050220 |[KEY JIS 5X5X22 Ly1]1 C
006|25572044690 BRACKET FC250 1|11
007 |[A06CB080350 |SKT HD CAP SCR MO08X035 2122
008|A22GS000080 |WASHER GT-SH M08 2122
009|A06CB060300 |SKT HD CAP SCR M06X030 4144
010|A22GS000290 |WASHER GT-SH M06 4144
011|A22GS000700 |WASHER GT-SH M04 1|11 557-0014
012|N20ZZ2002170 |[TRANSMISSION RV-20E-81 111 D
013|A06CB100450 |SKT HD CAP SCR M10X045 61616
014|A22GS000090 |WASHER GT-SH M10 61616
015 |A06CB040650 |SKT HD CAP SCR M04X065 1|11
016|A22GS000290 |WASHER GT-SH M06 0100 557-0014
017|A06CB060300 |SKT HD CAP SCR M06X030 161616
018 |A22GS000290 |WASHER GT-SH M06 161616
019 J2INV000630 |V-RING NOK VR-110A 1|11
020(35572044670 SPROCKET TSUBAKI 1|11
Wednesday, July 07, 1999 Page 1 of 5 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 Y MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955718720301 Tool Magazine
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C GH/I|J|KILMNO Part Ranks
021 J2600S12000 O-RING JIS S-120 111 A
022 (35572044680 SPROCKET TSUBAKI L{1]1
023 [E00006008Z0 |BEARING 6008Z 21212 D
024 |A35000S0400 [RETAINING RING JIS S-040 Lyt B
025 (35572044700 SHAFT S45C 111
026 |[A06CB080400 |SKT HD CAP SCR M08X040 31313
027 |A41JJ00M080  |WASHER JIS MO8 31313
028 4557204471A  |BLOCK SS400 Lyt MEM-1192
029 |A06CB080350 |SKT HD CAP SCR MO08X035 0(01]0 557-0017
030 |A17HB080900 |HEX. HD. CAP SCR. JIS M08X090 L{1]1
031[A40JJ00M080 |HEX. NUT JIS MO8 L{1]1
032 (45572045130  [RAIL SS400P 20-12 MEM-1192
033 (45572045150 RAIL SS400P 21212 MEM-1192
034|45572044720  [RAIL SPHC MEM-1192
035 (45572044730 RAIL SPHC MEM-1192
036 |A06CB060100 [SKT HD CAP SCR MO06X010 141414
037(05572044653 BASE FC250 1 1 MEM-1176
038]0557204466A  [BASE FC250 Lyt 557-0017
039 |A06CB160500 |SKT HD CAP SCR M16X050 0(01]0 557-0017
040 (34341888950  [WASHER SS400 10(10]10
Wednesday, July 07, 1999 Page 2 of 5 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 Y MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955718 20402 Tool Magazine
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C FIGH|I|JK/LMN O Part Ranks
0414526181897A | BLOCK SS400 21212 MEM-1192
042 |A06CB080250 |SKT HD CAP SCR M08X025 41414
043 |A06CB120400 |SKT HD CAP SCR M12X040 0(01]0 557-0017
044 |A40JJ00M120 |[HEX. NUT JIS M12 414|4
045|A17HB120400 |HEX. HD. CAP SCR. M12X40 41414 557-0017
046 |[A06CB160600 |SKT.HD.CAP SCR. M16X60 101010 557-0017
047|LO1ITR0O06331 |POCKET CN040.10282-N 2413024 D
048 |A3500080550 [RETAINING RING JIS S-055 24|30 (24 B
049 [LOITR0O07711 |CHAIN SK02, 24 TOOL 1 1 557-0003 B
050 (41259040552 KEY S45C 2413024
051 |A06CB040100 |SKT HD CAP SCR M04X010 2413024
052 |A12005X0250 |SPRING PIN JIS 05X025 24|30 (24 C
053 45572044740 BRACKET SPHC 2413024
054 |[E0000AS26B0 [BEARING TOK AS-26-B 243024 B
055 |A40JJ00M060  |HEX. NUT JIS MO06 243024
056 |A06CB040100 |SKT HD CAP SCR M04X010 48196 |48
057 NOT-IN-USED
058|45572044780  [BRACKET SS400 111
059 |A06CB060200 |SKT HD CAP SCR M06X020 21212
060 (45572044790  |[STOPPER MC 111
NYLON
Wednesday, July 07, 1999 Page 3 of 5 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 Y MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955718720502 Tool Magazine
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
ABlC GIHIIIJ K Part Ranks
061 |A06CB050080 |SKT HD CAP SCR MO05X008 21212
062 [A0O6CB050120 |SKT. HD. CAP. SCR MO05X12 1616 |16 557-0017
063 (35572044750 BRACKET SPHC 2 2
064 |A06CB050080 [SKT HD CAP SCR MO05X008 0]0]0 557-0017
065 |[A41JJ00M050 |WASHER SPHC MO5 8 10| 8 557-0017
066 (35572044760 BRACKET SPHC 2 2
067 |[A06CB080160 |SKT HD CAP SCR M08X016 81818
068 |A41JJ00M080  [WASHER JIS MO8 88|38
069 (35572044770  |[SUPPORTER MC 4 4
NYLON
070 |A06CB050080 |SKT HD CAP SCR MO05X008 0(01]0 557-0017
071 |A06CB050100 |SKT HD CAP SCR MO05X10 8 (10| 8 557-0017
072 |A43JJ00M050  [SPRING WASHER MO5 8 /10| 8 557-0017
073(2557204480B  |OIL PAN SPHC 1 557-0017
074 |A06CB060100 [SKT HD CAP SCR M06X010 50515
075 |A06CB080400 |SKT. HD. CAP SCR. MO08X40 21212 557-0017
076 (34221817761  [LEVER S45C IR
077 |A41JJ00M080  |WASHER MO8 21212 557-0017
078 |A43JJ00M080  [SPRING LK WASHER MO8 2122 557-0017
079 (05572046060 Base FC250 1 MEM-1207
080 |A15D08X0080 [HEX. SKT. SET. SCREW MO08X08 2022 557-0017
Wednesday, July 07, 1999 PED-MPL-004

Page 4 of S5




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 Y MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955718 Z 06 02 Tool Magazine
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
081 (45572046110 Rail SS400P MEM-1207
082 (255818M2230 |OIL PAN 557-0028
083 |L10TR007880 |Chain SKO02 30TOOLS MEM-1207 B
084 NOT-IN-USED
085 (35572046080 Bracket MEM-1207
086 (35572046090 Bracket SPHC MEM-1207
087(35572046100 Supporter MC701SL MEM-1207
088 NOT-IN-USED
089|2557204607B  |Oil Pan SPHC 557-0017
Wednesday, July 07, 1999 Page 5 of 5 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: SFI Box

LISTNO 9557262720101

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0048

55572620101

SFI

255726K0060

o O m »

Tuesday, July 13, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

+| 1~
<
|:| o
II |1
i
||/\
¥ _ ||
1 IR
4 6

/\ RS
%
[ >/+\/ B\
NP

SR

CONFIDENTIAL DOCUMENT
THE CONTENTS OF THIS DRAWING ARE CONFIDENTIAL
AND MAY NOT BE DUPLICATED OR DISCLOSED TO AN
OUTSIDE PARTY WITHOUT EXPRESS WRITTEN PERMISSION
FROM MAZAK CORPORATION

FMF LINE

| A B

C IGTI T [ [ 1

CAD GENERATED ORIGINAL
CHANGES CAN BE MADE ONLY
BY CAD

PED DPD-001

8 | DSBMZZ90550 | FINGER GUARD| 1 | EBM 9498-2-4039
7 | Z21TUOO0140 | GROMMET 2 | C-30 SG-22A
6 | J24MVGO0110 | GASCKET ROLL CLOSED FORM PVC 1/8"T x 3/8°W ADHESIVE BACK
S | DSeMZZ90540 | FAN 2 | EBM W25130-AA25-01
4 | 334171M0271 | COVER 1
3 | 255726M2110 | BOX 1
NO [ PARTS NUMBER| NAME QU REMARKS
S S - - 2 ALL CORNER C=0.2 UNLESS STATED | -@D—f—H]
S S - - §| FINISH DESIGN| DWG
5 5 p— p— MATL WEIGHT FIN WEIGHT
S S - - Kga Kg 04. 13.%
5 5 = = C ) T.M
S[325[71]5[QT-200)[/A\~ - § 4/ 1/5 |2
S| 558 |26 [S|(VIC- AN— - g o [SFI HEAT EXCH ASS’'Y
5/557 gg S &é- o\~ - gsxze MODEL [ UNIT | NUMBER |[REV.
51557 S|(VTC- - . . - =
COMMON UNIT 1cmr DATE REV. NO |CODESION| 2 2 |957 |26 |[KOO6 |0
MOD TYPE a:SUPPLIER b:DESIGN c:ERROR d:MISSING INFO e:MACHINING f:MATL




Return to Library

Model Number Model

File-Unit-No

5570 VTC-200B

26M

List-No

Unit Name

Ass'y Drawing No

95572670201

SFI Box

MAZAK CORPORATION
PARTS LIST

No

Parts-No

Parts Name

Mat'l

Remarks

QUANTITY

GH I JK

ECN

Spare
Part Ranks

001

C22MMAO01680 |SFI

SHI

MITSUBI

SYSTEM #460A000 1

002

NOT-IN-USED

003

255726M2110 | BOX

Heat Exch. (Old# 255726M1800) | 1

557-0048

004

334171M0271 |COVER

005

D56MZZ790540 |[FAN COOLER

BED W2S130-AA25-01 2

006

J24MVG90110 |GASKET ROLL

1/8" x 3/8" W ADHESIVE 1

007

Z21TU000140 |Grommet

C-30 SG-22A 2

008

D56MZZ790500 [FINGER GUARD

009

NOT-IN-USE

010

NOT-IN-USED

011

NOT-IN-USED

012

NOT-IN-USED

013

NOT-IN-USED

014

NOT-IN-USED

015

NOT-IN-USED

016

NOT-IN-USED

017

END

Tuesday, July 13, 1999

Page 1 of 1

PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: WIRING & DUCT

LISTNO 95572970100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

556572920100

With Trance Box (STD)

055729A002A, 055729A001A

556572920200

Without Trance Box

055729A002A, 055729A001A

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

PN
[ORORORORO]
PEONORORORG!

———

== ==
- L o S— L

| - B
! REDRAWN AT REVI%!ON A [ [mevo 121712, 16.98[T.M
‘ : #] ECN NO.| DATE NAME|

| | | KY. ENG. CHANGE
BZAE

‘ \
| \ - - P
| I = |
] ! n S S IS |
y
l
- - & & T % — =T = T ]
} ‘L% M52 - 4 155572920100 A— . - B # @ E
Bels B R e R e e R S e e =
T

| —
.

= # |vrC-2008B STD
T.M

%
VTC-2008B

174 TERMINAL BOX (1/3)
+2| =% |0]557|29] A001 |a
S GiE A W W S

L
|
L
oy




Return to Library

}\ }
O I |
Il Il
}‘:::‘ I } } |
! I I
[ [
Il |
i I ! | I
! | [ i
o | |
i L
e . | | | | N
ffffffff a—— I S I N . . .
] 7 - - - - NN
i 33 I | I ( et ‘ e —
y - 1] A_oa /- -
| L __ __ __ __ ; I
‘ - HJ’% o o o o o OH: ! e — |
[ o o ) - oJ i
o N - - _ _— _— _— |
. E
‘ I
L = i
\
L] |
: e §
|
— T
o o
= Ll
|
I |
o o] ‘ B
o
|
_ L
c o L
o
— |
o ) ‘ ! i
I
|
] \
= , ]
j”_‘\
Dl |l
! =1 =
| L
i s
[N i o o o o o of |
| L __ __ _° s |
o Il | e ————
|
|| —
‘ = |
. it
|
|
— - - S
N e o J=
—
L
le —
I B
o
I
} }H
O @]
Lk o
e
A
NS W
N | (4
B
\\ | REDRAWN AT REVISION & [A Jwrm sz 16 38t M
AN ‘ #| ECN NO.| DATE NAME|
\ ! KY. ENG. CHANGE
N b # 5] 3 R - = Z=A%
AN M52 - 4 N55572920100 A= - W % # W it % ®
W\\ o ° ‘ ~ B . . . - . B & !T,,C;E‘ZO_BSTD 2\\: = 980620 | 980620 | 980618
m S —= —= —— —— - __ \H — __ __ __ __ __ __ H 2 FLRL—f 1A= -
A= = R = % %
V&= . . - 1737 | VIC-200
-3 e FD_032 . TERMINAL BOX (2/3)
- 111 —032 85
Lk wmp [ 2emss |2 % s | 0557 29‘ AOOZ‘O




Return to Library

Ve

AN

© ©
© ©

A — ASECTION

@ o W W o W o W o W o W o W

\I—\I—\I—\I—\I—\I—A%\I— -
I e .
= | |
| |
| |
| |
I n
bommm e Lol |
Wl I R B |
| ,ﬁJ
| L
| mil ,
W Pl ,
I Lo
I A
| |
| Lo
| W@, W
100000007 i
| I
, ”: !
f,fff((ffm L |
! | o
| B
| ) |
Yy~ aWa - ﬂ\‘\\ W : |
| ,”,,
| ,:,
” i
ﬂmff((f(({f{ Wmf
= K e ]
B e ) e — =

m |\ N N N N N it

°© 1 2 & 4 5
Y T Y N

w0
o
@
?m L
®| = ™M)
® 0o
$Es?
<<
o
LRy
w8 1 &
o<
ONW
IOJ—|
Lzl Ehs| N
« /a4 )
- %W_.._l._Oww
|
E | w
% ¥ Y| =
0
e
e
Innnnnann:
-
WD
m
e
=
oo g®
RGNS
|
i
ST
=< =
=
SHE
& =]
N
ﬁ__”wm:
=
_u_”
2
ﬂuu




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 2oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95572970200 WIRING & DUCT 055729A001A, 055729A002A
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks

001|25572924422 BOX SPHC 0

002|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 4
SS

003 35572924430  |PACKING NBR&PV 0 D
C

004 35572924440 PLATE SPHC 0

005|A06CB050120 [SKT. HD. CAP SCR. GOSHO |M05X012 6
SS

006|A41JJOOMO050 |WASHER JIS MOS5 6

007 [255729M0370  |BOX SPCC 1

0081455729M0380 |PLATE SPCC 1

009|455729M0390 |PACKING NBR & 1
PVC

010 [NOT-IN-USED

011 35572924451  |BOX SPHC 0

012|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 4
SS

013|A41JJOOMO060 |WASHER JIS MO06 4

014|35572924460 PACKING NBR&PV 0 D
C

015|35572924470  |PLATE SPHC 0

016|A06CB050120 [SKT. HD. CAP SCR. GOSHO |M05X012 4
SS

017|A41JJOOMO050 |WASHER JIS MOS5 4

0183557292501A |BOX SPHC  |Head junction 1

01935572925020  |PACKING NBR&PV 1
C

020(35572925030 PLATE SPHC 1

Wednesday, July 07, 1999 Page 1 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955729703 00 WIRING & DUCT
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks
021 [NOT-IN-USED
022 (25572924570 BRACKET SPHC 0
023 |A06CB120200 |SKT. HD. CAP SCR. GOSHO [M12X020 0
024 |A41JJ00M120 |[WASHER ?ISS M12 0
025 [NOT-IN-USED
026 NOT-IN-USED
027(25292917400 COVER SPHC 0
028 |A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 0
029 |A41JJ00M060 |WASHER JSISS MO06 0
030 NOT-IN-USED
031(35292917430 PACKING NBR 0
032 NOT-IN-USED
033 [NOT-IN-USED
034(35292917420  |COVER SPHC 0
035|A06CB050120 |SKT. HD. CAP SCR. GOSHO [M05X012 0
036 |A41JJ00M060 [WASHER ?ISS MO06 0
037 NOT-IN-USED
038(35292917410  |COVER SPHC 0
039 |A06CB050120 |SKT. HD. CAP SCR. GOSHO [M05X012 0
040 |A41JJ00M050 [WASHER ?ISS MO5 0
Wednesday, July 07, 1999 Page 2 of 3 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955729 Z 04 00 WIRING & DUCT

No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks

041|A04JJ000040 BOLT JIS M16 0

042 [PARTS-END

Wednesday, July 07, 1999 Page 3 of 3 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: HYDRAULIC CIRCUIT

LISTNO 9557312720101

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0008

556573120100

Hydraulic Circuit (STD)

055731A001C

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

| - u i %Jj —“
, | |

=

|
9 10 @ | |
| |
| |
|

I I 4 K
I I sl e ¢ 0
b e — L
L] N
- - T N
| | 1
} } ! | |
E‘E ﬂlj | | I I !
I i am— 1
— = . N :
\ e [ — It S . —=
_ ‘ L fa— P | ‘ ; [ — \
! W a— I I = - - - -
# | |\ — ”_1 P : -
4 fm— 0 L
- o = | |
i e/ | 5
AN | [a— 11 L
— 3 -
\\ | O | [
A ! e W s bl }
[ e W \
‘ /D o |
e e ] 0
: SR T
|
= et T: |
I O \
] N 3 ] B= - LT
52~ 9 b 55573170100 /A= - S ® B Y
I t® A= = SRJONES
A | g: = 1/4 3/99
REDRAWN AT REVISIONA [/ |557-0035]3 23 95[sk)| A= = R E | &%
[3[557 ooos[ T 19 99[T.M = = VTC-2008
A\ 1[MEM 121912 19 98| T.M A= = FIYDRAULIC POWER UNIT
#]EN NO. | DATE NAE| A= — p
KY. ENG. CHANGE Wi RAE | ivrer [BE 8 0‘557 ‘31 ‘AOOI ‘ c

£ T N




Return to Library

e-04(1ACT

CONFIDENTIAL DOCUMENT

permission from YAMAZAKI MAZAK CORPORATIUN

The contents herein are conf|dent|al and may not be duplicated

in any manner or disclosed to an outsi without
T TS

W3V GRR AR 3 HECRTH Y+ vHy 7B AHOF T4 DB L T,

This product is subject to all applicable
export control laws and regulations by
Japanese Government.

Aqit HEAER %@ﬁ% 1 CEYL FToTHRC

BT 39AC R ES (FFTe BB LT,

HE1=v 3@ (DETALE OF HYDRAURIC UNIT)

TOOL
UNCLAMP
[ SQ11
=~ sq10
s €
g o
NS
38| |38
EFPW
e |
|
o 71 X |] I
R I B
3/8T13/8 T
(70MPa)
(70MPa)
1016 138 /2 T1/2 Tl/z
Mi1 |

_ M31

:|<>$<>>'

101Q

BE1=y b

HYDRAULIC UNIT

NO. PART-NAME REMARKS INMMBER NOTE (PUMP CHA CFE%ISSQ[{CB%GRﬁgs)
5 &5 g B3 %2
M10 | ROTOR PUMP RP15A1-22-30-001 | 1 | DAIKIN —
A M| 0- 587 5 1%y =
M25| OIL COOLER DCR10B-10-08 1 | DAIKIN £ 5 7/3. 9K
A|ME 1417-5 iy > .7/3.
@D |OIL TANK 10 1 | DAIKIN o
T4NV9>» 7 5 1%
® |OIL LEVEL GAUGH KLA-80SA 1 | KYOWA
I ) %5
@ | AR BREA $ MSA-V22 1 | MASUDA P (Kg/cm)
SHAO$T7 7 ¥ HERH gc
ABBREVITION-NO. | PART-NO. PART-NAME PART-NAME REMARKS (MAKER) COMMENT COMMENT
BER=ES 2% £t £t L ) AR B
YV10 GIBFHOO4410 | SOLENOID VALVE | YL/ 4 FALT SA-GO1-A3X-C1-20 (NACHI) | TOOL UNCLAMP INT2 7557
SQ10 R25YBOO2610 | PROXIMITY SENSOR | et > — FL7M-2J6D-L1 TOOL UNCLAMP INF 757
SQ11 TOOL CLAMP Y N75,F
001F GI4FHO01370 | CHECK VALVE F297/07 0CP-GO1-W1-20 (NACHI) TOOL UNCLAMP INF 757
001G GHE1=v M{®) | PRESSURE GAUGE | EJnt ADGT-PT-1/4-39X1000kX10 MAIN PRESSURE AT LS v—
(YODOGAWAKE [ SOKU
001Q GHE1=v MdB) | STRAINER 2 L—F— ?Eé;oe—wowﬁﬂﬁ) POWER UNIT BE1=v IR
wSa
- - B=m
A— - z 1# 7 3 8 ®
— — 980601 980601 980601
- - 30 0] ¥E0]
A _ % #
- - SHEOBN
A - . . - HYDRAURIC CIRCUIT DIAGRAM
=O8—MFS [/A— 3/ 981130 | FD —049
1 11, oz
Lk F£HH TREES z % 2 557 HC DOO]' ]'

VYYIEYTYT (Sl TP T07




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955731720201 Hydraulic
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks
001 |G49DD007200 |[HYD.UNIT DAIKIN |NDR151-103H-30 0 MEM-1219 D
002 |G49MFH90280 |[HYD. UNIT NACHI [C91010 1 MEM-1219
003 |A06CB060160 |SKT. HD. CAP SCR. GOSHO |M06X016 0 MEM-1219
SS
004|A41JJOOMO060 |WASHER JIS MO06 0 MEM-1219
005|255731M0040 | BRACKET SS400 1 MEM-1219
006|25303114690 BRACKET SS400 0 MEM-1219
007 |A06CB120250 |SKT. HD. CAP SCR. GOSHO [M12X025 4
SS
008|A41JJ00M120 |WASHER JIS M12 4
009|G23MBK90020 [PRESSURE SWITCH 96201-BB2-T2 (BARKSDALE) 1 557-0008
010|H23NNO000700 |BUSHING NTN BUT (3/8"M TO 1/4"F) 1 557-0008
011 |H35GS000030 |PLUG GM-R(PT) 1/2 1 557-0008
012|H23NN000920 |NIPPLE NTN NS-PT3/8 0 MEM-1219
013 |H23NN001030 |TEE NTN TEF-PT13/8 0 MEM-1219
014 NOT-IN-USED
015 NOT-IN-USED
016|H23NN000720 |BUSHING NTN BUT-1/2X3/8 3 557-0008
017 NOT-IN-USED
018 |A06CB080160 |SKT HD CAP SCR M8X16, GOSHO SS. 4 MEM-1219
019 |A41JJ00MO080  |WASHER Ms, JIS 4 MEM-1219
020 [NOT-IN-USED
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number

File-Unit-No

5570

31IM

List-No

Unit Name

Ass'y Drawing No

955731720300

Hydraulic

MAZAK CORPORATION
PARTS LIST

No

Parts-No

Parts Name

Mat'l

Remarks

QUANTITY

GH|I|J|K

ECN

Spare
Part Ranks

021

NOT-IN-USED

022

NOT-IN-USED

023

NOT-IN-USED

024

NOT-IN-USED

025

NOT-IN-USED

026

NOT-IN-USED

027

NOT-IN-USED

028

NOT-IN-USED

029

NOT-IN-USED

030

NOT-IN-USED

031

NOT-IN-USED

032

NOT-IN-USED

033

NOT-IN-USED

034

NOT-IN-USED

035

NOT-IN-USED

036

NOT-IN-USED

037

NOT-IN-USED

038

NOT-IN-USED

039

NOT-IN-USED

040

PARTS-END

Wednesday, July 07, 1999

Page 2 of 2

PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: HEAD LUBRICATION

LISTNO 955732720100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0012

556573220101

STD FAN COOLER TYPE

055732K0011

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

CONF IDENTIAL DOCUMENT
1: are confldenila‘ ﬂ‘ may
disclosed to an oulside urg
issio rom MAZAK CORPORATION.

el iores

GLE PROJVECTION
ENG

DRAWING
11.04.98 | 11.04.98
M M

NAME
HEAD LUBRICATION CIRCUIT

PED ASD-001

[}
Zss

?w\w*\?\?\?\?\\\\\MM‘ L ?

0557 32] koot | 1




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955732270200 HEAD LUBRICATION 055732K0011
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
FIGIHI1|J K Part Ranks
001 |GO5SMZZ90440 |[PUMP FISCHER D
002|A06CB060120 |SKT HD CAP SCR M6 X 12
003 |A43JJ00MO060  |[SPRING WASHER M6
004|A41JJOOMO060 |WASHER M6
005
006|A06CB080160 |SKT HD CAP SCR M8 X 16 557-0012
007 |A43JJ00MO080  |[SPRING WASHER M8 557-0012
008|A41JJOOMO80 |[WASHER M8 557-0012
009
010|255732M0220 |TANK SPCC
011
012
013|355732M0231 |PLATE SPCC 557-0012
014|A06CB060160 |SKT HD CAP SCR M6 X 16
015 |A41JJO0OMO060 |WASHER M6
016|A43JJ00M060 |[SPRING WASHER M6
017
018 |G29KH001040 |OIL PLUG NK-2 (1/2"PF)
019
020|H23NN000720 |BUSHING 3/8" X 172" 557-0012 (A
Wednesday, July 07, 1999 Page 1 of 4 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95573270300 HEAD LUBRICATION 055732K0011
o arts-No arts Name a emarks pare
N Parts-N Parts N Mat'l R k QUANTITY ECN S
A FIGIHII|J K Part Ranks
021|H13SV0OV0170 |FITTING (SMC) KFL10N-03 4 A
022 |H23NN000240 |[PIPE FITTING 2 557-0012
023 |H14MSV90870 |FITTING 2 557-0012
024 [H14MSV91600 [FITTING (SMC)  |[KQE10N-03 0 557-0012  |A
025|H23NNO000010 |FITTING (NTN) PA12-PT3/8 0 557-0012 (A
026 |H23NN001300 |[ELBOW (NTN) PBI12-PT1/2 0 557-0012 (A
027|G30TP002170  |FILTER SFG-04-100W 1 A
028 [H7000120020  [PIPE 212X200 0 557-0012
029|H3600001S20 |[HEX. SKT. PLUG PT 12 1 A
030|H7000100020 |PIPE 2 557-0012
031|G29MZZ00370 |OIL GAUGE TUBE BC522980-335A3M 1 C
DEVICES
032[355732M0260 [PACKING NBR&PV 1
C
033 [NOT-IN-USED
034|G34MTT90020 [FAN COOLER THERMA |[AOC-208-92067 1 C
L. TRANS
035 [H23NN000140 [PIPE FITTING 1 557-0012
036 [H7400100450 |TUBE (SMC) |10 X 4500 1 B
037|H7400100200 |TUBE (SMC) 2910 X 2000 1 B
038 [H7400100450 |[TUBE (SMC) |10 X 4500 1 B
039|H7400100030 |TUBE (SMC) 2910 X 300 1 B
040 NOT-IN-USED
Wednesday, July 07, 1999 PED-MPL-004

Page 2 of 4




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95573270400 HEAD LUBRICATION 055732K0011
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks
041 |A06CB120300 |SKT. HD. CAP SCR MI12 X 30 3
042 |A43JJ00M120 |SPRING WASHER M12 3
043 |A41JJ00M120 |WASHER M12 3
044
045(355732M0250 |BRACKET SPCC 1
046 |[A06CB080160 |SKT HD CAP SCR M8 X 16 2
047 |A43JJ00M080 |SPRING WASHER MS 2
048 |A41JJ00M080 |WASHER M8 2
049 INOT-IN-USED
050 |A06CB080160 |SKT HD CAP SCR M8 X 16 2
051[A43JJ00M080 |SPRING WASHER MS 2
052 |A41JJ00M080 |WASHER M8 2
053
054
055(355732M0241 |BRACKET SPCC 1 557-0012
056 |A06CB120300 [SKT. HD. CAP SCR MI12 X 30 3
057 |A43JJ00M120 |SPRING WASHER M12 3
058 |A41JJ00M120 |WASHER MI2 3
059
060
Wednesday, July 07, 1999 PED-MPL-004

Page 3 of 4




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95573270400 HEAD LUBRICATION 055732K0011
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
061|A06CB060160 |SKT HD CAP SCR M6X16 4 557-0012
062|A43JJ00M060  |SPRING LK WASHER M6 4 557-0012
063|A41JJOOMO060 |WASHER M6 4 557-0012
Wednesday, July 07, 1999 Page 4 of 4 PED-MPL-004



Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: WAY LUBRICATION

LISTNO 955734720101

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

556573420100

Standard

055734A001A

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

- )/1}}

—
=

11

a\
}\ !l

|
T Egm,iﬁ N }, M
1188 R
s 18 = e
al

M

gl
_—
F

# A K 3 B -
M52~ 4 N55573470100) B\~
A £ o® 2\\: 981126 | 981126 | 981020
/&_ %
(3 A= .. - £
- .. - LUBRICATION UNIT PAGE: 34-1
YT [vevo 1207| 1274798 |SRY| (= . = /3 vicaue
#| EON NO.[ DATE - . -
[ KY. ENG. CHANGE L5 5E o 22 5 |0 ‘ 557 ‘ 34 ‘ A0O1 ‘ a

R T




Return to Library

Model Number

File-Unit-No

5570

34M

List-No

Unit Name

Ass'y Drawing No

95573470101

WAY LUBRICATION

MAZAK CORPORATION
PARTS LIST

No| Parts-No

Parts Name

Mat'l

Remarks

QUANTITY

GH|II|J|K

ECN

Spare
Part Ranks

00

—_

NOT-IN-USED

002 |A06CB060160 (SKT. HD. CAP SCR.

GOSHO
SS

M06X016

003|A41JJO0OMO060 |WASHER

JIS

MO06

004 |A41JJO0OM0O80 (WASHER

JIS

MO8

005 NOT-IN-USED

006 NOT-IN-USED

007 |NOT-IN-USED

008 NOT-IN-USED

009 H12LA004360 |ADAPTER

LUBE

S6XR1/8

010 H7200060150 |TUBE

LUBE

fox1500L

01

—_

GO06LA002690 (PUMP

LUBE

AMZ-3-100SL-30LP

MEM-1207

012-

013

014

015

016

017

018

019

020

Wednesday, July 07, 1999

Page 1 of 1

PED-MPL-004




Return to Library

PAGES 5

ENG. NO 5570 Parts List: COOLANT SUPPLY LISTNO 95573670101
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
557-0020 [A  [55573620102 ConSep2000(RIGHT SIDE),WITH COOLANT THROUGH SPINDLE 055736A007b
557-0020 |B [55573620201 ConSep2000(RIGHT SIDE),WITH POWERFUL COOLANT/OIL HOLE 055736A007b
557-0020 [Cc [55573620301 ConSep2000(RIGHT SIDE),FLOOD COOLANT 055736A006b
557-0025 |D [55573620401 STD,FLOOD COOLANT 055736A002¢
557-0025 |E [555736Z0501 COOLANT THROUGH SPINDLE 055736A003c
557-0025 |F [555736Z0601 POWERFUL COOLANT/OIL HOLE 055736A003c
557-0025 |G [55573620701 CHIP CONVEYOR(RIGHT SIDE),FLOOD COOLANT 055736A004c
557-0025 |H [55573620801 CHIP CONVEYOR(RIGHT SIDE),WITH COOLANT THROUGH SPINDLE 055736A005¢

I
557-0025 |[J [555736Z0901 CHIP CONVEYOR(RIGHT SIDE),WITH POWERFUL COOLANT/OIL HOLE 055736A005¢
557-0020 [K [555736Z1001 ConSep2000(RIGHT SIDE),Hi-PRESSURE COOLANT THROUGH SPINDLE 055736A010b
557-0025 [ [555736Z1101 Hi-PRESSURE COOLANT THROUGH SPINDLE 055736A008¢c
557-0025 |M [555736Z1201 CHIP CONVEYOR(RIGHT SIDE),Hi-PRESSURE COOLANT THROUGH SPINDLE 055736A009¢c
557-0020 [N [555736Z1301 ConSep2000(RIGHT SIDE),Hi-PRESSURE COOLANT THROUGH SPINDLE 055736A010b

(o)
557-0025 |p [555736Z1401 Hi-PRESSURE COOLANT THROUGH SPINDLE 055736A008¢c
557-0025 |Q [555736Z1501 CHIP CONVEYOR(RIGHT SIDE),Hi-PRESSURE COOLANT THROUGH SPINDLE 055736A009¢
Wednesday, July 07, 1999 PED-KPL003




Return to Library

Notes:



° 1 2 =5 4 &

PYPEIIPVT

w
||Muwuw Eﬁm m | ©]
W“/W_mumu%n w. ol
NENER m)m
88622 = 8 | HE
A0 |2 & | S
m_mm_sm. & wmb
CIN[Z ]z = ~
SRR m 8 ﬂm B
2 5 |olo/B—]
8 Sl o
]
i ol ®
* Y ®
| ~1
| ~ 3
9 B
W G 2 (e
T H\\@ m 4 N
i © |8
JRPRBADRDEPRIL _wﬂw
| B
, g
B
T
4 o -
| | ’
|
o ] i
- /,\W -
S 2
NI |3
Prsi
o2
S6le
_-’_&
~
o7\ i
o o T ﬂﬂ_l.w.l/ - —
I — I
[ . N
[ .
o | REHERN it
S— I N I
- I HTSE |
| o o T [ |
| i1 i ﬁ W I A &
L] = e | I , i |
) o j‘Lﬂ\ | ! o ; i | o T
I if i i UL
H |- | !
/7 N [N It I ” ;
i I i R L
| | | _f |
| | | | | | 1t I | nl All\,\
| I | | _ — —= I I 1 L i W
W 1 . i ! ! L ] W ! o] Q !
| , i | m ! e , | [ ﬁ: T
| | I . i H ! ! | L
B , , D1 ! , | , i b (i ,
| L | e - L LR
i - i N N i \. i I i
| | | WL H—T il I | v
CldL | I . Bk il
N ;7 | i, 0T n i ! P i , e —]
o o u ! ! ! it 7 7 7 | I ! i Ll
| L IS | o i | ]
W — —H - S L B
| | e ) . R
[ | | ‘\.‘w I —— \HHHWLH I I ] T | Il
_ b T = T N
b | | | | I q | »
T 1 o —
I |
A - d . I . i , | g BRI Al
iﬂj P i ! . i | P Al !
I | I | Z:
I I | Il I | 1l
I L I | 1|1 | I I I | i
LI — AR . il AR
T e | ! i ! R i
[ + [ [ | i , [ , i
| @mﬂwwﬁ I . (N \\\@ ST . n W “,fﬁg
S W 7 B — ” m M | W m: T l\\ﬁx\,iflbl
= K == ———— i .. prassm—=l | ,
T . Bl | i hi i3 |
|
] | i 7 7 7 Hh I bt L :m
f f | I b ; TR | i ol —
. [ i I 7 7 z |
|
, »F it » , i o P
! : E o e o ERI | |
I [ i I I ! I I
(. e, J I hl 7 E
- I ! I L 1l
LU i N ] L7 .
= - 1 I 2 [ |
| | HH I
I | == T J i 4 ,
" - - " " B e s = e H ] — s
e — |
< _
.
= ,»/W
, N5
—~ T B
o naliia @
N w N , m
% m ”
z| @
m <
Lo

Return to Library




5
o

PYPEIIYT Tl 1.1

w
el 5o | ||
kY Zlgla| 2N
T R
Nolo L
mm.wmm o8l 8 g
; 3 = R ]
BBl ¥ |19
QQW_ W_#_K = ™~
okeke| | H m ﬂm __”w
- g | |f 5Bl S
c 5 > o
® : : :
o
®EOOE) : 31k gne:
2 o #* _WRUU ®
‘JA m N
< 0
4 "
e
[ - Innnnnnnn:
=
| o
&
|
E:
U ®
L AR
|
|
e e
_ __
,
b e
=
g
g | e
s d
+ i
<o °
- Oy
5 L | SEE
E Nz
8 =3 ule
> ™ O
W N~ Jomw
K Q o e
: DR e
2 10 iR
[} ™~ - =]
< ~ =lax
= +
3 = 3
umﬁ.

PO0I4Y

ﬂ

B S A N € () w1 S S A

CT— [T

4
|
|
-- -- -- —h
T |
c g
e A
| NI s
|
—~ m
N N [
T = //, om
0 ¢ m_ N
o
g| a N
Sl m ¢
_.”ﬂ g
L

A(4 Places)

C DETAIL(S

Return to Library




Return to Library

F —Fseenon(S=1/2 )

A (3 PLACES)

_ q\;j\m\rj\m}m‘
R =
el L j
=2 | =
Ce N |
*f:jffff%fffiﬁ*:;‘

(—— :

I

7-0025| 3/1/99 | JH

. p 6 |557-0020| 2/16/93| JH
— i COEMIL(S= 1/2) [11/557-0012(2/9/99 [ H
q [ [#] ECN No.| DATE WA
; ; i% V‘! i I A4 PLACES) KY. ENG. CHANGE
L,,J 2] ] [ . __ } J, _ _ __ __ } } _ _ - [N 2] & & - - =A%
L,,f”ﬁ%J\ ] —r—— = | T T I I N ] 5571 1557 3670701 A O e [ we
# [ —~1/ B ! I I ! ! # ® |VI1C-200B /= wmi0s | w022 | osiozs
B8 BA | Bk &y

T - ) ) - - - - - - - - S - - - - - = = CHIP_CONVEYOR &= 1
A A N (RIGHT SIDE) /o= ..
A N |FLooD cooLANT /N .. R = B
S — \ A 1 ( 1 /g) AVTC 2008 TANK ASSEVBLY
- .. 1/
p—agem (78) = 055736 A4 | ¢

B% | ®AB FRRES &
PIYTEYTYT w1177

3
i
L]
[




5
o

PYPEIIYT Tl 1.1

T e [
3 e n|® m,uw —
&I\ Blwl<||®|*| 2 N
wamm - (@]
S|a1812° m 2
1 P ) [—
™
BRRE B 1y |7
oo BCfs[ % U~
SRS _ ml 8 ﬂm B
5 || a&lg o
5 a | °
&5
D_ | T
COQ|
e % _W-WRUU ®
I
e
|
[ w
Innnnnnnn:
[:3]
L
®
| .o
mw
4 e
— oo
, ol ®
| ,e T CRNRENRGS

IS
| |
L BEEEe
ORI
A__”«/wn_bwmm i
¥ SHCEEE
IO
%Bm@mm
NOQ|W S| 85
<4RIEE
aopwmm
BElsiEz
Nl
i
=
|
|
[
|
[
[
|
il
|
|
N U AR AR A = | (NI
I I
| |
W !
n 0 n ‘j 7 M T
_ . i | | - i
| | |
_ W L _ , 7;1; P | | ! I , Pl , i i i ! , |% i
7 [l [ [l I | | | | | W: _ ——— 1 | i
I ! | [
I ! ! j— I 1 | < 7 _ 7 i i 144 L S ]
- b - T e . o < LT
- - i , i
| I
| | | (| +a4 RRIH
L | | | I I I ! I | ! (. N
1; [y | [ ! | | o I I I 1 ! | I I
1! i““lj [ + | | | | | ”: ”, | |
| i | | o I
S 11— [ | , |
! ,:: ,<7r‘,l;1;, :W, W ,W ” I W W W 7 m: I y | ”,
o | 9 — i i [ , -
| | € -+ >| | i ”, f ” I ” ,T |
, Iy | = | N | i . |l ! ! | i b ! ! H
pord e [ ‘;Ll | , ”: [, I | (e
T “w““““ijw““\ 7 | | ! m: ” ” kd |
e (- - = == | B e T
T 1 BT il o« | S |
! ! (A IR e
I I | L [ [ [ [ I ! Ll P ,
Y »! o , », [ [ I AN ,
W Bl 2 I ;Wi i
i | 7 i ! ! , , ; i , i,: , Ll i !
i
; | ”: | , , , | | m: H m | | ]
7 % B S 7 7 7 , i j [ S 2 v I R |
L ” ol I ,
p— | o : =L
- - - - - - = o =2 : —— —t
-l< S
“ !
C I
=N\ TN
4 N \
& | VA s
! =1
~~ $
& o \Wl 4\ - o
N i //, o
L AR
@U/ nﬁ_ % m VMM /, |
¢ K = [
=K mv g < L |
=R "
& ®

Return to Library




Return to Library

CONFIDENTIAL DOCUMENT This product is subject to all applicable
The contents i ore In R Dlzld mn{ ?ld nay "“‘1!! d!pll cotel d r{

3 81 rol Im and regulations by
@ l“ ny Tn"f YMMZAKl HAZAK C‘]RPWATN“ ”;n o i Wv;n.n Py CHYL 2TOCHER
el :?' S e

AM —MSECTIN

A A
O DETAIL(S= 1/1) P DETAIL(S=1/1)

"

%

il
HHH
UL UL

]

[]1]

TR

‘\
N

IESNE

A
T
|
‘r
i
s

T
e

o
e |l |
e I |

Te ©
°
°
°

[ i3 & - - E=m
” 5‘57592010 S?I'bD 597020 350‘%/?;:)4 ﬁ\_ - # ® = Rt % @
va—fipi— SVPSSN — -
| | 4% o HE (24 TOOLS MGZ. [30 TOOLS Mo/, 6= - 90623 | 960623
N 5570 os 25 59T - 1A= - BT Eigl W5
e\ 2 557-0042| 3/22/93 | H N— - R & %
71557-0012| 2/10/93| H A= - 175 | OHKAA<—
/a\1S|Me - .. - (1/1) VTC-20N
# —42| 981031 | FD-043 |k -
KY. ENG. CHANGE S Gul wAn [ eses 25 = |0 ‘ 557 ‘ 59 ‘ AO0B ‘ E
P voyd twl 1.7 TS




Return to Library

TE

I
| A\ POWERFUL_COOLANT

/L == | ]

—J
zz,;?a

00

: |
] Lo
BBG%«—AJ
oo0od
00O

OJ
O
OJ
([
o0
——==

=)

=L
@ e
i
)
——

- 370
A A A
A _# & = .. - oAz
M2 = v NES5/367010255573670201 ﬁ\_ .. - L * WA % ®
# #% [ConSep2000 [ConSep2000 — .. -
(RIGHT SIDE) (RIGHT SIDE) 1A= ” = 981106 | 981022 | 981028
[WITH COOLANT  [WITH POWERFUL A= — p
[THROUGH SPINDLE |COOLANT AND = .. - R % B
/N30557-0020] 2/19/93| JH | OIL HOLE = | .. - |AVTC 2008 COOLANT TANK ASSEMBLY
($557-0012 2/3/99 | = . - 1/10
#] ECN NO.| DATE A A — - -
KY. ENG. CHANG% Wy | *AO | $%¥%8% | & s |0 ‘ 557 ‘ 36 ‘ AOO7 ‘ b
FYoEvoyy twl i 11T 75




KY. ENG. CHANGE

981028
170

)

981022
BUR

1/6. |AVIC-200B TANK ASSEMBLY

(172)

° 1 2 =5 4 &

055736 Aoos | ¢

981106
PYPEIIPVT

R

&

i

RES |E%

k14

8% | FA8

TC-200B
(B0Hz )

[COOLANT THROUGH [COOLANT THROUGH
SPINDLE

(S0Hz)

y N5557367110165573671401]

£t & VIC-200B

X552

;: L

BL g

32)(26

CIEMIL(S= 1/2

A4 PLACES)

F-Fsmon(S=1/2 )
A(3 PLACES)

Return to Library

/////

+

)




o
O~ I
=
(@]
Oa
AE
of 8| 15
| [T = #% m 8
e N b
gl PRI
— D_% mmﬁm B
P
W Y &f
F62 W
@ AN @@v\ mguumwm
L &0
B
Lpepefeege _w-,ww
~ b
"
|
© e
_.+ [BRBRBEPRPL _AM
SSNRS
T (I vy —
RERES
b i % P 2 i
qlgle —~ | m
e @ < (™ @ o|l® S0 wm“.m
R RIEINY ~ O |5|a ZIo
e s 8 |
mo
SR
NIO|| &
Al
% Wme_Amw
@ memmmgﬁl
Nl
2
ﬂ&
|
- =
\\\Vh \\\\\ |
F1
S I 11
L
=Lz

1
A —ASECTION

i P ——————
~—
A

‘k
N\
‘ -
==
I

i
]
*
4
|
B —BSECTION

e

ﬁ 32) (28
=12
A (4 PLACES)

F —Fsecnon(S=1/2 )
A(3 PLACES

CEETAIL(S
(33) (%)
2l
N .

Return to Library




Return to Library

71
| @@ 5 AHI-PRESSURE SPINDLE THROUGH COOLANT (60tiz)

UPE

v

J
} K//[:]/EE == !

|
0
U
il
ol

W)
IEEEE

=

OJ

@ e

A @@ 71 A HI-PRESSURE_ SPINDLE THROUGH COOLANT (S0Hz)
A A A

#__A K _ A # -l = e
N‘TIZ‘;* 5‘527(3521001 552703521301 A\_ - Bl B Bt FIE]
vTC VTC - =
ConSep 2000 ConSep 2000 AN - 981106 981022 ‘-3{8}9%8
A (RIGHT SIDE) __|(RIGHT SIDE) /A= - a3 A BR %
HI-PRESSURE _|HI-PRESSURE - - R & % %
A? :ggfg g//lg‘-;gs % |COOLANT THROUGH |COOLANT THROUGH é\— - | /10 [BVIC2008 COOLANT TAW ASSEVELY
#[ EON NO.| DATE @ I(S;NSS I(S;'ﬁﬁ = .. -
KY. ENG. CHANGE I I AR T T P s |0 ‘ 557 ‘ 36 ‘ AO10 ‘ b
FPYTEYIYD w1 T 1T




Return to Library

Model Number Model File-Unit-No
o MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95573670201 COOLANT SUPPLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks

001 |G07ZZ001770 |COOLANT PUMP GRUNDF [CHK2-60/6 1 L-]1 1 - D
0SS

002|G07FA001921 |COOLANT PUMP FUJI VKP072Z1P44 - =10 - - - MEM-1214 D
DENKI

003 |A06CB060200 |SKT. HD. CAP SCR. GOSHO [M06X020 4 4124 44
SS

004|A41JJOOMO060 |WASHER JIS MO06 4 4124 4|4

005|GO07MGP00020 [PUMP GUSHER(VBV-44F) 1 MEM-1214

006 |[H23NN000470 |[NIPPLE NTN NS-PT3/4 0 -0 -0 557-0020

007 |H23NN000480 |TEE NTN TEF-PT3/4 0 -0 -0 557-0020

008 |H23NN001360 |REDUCER BUT-3/4X 172 1 1 1 1|1 557-0020

009 |H23NNO000780 |BUSHING NTN BUT-3/4X1/2 0 0-10 010 557-0020

010|H16BB000520 |HOSE FITTING BRIDGES|8021RG08 2 L{10 11 557-0020
TON

011 |[H16BB000250 |[HOSE FITTING BRIDGES|8023RG12 - -|-10 - - 557-0020
TON

012|H16BB000040 |HOSE FITTING BRIDGES|8001RG12 1 - - -1 557-0020
TON

013 |H85L1905000 |RUBBER HOSE TOKAI |3.5R-19X500FF0 0 - - - - C
GOMU

014|H16BB000890 |HOSE FITTING BRIDGES|8021RG12 0 -1-10 -0 557-0020
TON

015 |[H23NN000760 |BUSHING NTN BUT-1X3/4 0 -0 -0 557-0020

016|G30TP002450 |FILTER TAISEI |G-AK-12-50puK 0 -1-10 - - MEM-1214 |A
KO

017 |H23NNO000890 |BUSHING NTN BUT-1X1/2 0 -1-10 -0 557-0020

018 |A06CB100200 |SKT. HD. CAP SCR. GOSHO [M10X020 0 - - - - |-
SS

019 144393691020  [PLATE SS400P 0 - - - - -

020|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 4 -l -4 -2
SS

Wednesday, July 07, 1999 Page 1 of 4 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95573620301 COOLANT SUPPLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|J/KILMNO|P Part Ranks
021 [H85L1925000 |RUBBER HOSE TOKAI [3.5R-19X2500FF0 0 -1-10 -1070]010 MEM-1214 |C
022 (35233675960 BRACKET SS(%[(;J 0 -1-10 S I R R MEM-1214
023 (44720401040 WASHER SPCC 4 - -4 -1201212]2
024 |H23NN010420 |[BUSHING NTN BUT-1-1/2X1 - -1-10 I A I 557-0020
025 (05573743910 TANK SPHC - 0100 Of-|-1-1- MEM-1214
026 [455736M3910 |AXLE S45C WPJ1IAACO0100 - 4144 41 -1414)- 557-0012
027(0557374392E  |TANK SPHC - 1|1 Li-1|1]- 557-0055
028 |H85L1908000 |[RUBBER HOSE 0 0 0[0]o0]o0 557-0020
029 [WPJ1AACO0100 |SHAFT S45C - 0100 O[-10]0]- 557-0012
030 |[A24FN001640 |SOCKET Rc3/4 - 3133 31-1313]-
031(41444784970 ROLLER FC200 - 4144 41 -1414)-
032 |A38000E0150 |[RETAINING RING JIS E-15 - 4144 4 -|4]4]- B
033 [H35GS000040 |PLUG GOSHO |GS-R(PT)3/4 - 3133 31-1313]-
034|G29KW001120 [OIL GAUGE ISS(OWA KLA-80A - 000 0[-]0|0]- MEM-1214 |C
035|G29MZZ00370 |OIL GAUGE MFG#: CS3013-249980(Lube 1|1 1 L1 MEM-1214
Devices. Inc
036|35573744090  [FILTER SPHC - 111 1) -|1]1]-
037 [H85L1909000 |RUBBER HOSE 1 1 L)1 ]1 557-0020
038[2557374395b  [BUCKET SPHC - Lf-]- S N I N I 557-0025
039 [H23NN000450 |TEE 1/2" TEE 1 1 L1 |1]1 557-0020
040[2557374396a  [BUCKET SPHC - 1|-]- S T 557-0025
Wednesday, July 07, 1999 Page 2 of 4 PED-MPL-004




Return to Library

e B e MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955736 Z 04 01 COOLANT SUPPLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH/I|J|KILIMNOP Part Ranks
041 H16BB000030 |HOSE FITTING 172" TO 12" 2 1|1 1 557-0020
042(3557374397B  |COVER SPHC - L1 Li--1-1- - 557-0020
043 [H16BB000180 |90° ELBOW HOSE FITTING 1 2 112121 1 557-0020
044 35573743940  |COVER SPHC - - |- - 1
045 H23NN012220 |BUSHING 1" TO 3/4" 1 1 L)1 ]1 1 557-0020
046 |[A0O6CB050080 |SKT. HD. CAP SCR. GOSHO [M05X008 - 414 41 -1414)- 4
047 [H23NN000890 |BUSHING 5 1" TO 1/2" 1 1 L1 |1]1 1 557-0020
048 |[H23NN010460 |[NIPPLE 1/2" TO 3/4" 1 1 1111 1 557-0020
049 (35313695930 TANK SPHC - - - SR I S D U -
050(3531369594a TANK SPHC - - - S I R R 1 MEM-1214
051(3531369595a PACKING NBR&PV - - - S I I O I 1 MEM-1214
052 |A06CB060160 |SKT. HD. CAP SCR. gOSHO MO06X016 - - - 14774 7
053|455736M3900 |[PLATE gIS’HC Coolant Tank for No Hi-Pressure 11 1 557-0020
05435573744001  BRACKET ts=P2H3C - - - S I I -
055 [H23NNO001980 |SOCKET 3/4" 1 1 L1 |1]1 1 557-0020
05635573743991  BRACKET SPHC - - - e -] -
057 [H23NN001020 |ADAPTER 172" TO 12" 1 1 L)1 ]1 1 557-0020
058|G04ZZ001201  [PUMP GRUNDF |CRK2-180 MOTORB - - - St - C
059|G04Z22001191 |PUMP 818{%NDF CRK2-130 MOTORB - - - Sl - -] - 1 C
0SS
060 [NOT-IN-USED
Wednesday, July 07, 1999 Page 3 of 4 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955736 Z 0501 COOLANT SUPPLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
D E|F|GH|I|JKILM PlQ Part Ranks
061 (35573744100 BRACKET SPHC S R B -107010 0]10| MEM-1214
062 [NOT-IN-USED
063 |G30TP001940 |FILTER TAISEI |G-UL-08A-50pW S I R R -107010 010 MEM-1214 |A
064 |G30MCH90300 [FILTER (COOLANT) Ko 40CN-2-40W-15421(PARKER) 1 1 111 11| MEM-1214
065 [H23NN002890 |BUSHING NTN BUT-1-1/4X3/4 S R B -l 1|1
066 [H23NN000720 |BUSHING NTN BUT-1/2X3/8 S I R R SRR ER! L1
067 [H16BB000530 |HOSE FITTING BRIDGES|8021RG06 S I R R SRR ER! L1
068 [455736M3960 |GASKET ITI?{E&PV t=2.3 Ly frt 1 1|1 11| 557-0025
069 (45573744350 SPACER gPHC -y -1 Li-1]-1- - - 000-0000
070(343036M2461 |BRACKET SPCC THRU COOLANT FILTER 0 0 0(01]0 010 557-0020
071|A06CB060100 |[SKT HD CAP SCR Thru Coolant Filter Bracket 2 2 21212 2 12| MEM-1214
072 |A43JJ00M060  [SPRING LK WASHER I"}/{l?’l;néoolant Filter Bracket Mount 2 2 20212 22| MEM-1214
073|A41JJOOMO060 |WASHER Thru Coolant Filter Bracket Mount 2 2 21212 2 12| MEM-1214
074 |A06CB080140 [SKT, HD, CAP, SCR Thru Coolant Filter Mount 2 2 2022 22| MEM-1214
075|A43JJ00MO080  |[SPRING LK WASHER Thru Coolant Filter Mount 2 2 21212 2 12| MEM-1214
076 |A41JJ00M080  [WASHER Thru Coolant Filter Mount 2 2 20212 22| MEM-1214
077 |455736M3950 | BRACKET SPCC  |THRU COOLANT FILTER 1 1 111 11| 557-0020
078455736M3970  [PLATE 1018 F.B. 202121212 2 202 22| 557-0025
079 |A06CB050080 |SKT HD CAP SCR MO05X08 1919191919 19 1919 1919 557-0025
080 |A41JJ00M050 [WASHER MO5 19/1919]19]19 19 1919 1919 557-0025
Wednesday, July 07, 1999 PED-MPL-004

Page 4 of 4




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: PNEUMATICS

LISTNO 95573820101

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

000-1207

55573820100

STD

055738A001A

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

A — ASECTION

T w NI

L] ) i

8 A FA 3 & = - EEES
b2~ » N55573870100) B\~ - K # B & =
: £ & — = se0e02 | sms02 | 0602
/&- -
A= - R = PG
/A= - 1/3 VTC-2008
[2|vemo 1207[12/4/98 [SRM - .. - PNEWMATICS
#| EON NO.| DATE A - .. -
[ KY. ENG. CHANGﬁ 5 % | #AB8 TFRES |E S & 0 ‘ 557 ‘ 38 ‘ AOO1 ‘ a

PYPEYIYT wl T 00107



Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955738720201 PNEUMATICS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks
001 |HI5NUO000070 |COUPLER NITTO [30SH 1 C
KOKI
002 |HI5NUO000080 |COUPLER NITTO [30PM 1 C
KOKI
003 |[H23NN001400 |[ELBOW NTN STE-PT3/8 2
004G48SV001300 |MIST SEPARATOR SMC AM350-03BD-R 0 MEM-1207 D
005|/G455v001010 |[REGULATOR SMC AR3000-03G-R 0 MEM-1207 |C
006|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 2
SS
007 |A41JJO0OMO060 |WASHER JIS MO06 2
008|G485SV001290 |MIST SEPARATOR SMC AM350-03BD 1 MEM-1207 D
009|G455V000930 |REGULATOR SMC AR3000-03G 1 MEM-1207 |C
010|H23NN000920 |NIPPLE NTN NS-PT3/8 1
011 |[H23NN000700 |BUSHING NTN BUT-3/8X1/4 1
012 |H23NN001040 |[NIPPLE NTN NS-PT1/4 2
013|G50SV005950 |SOLENOID VALVE SMC VX2130-02-1D-B 1 B
014 |H23NN000450 |TEE NTN TEF-PT1/2 1
015 |H14SV002520 |TUBE FITTING SMC KQH10-02S 1 A
016|H14SV002340 |TUBE FITTING SMC KQHO08-02 1 A
017 NOT-IN-USED
018 NOT-IN-USED
019 NOT-IN-USED
020 [NOT-IN-USED
Wednesday, July 07, 1999 PED-MPL-004

Page 1 of 2




Return to Library

Model Number

File-Unit-No

5570

VTC-200B

38M

List-No

Unit Name

Ass'y Drawing No

95573820300

PNEUMATICS

MAZAK CORPORATION
PARTS LIST

No

Parts-No

Parts Name

Mat'l

Remarks

QUANTITY

GH|I|J|K

ECN

Spare
Part Ranks

021

NOT-IN-USED

022

NOT-IN-USED

023

NOT-IN-USED

024

NOT-IN-USED

025

NOT-IN-USED

026

NOT-IN-USED

027

NOT-IN-USED

028

NOT-IN-USED

029

NOT-IN-USED

030

NOT-IN-USED

031

NOT-IN-USED

032

NOT-IN-USED

033

NOT-IN-USED

034

NOT-IN-USED

035

NOT-IN-USED

036

NOT-IN-USED

037

NOT-IN-USED

038

NOT-IN-USED

039

NOT-IN-USED

Wednesday, July 07, 1999

Page 2 of 2

PED-MPL-004




Return to Library

101A

CONF IDENT

TAL DOCUMENT

The contents herein are confidential and may not be duplicated
in any manner or disclosed {

osed to ty without express
permission from YAMAZAKI MAZAK

an outside par
CORPORATION.  ANSu#@i2iBrL

export contro
Japanese Government.

This product is subject to all applicable
1 laws and regulations by

mi % EFSL FToTHRR
T 3NN UMRHIE 3AECRTH6 E 6 ¥y { HRSHOFTEBBLLET, g"_ﬂ':’tb utu&ﬁiﬂtgg'?.. Eléjﬂ%%ﬁf e
Y=V175FTYI5v7 17-774}
ALY FVI7-772} (OPTION) vHyy P -
(COOLANT VALVE) ]
u-EN-1-78(6703
| _l | ( [;) |
|
. | P
102C i
I —— i,
| [©] ~| (A-5)
[ | e [ \
|
| l l()Jlozc | !
101C ~
Yv22 Yv23
2| //cooLANT \ MLz \ \
2| CVALE -
Q' P ‘ % ‘ ~ ‘
sq23 sag2
S| oot s A A -
c{ O 101E 101E 101F \/
YV4 I Ayvit \ [
| | |
101B
N
= &Wl
g
2!
| |
\ = [ A
>4
== v B & B (a-6-4) Fii HE|
4 101A | G485V001290 | FOOAARECE-E AM350-03B8D (SMC
| w | o 20NL/min ]| 101B_| G45SV000930 | E€G ¢ E-E AR3000-03G SMC
! | jor 20NL/min " | YVI | G50SV004890 [ AEiT00A0ga0 VXD-2130-03-1D SMC) | 17-BON/OFF
SP10 | G23SV000740 [ 7v ) a7 x4 vF | 151000-01 SMC) | T7-RBON/OFF
YV4 | G50SV005950 [AEGT06AGea0 | VX2130-02-1D-B SMC) [ zA—I7
o | (& 20N /min ] 101C_ | G545V001480 [0 £-664C6u-A | AS3001F-08 SMC) [ zh—I7
] o ol ||| o 20N_/min”" ! YV22 | GS0SVO06070 [AEIT06A08a0 | VFS2220-1D-02 SMC) | 68608C6AG-(OPEN)
PUMP YV23 [ G505V006070 [AEGTA0AGeG0 | VFS2220-1D-02 SMC) | 66606C6A6-(CLOSE)
SP10 101F_ | G515SV000100 [BiECh- AN200-02 SMC) | 66008C5A0 - 2
102C_ | G54SV001360 [0 E-684aC0u-A | AS2201F-02-10 SMC) | 66003C5A0 - 2
- —— —— - 101F | G20SV0224930 | ONCED - MDBL40-620-A53 SMC) | 66808CHA0 -
YVI1 | G50SV005950 [AEIT66AG8a0 gx%go-oz-m gMg éé-ﬁégoﬁo N
oy B 1] s Sa22 - F—Fx19F - M 5600CBAG-
Ae> 7Y 7H0IL&ATR 023 - F—F2f 97 D-A53 SMC) 6860680 -(CLOSEY
— - B=/AZE
a— - & 1 EIE ]
6: — 970601 970801 970801
= - REIEH B B EY
N~ - R & %
- - Free VIC-20N 17-[EEK
- .. - (" 98 IMTSHE
N—-10] 981031 | FD-042 |7l
B FA8 FTRRES Z2 % & 1 557 AC DOOl 1

PYTEITYT T T 10T



Return to Library

TOTAL
PAGES 1 1
ENG. NO 5570 Parts List: WIRE CABLE LISTNO 955741720104
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
557-0057 [A 55574120101 With Coolant Through Spindle 055741A001d, 055741A002b,
055741A004c, 055741A006¢
557-0057 |B [55574120201 STD 055741A001d, 055741A002b,
055741A004c, 055741A005b
557-0057 |C [55574120301 With Air Blast 055741A001d, 055741A002b,
055741A004c, 055741A005b
557-0057 |D [555741Z0401 With Coolant Through Spindle & Air Blast 055741A001d, 055741A002b,
055741A004c, 055741A006¢
557-0057 |E [555741Z0501 With High Pressure Coolant Through Spindle 055741A001d, 055741A002b,
055741A004c, 055741A007¢
557-0057 |F [555741Z0601 With High Pressure Coolant Through Spindle & Air Blast 055741A001d, 055741A002b,
055741A004c, 055741A007¢
557-0057 |G [55574120701 With Oil Hole Holder 055741A001d, 055741A002b,
055741A004c, 055741A008¢c
557-0057 |H [55574120801 With Oil Hole Holder & Air Blast 055741A001d, 055741A002b,
055741A004c, 055741A008¢c
I
J
K
L
M
N
(o)
P
Q

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

“F‘F + ‘ _[
U oS et |

&\\\\

=4

=+

! 1
! |
- [
| — [
. i T
= |
| b
[ [E] i3 ] i [£] 4 & - - E=f%
N&sz:; b5?874120101FSE7412030 557‘312 500»1&51 :u-’ +55{SZ4IZI%OO ﬁ\_ - * & #® B ElC
2 —F FAL—F Jok—)LfS Z -
N I I [/ 5P THRU.COOANTHI PRESSURE 5P, 7 OIL HOLEHOLDE A= = Joeil | L) O
REDRAWN AT REV A 1@7-0049 5/4/99 |VES THRU. COOLAN 1A- .. - ] 89 (33)
o\ 3[557-00. SRJ N— .. - R = PG
1 [s57-0012] 2/9/99 [un [Mi2 ~ v NE574170200 B55741704006555741 706002 = » N5557417080 - .. - 1/5 I4Y—s—7) ¥
REDRAN AT REV.A /A Mewo 1227112.25.98[T.M| £ & [G1D /P THRU.COOLANYHI PRE SP#  # [W/ OIL HOE HOLDE = R -
| [#[ EON No.| DATE % T7—7 52 Mf [L7—75 2 Mg | THRU. COOLANT] E7—75tk I\ 8| 981027 | FD — O41 T 5 |0 \557 \41 \ A0O1 \D
KY. ENG. CHANGE / AIR BLASTIW/ AIR BLASTIN/ AIR BLAST W/ _AIR BLAS s | TAB | s%REs (2%

PYPEYIYT wl T 00107



Return to Library

—
ﬁ
4]

-
|

==

f | 1
“lo
. n
+ i ‘r ‘ + ‘ } I
L+ i ‘+‘ ‘ + ‘
Il B o - B s ﬂ i
EECE e e H iRt
== -= —-= - I I
J— I ]
Il X DJ
(Wl L] “
- ]
‘ W i
| H
I T }‘
1 I
L @ é “
S J 1
N i h
I
-z -z 1 ]
# 5] f & [ & i3 ] - - EEL T
)N&lsl :‘; FS?874100101|5?|/57:}10030 55 }ﬁl_(;f)_:)SOOﬁifI :‘; I~ES{5}Z1‘}1C})E_ZOGI /2\— - * & ® FIE E
2 ) —F 2 A=A - -
A [/ P THU mm%w AL PRESSURE [WOIL HOLE HOLDER] /A= - | e |
AT /o= - 2 Zl )
- - R & % A
REDRAWN AT REVISION A 5 | |S57-0049 5/4/99 [VES[REZ - » N55/4100200 B557410040055574100600 %2 - » H555 /4100800 AT .. - : /6 LY ——TWL
REDRAWN AT REVISION A [/Q\ Memo 122712.29.98[T.M| £ & [G1D W/ P. W/ HI E [# # [WOILHLE - 1. . = : : :
_#H DATE @ T7—772 M T7—75 2 0ME | SP.THRU.COOLANT E7—752 1% \= 7| 981030 | FD —041 |F s |0 ‘ 557 ‘41 ‘ ACO2 ‘B
KY. ENG. CHANGE W/ _AIR BLASTW/ AIR BLASTIN/ AIR BLAST W/ _AIR BLAST] |%| FRE | #7783 (2% 3

PIPEYIVI  ful 1 ]



Return to Library

HI PRESSURE

HI PRESSIRE

5 @ 0D D ED BE @owm
c2

1?3% I O.C P i —— T
I I -
A o e . R
I =] \ SN
@/ \\ .
A N \
\
- B - . B . Y-S \
- - - 67 Y194(195 ‘
h A
A
- - - . 190 193191 / /
| !
_ _ _ N //
) ) ) \‘ @\ % ,
. s i T =/://
- @\H@ e — —
N i i ;
:77777f*77*ﬁ\ H H O //
N 1 T~ 14 i -
J-,J-E‘.(f:ﬁ: , ,,, : , 1 /
S (9) |
/’T = L ‘T\ @ C
- | §
(67) (48132 (122 B B
bl h—
@9 (6317 D
! |
a il :~\QL
@@ J
| | ,
Xm#iﬁ?ﬁ%;;T‘/s‘/
[JATC7—ht— / N
2IATCI -5 YD, P N <+ E‘ U e
3eHorE—5 YD. T - 1
4 =H>r103—75 LOOD COOLANT]| TR
1S |Y#H—RE—5 R
%ﬁf{iﬁiﬁg = 2%3%3%8 i i3 B — T E = FoAE
8zt L—* _UBE ”1;62:1; FS?87412010155574IZO30 S5 4123500*‘1‘151:; NB5574170 - * # S EE
(9 |Z#T>a—>5 OSPTI-RUCO(I_ANT I ﬁ/”gP.]H%U W/ |.|IM’_1‘r : - %]865:27 gﬁ}zo g‘ﬂ}m 3(3%9?7
REDRAN AT REVISION A|[/ANI3557-0049] 5/4/99 |VES O = R & % %
9557-0012] 2/9/99 | H W2~ v NE574170200 B5574170400555741 70600 - 1/2 I4¥—r—7) $8K
REDRAWN AT REVISION A |/ 7'?34[,2;7 lei‘JTéSBT.M £ % KID A TH /P i WSPtll sl i3 - WIRE CABLE ASSY
[ [#[ECN NO.| DATE | T7—75 2 L7752 M THRU. =
kY- ENG.CHARGE | b/ AR BLASTI/ AR BLASTI AIR BLAST I ﬁ; ;9557 41| noo4 | C
=5 T T T




Return to Library

\ I7—75aMs 2
_

i [£] [i3 B - - L
M52~ 4 HB557417020065574120300 B\— - * & #® CEE £l
A £ % BID ﬁ,ﬁ?;;_,\;,ﬁ 2\\: - %1127 | 981120 | 981120 | 981027
1A= - s o] B W
¢ (AN~ - R & % A
REDRAWN AT REVISION A\ [/ 1/557-0049] 5/4/99 [VES - - DAY —=r—=T)
A3 o0 271225587 M R A 1/3 [ 'WIRE CABLE ASSY
# ECN NO.| DATE |WA = . - -
[ KY. ENG. CHANGﬁ S wAg e 5w s | 0]557 |41 ‘ A0OS ‘B

PIPEYIVI lwl T T 10T



Return to Library

_E_

A4

4

) b 91

I7—75A M/ 5 = ¥ — - =
ﬂgz:‘;} ?:‘57:}}%’2%0 bb 4 bZO4OO ﬁ\_ - E % B %@
zE> Flal— 2 — = .. -
[ 5P WRU.C(]].ANTSP TI-RU COOLANT, AN - SL127 | 981120 | 9BLI20 | 981027
| 1775 LT A - il Y By W
REDRAWN AT REVISION A [/c\2557-0049] 5/4/99 |VES | / AIR BLAST = .. - R & & #
2557-0012] 2/9/39 |\H | 1A= - 1/3 74X —r—7)\
'E"g‘lg IZDZSTESBNA - .. - WIRE CABLE ASSY
. A -l .. - -
KY. ENG. CHANGﬁ S FAE e (5% # | 0557 |41 ‘ AO0B ‘C

FYIEVEYS Wl L1



Return to Library

gﬁ’&ﬁ
-

/iﬁq

/
\\\\ \\
N

gl ‘ﬁ%ﬂ u
e
|\*’+ |

-

I7—75A M/

Hid

A

A

A
100) (143)(115) (139, 15148

=———

19

[ [

o

1

% # =
b574 5574170600 | B ) B H @
® BEAc  FLzV—BEAL FAZV—
Ereie & oA e & ot ®i120 | 98120 | 810z
A f R s YT B | %9 50}
REDRAWN AT REVISION A [/c\/1[557-0049| 5/4/99 |VES | / AIR BLAST R & G
4557-0012] 2/9/99 [UH | 1/3 A —r—T)\
@%»?& gnzbzAsTése M WIRE CABLE ASSY
KY. ENG. CHANGﬁ & | 055741 ‘ A007 ‘ C

VIR VYD

000000




Return to Library

/
S i

A

A-A-1

A

2F) (26) (B2)101

(,

58 80
Al A

i

N
[ ] i3 R =1 = EELT
e T
T i OIL HOLE HOLDER [OIL HOLE HOLDER o= . = %‘3}20 E‘_ﬂ}z" el
‘ T7772 I A= .. - G&T)
L L REDRAWN AT REVISION A |2 ll§7-oo49 5/4/99 |VES| W/ AIR BLAST A= .. = R & % %
1/557-0012] 2/9/99 | H - - 1/3 VA —=r—=T)
A ?&nzv 1zbzs_:éeer.m - .. - : : WIER CABLE ASSY
# '—A NA - e e : - : S
Y ENG . CHANGE 1 S wAg e 5w = | 0]557]41 ‘ A008 ‘C

PIPEYIVI lwl T T 10T



Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 aM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741270200 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A G HIIIJIK Part Ranks
001|35574163750  |SUPPORTER MC 0 000
002|A06CB060600 [SKT. HD. CAP SCR. HLOR M06X060 2 2122 557-0049
003 |A41JJ00OMO060 |WASHER MO06 2 20212 557-0049
004|35574164170 SUPPORTER AC3A-F 557-0049
005|355741M0730  |SUPPORTER URETHA 2 2122 557-0049
006|355741M0720  |SUPPORTER gEETHA 2 2122 557-0049
007 |45574163770  [MANIFOLD EENCE 0 0|00
008 |A06CB060900 [SKT. HD. CAP SCR. BAR M6X90 0 010]0
009|A06CB060400 [SKT. HD. CAP SCR. M06X040 557-0049
010|H35GS000050 |PLUG GM-R(PT)1/8 0 010]0
011|4557416414a  [MANIFOLD DENCE 557-0049
BAR
012}-
013|35574163760 SUPPORTER MC 0 010]0
014|A06CB060350 [SKT. HD. CAP SCR. Iégégg MO06X035 0 010]0 557-0012
015 |A41JJO0OMO060 |WASHER ?ISS MO06 0 000 557-0012
016|35574164180 SUPPORTER AC3A-F 0 010]0 557-0012
017|-
018 |H28TQ160860 |RUBBER HOSE TOKAIG |3.5R-12X11300FFO 0 0|00
019 |H16BB000030 |HOSE FITTING gfl\égGEs 8001RGOS 0 21010
020|H25UY000520 |HOSE FITTING gl(J)gIITA HP8006-441 0 010]0
VAL
Wednesday, July 07, 1999 Page 1 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95574170300 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
021|H50Z2006220 |[HOSE BAND EIKOKU |00 0 00
ROB
022|H43ZP000050 |HOSE TOYOX |TS12-10000 0 00
023 |H16BB000530 |HOSE FITTING BRIDGES|8021RG06 2 00
TON
024 -
025|H16BB000020 |HOSE FITTING BRIDGES|8001RG06 0 00
TON
026 [H85L0906000  [Rubber Hose TOKAI |3.5R- 9X600FF0 1 00 557-0012  |C
GOMU
027|H16BB000530 |HOSE FITTING BRIDGES|8021RG06 0 00
TON
028 [H85M1208000 [RUBBER HOSE TOKAI |7R-12X800FF0 1 11
GOMU
029|H7200060150 |TUBE LUBE f6X1500 0 00 C
030|H46DG001430 |[JUNCTION DAIDOM |TD06 0 00
ETAL
031|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 1 11
SS
032 [H46DG000090 [ADAPTER DAIDOM [NN1008 0 00
ETAL
033|H46DG000370 |INSERT DAIDOM |CI06 0 00
ETAL
034 [H46DG000060 [SLEEVE DAIDOM [SL06 0 00
ETAL
035|H46DG000030 |BUSH DAIDOM |BS06 0 00 B
ETAL
036 [H7200060200 [TUBE LUBE  [f6X2000 0 00 C
037|H7200060085 |TUBE LUBE f06X850 557-0049 |C
038 [H7200060160 [TUBE LUBE  [f06X1600 557-0049 |C
039|H7200060100 |TUBE LUBE f6X1000 0 00 C
040 [H7200060110  [TUBE LUBE  [f6X1100 0 00 C
Wednesday, July 07, 1999 Page 2 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741 Z 04 00 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A B GH/I|J|KILMNO Part Ranks
041[H7200060100 |TUBE LUBE f6X1000 010 0100 C
042 [H7200060760 |TUBE LUBE f6X7600 010 010]0 C
043 [H12LA004370 |[ELBOW LUBE L6XR1/8 010 010]0
044 [H12LA004360 |ADAPTER LUBE  [S6XR1/8 00 000 557-0012 |B
045 H12LA001910 |[JUNCTION LUBE 206471(JV-3) 11 1)1 B
046 [H7200080160 |TUBE SMC T0806B(8 dia.X1600) 557-0049
047 H8041007015 |TUBE NITTA  [N2-4-10X7-1500 557-0049 |C
048 [H14SV002530 |TUBE FITTING SMC KQH10-02 2|12 2|22 557-0049 |A
049 [H14SV004670 |TUBE FITTING SMC KQY10-02 010 0100 A
050 [H8041007020 |TUBE NITTA  [N2-4-10X7-2000 010 010]0 C
051 [{H8041007009 |TUBE NITTA  |[N2-4-10X7-900 557-0049 |C
052 [H8041007016  [TUBE NITTA  [N2-4-10X7-1600 557-0049 |C
053 [H8041007010 |RUBBER HOSE NITTA  [N2-4-10X7-1000 010 0100 C
054 [H8041007011  [TUBE NITTA  [N2-4-10X7-1100 00 000 C
055[H8041007010 |TUBE NITTA  [N2-4-10X7-1000 010 010]0 C
056 [H14SV002540 |TUBE FITTING SMC KQL10-02 2|2 20212 A
057{H7200100160 |TUBE SMC T1007B(10dia.X1600) 557-0049
058 [H16BB000010 [HOSE FITTING BRIDGES|8001RG04 00 022
TON
059 [H85L0608000 |RUBBER HOSE TOKAI |3.5R- 6X800FF0 010 0111 C
GOMU
060 [H28TQ160850 |[RUBBER HOSE TOYO  |7R-9X11000FF0 00 0|00 C
GOMU
Wednesday, July 07, 1999 Page 3 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741 Z 0500 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A G/H|I|J KILIM/N O Part Ranks
061 |H28TQ160730 |RUBBER HOSE TOKAIG |7R-9X12000FF0 0 010]0 C
oMU
062|35574164200 MANIFOLD DENCE 1 1|11
BAR
063|A06CB060650 [SKT. HD. CAP SCR. GOSHO |M06X065 2 21212
SS
064 [H7200080160 [TUBE SMC T0806B(8diaX1600) 0 000
065145574164000 SUPPORTER MC 0 0(0|0
NYLON
066|A06CB060350 [SKT. HD. CAP SCR. GOSHO |M06X035 557-0049
SS
067|A41JJO0OMO060 |WASHER JIS MO06 8 81818 557-0049
068 45574164190  |[SUPPORTER AC3A-F 557-0049
069 H13SVOV0020 |Tube Fitting SMC KFH06-01 557-0049
070(35575003621 BRACKET SPHC 0 0(0|0
071|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 0 0(0|0
SS
072 |A41JJ00M060 [WASHER JIS MO06 0 0|00
073 |[H13SVOV0160 |TUBE FITTING SMC KFH10N-03 557-0049
074 H138VOV0170 [ELBOW SMC 2 2|22 557-0012
075|25574164011 DUCT SPHC 0 0(0|0
076 |A06CB080160 |SKT. HD. CAP SCR. GOSHO |M08X016 4 4|44
SS
077|A41JJOOMO8S0 |[WASHER JIS MO8 5 515|5
078 |[A06CB080300 [SKT HD CAP SCREW MS8X30 1 111
0791-
080 [H23NN000870 [BUSHING NTN BUT-1/2X1/4 0 0|00
Wednesday, July 07, 1999 Page 4 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741 Z 06 00 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH/I|J|KILMNO Part Ranks
081 [H23NN000410 |[ELBOW NTN STE-PT1/2 2 212
082 [H23NN000560 [NIPPLE NTN NS-PT1/2 2 2|2
083 |G50SV007960 |SOLENOID VALVE SMC VNC-214B-15A-1D 2 212 B
084|G518V000340 [SILENCER SMC AN110-01 2 2|2 C
085 [H23NN000920 [NIPPLE NTN NS-PT3/8 2 1
086 [H23NN000720 |BUSHING NTN BUT-1/2X3/8 2 1
087 [H14SV002730 |TUBE FITTING SMC KQL08-02 0 1 A
088|G54SV001480 |[SPEED CONTROLLER SMC AS3001F-08 1 1 C
089 |G50SV005950 |SOLENOID VALVE SMC VX2130-02-1D-B 1 2 B
090 [H14SV002340 |TUBE FITTING SMC KQHO08-02 3 215 557-0049 |A
091 [H50VS005700 |NOZZLE CAPTAI |1/4-1/4-125L-1/4M 0 01 A
N IN
092 [H148V002830 |TUBE FITTING SMC KQT08-00 1 2 A
093 [H14MSV91670 |TUBE FITTING SMC KQY08-01 1 1 557-0012  |A
094 [H14SV004180 |TUBE FITTING SMC KQL08-01 1 1 A
095|G14SV002030 |CHECK VALVE SMC XTI-674-02 0 010 A
096 |G14SV000680 |CHECK VALVE SMC XTO-674-03 0 00 B
097|G14SV000760 |CHECK VALVE SMC XTO-674-04 1 1 B
098 [H23NN001040 [NIPPLE NTN NS-PT1/4 0 00
099 [H23NN000700 |BUSHING NTN BUT-3/8X1/4 0 010
100 [H23NN001580 |TEE NTN TEF-PT3/8 1 1
Wednesday, July 07, 1999 Page 5 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC200B M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741 Z 07 00 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A G HII|J|K Part Ranks
101 |{H16BB000030 [HOSE FITTING BRIDGES|8001RG08 2 022
102 |[H23NN003440 |PIPE FITTING ITI?TI:II P-PB 8PT3/8 2 20212
103 |[H23NN000070 |PIPE FITTING NTN P-PB 8PT1/4 2 20212
104 |G50SV007950 |[SOLENOID VALVE SMC VNC-311B-15A-1D 0 2/010 B
105|G14JG001711 |CHECK VALVE J.CONTR |2322B-3SS 0 010]0 B
106|G14JG001441 |CHECK VALVE ?(ISONTR 2232B-2SS 0 010]0 B
107 [H23NN001050 [SOCKET I(\I)IfN SCS PT1/4 0 010]0 557-0012
108 |[H16BB000020 |HOSE FITTING BRIDGES|8001RG06 0 1100
109 |H23NN002270 [SOCKET IF{I(%II:II SCS-PT3/8 0 010]0 557-0012
110|{H16BB000530 [HOSE FITTING BRIDGES|8021RG06 0 110]0
111|H16BB000520 [HOSE FITTING E%\]I)GES 8021RGO8 1 011
112 |A06CB050120 |SKT. HD. CAP SCR. E%EIHO MO05X012 2 4|24
113(3557416421B [ BRACKET ng’HC 1 {11 557-0049
114 |A06CB060160 |SKT. HD. CAP SCR. GOSHO |M06X016 2 20212 557-0049
115|G14JG001931 |CHECK VALVE - 2332B-3XX 0 2100
116 [H13NT003840 |TUBE FITTING NITTA  [UCT4N6X4 0 0|00 A
117 |[H13NT002500 |TUBE FITTING NITTA  [UCT4N8X6 0 000 A
118 |G11MRR90100 |[SHUTTLE VALVE REXROT [KEPNER 1 0|00
119(3557413397A | BRACKET ISJIPHC 0 010]0 557-0039
120 |A06CB080160 |SKT. HD. CAP SCR. GOSHO |M08X016 6 6|66
SS
Wednesday, July 07, 1999 Page 6 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-200B M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741 Z 07 00 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH/I|J|KILIMN|O Part Ranks
121 |H13SVOV0010 |TUBE FITTING SMC KFL06-01 6 6|6
122|H16BB000530 [HOSE FITTING 8021RGO6 2 202
123 [H13SVOV0020 |[Tube Fitting SMC KFH06-01 5 515
124 |H7200060250  |TUBE 6diaX2500 3 303
125|H16BB000520 [HOSE FITTING BRIDGES|8021RG08 2 212
126 |H16BB000030 [HOSE FITTING E%\]I)GES 80001RGO8 6 616
127|H87TS122500 |CLEAR HOSE II?(EON 1/2"X2500 2 202
BRAIDE
128 |H85M1225000 RUBBER HOSE 7R-12X2500FF0 0 00
129|H16BB000020 [HOSE FITTING BRIDGES|8001RG06 6 616
130|H85M0925000 [RUBBER HOSE TR 7R-09X2500FF0 2 2|2
131{355741M0581 | MANIFOLD 1 11 557-0012
132 |H7400100250 |TUBING SMC T1007B(10diaX2500) 1 11
133|A06CB060400 [SKT HD CAP SCR M6X40 3 313
134|A41JJ00M060 |WASHER M6 3 303
135|H14MSV91240 |TUBE FITTING SMC KQEO08-00 1 11 557-0049
136 |H7400080250  |TUBING SMC T0806B(8diaX2500) 1 11
137 |[H14MSV91650 |TUBE FITTING SMC KFE06-00 1 1)1 557-0049
138355741M0541  [MANIFOLD 1 11 557-0012
139 |[H23MCH90820 [NIPPLE PARKER [PT1/2XPT3/8 0 00
140 |H7200060120  |TUBING LUBE |6diaX1200 557-0049
Wednesday, July 07, 1999 Page 7 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741720700 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
141|H7200060220 |TUBING LUBE 6diaX2200 1 {11
142|H14SV002250 |TUBE FITTING SMC KQLO08-02S 2 2122
143 |H23NN000920 |NIPPLE PT 3/8 0 210/0
144 |A06CB060160  [SKT HD CAP SCR M6X16 3 31313
145|A41JJO0OM060 |WASHER M6 3 3133
146 |H87TS122900 |CLEAR HOSE NYLON |1/2"X2900 2 012]2 557-0012
BRAIDE
147|H85M 1229000 [RUBBER HOSE 7R-12X2900FF0 0 210/0 557-0012
148 [H85M0931000 [RUBBER HOSE 7R-09X3100FF0 2 2|22 557-0012
149|H7400100060 |TUBING SMC T1007B(10diaX600) 557-0049
150|H7400080300 |TUBING SMC T0806B(8diaX3000) 557-0049
151|{H7000080008  [PIPE 8X80 2 2122 557-0012
152255741M0551  [DUCT 1 111 557-0049
153
154|A06CB120250 [SKT HD CAP SCR M12X25 2 2|22
155|A41JJ00M120 |WASHER M12 3 3133
156 |AO6CB120400 [SKT. HD. CAP. SCR M12X40 1 111
157
158 [H85M0934000 [RUBBER HOSE TOKAIG |7R-9X3400FF0 2 2|22 557-0057
oMU
159
160
Wednesday, July 07, 1999 Page 8 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741720700 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
161 |H14MSV91640 |TEE KQT10-00 1 {11
162 |H14MSV91860 [REDUCER SMC KQHO 8-10 1 1)1 557-0049
163|H7400080020 |TUBING SMC 8diaX200 4 501315 557-0049
164 [H7400080040  [TUBING SMC 8diaX400 0 022 557-0049
165|H7400080100 |TUBING SMC 8diaX 1000 0 101
166
167 |H87TS124500 |CLEAR HOSE NYLON |1/2"X4500 2 012]2
BRAIDE
168 [H85M1245000 [RUBBER HOSE 7R-12X4500FF0 0 2/010
169
170|H7400100200 |TUBING SMC 10diaX2000 1 1)1
171|H7200060200 |TUBING LUBE 6diaX2000 2 2122
172
173
174 [H85M1230000 [RUBBER HOSE 7R-12X3000FF0 0 000 557-0012
175
176
177|H17MZZ91430 |CLAMPER 8876T13 9 91919 557-0012
178 |[A06CB050120  [SKT. HD. CAP. SCR M5X12 9 91919 557-0012
179|A41JJOOMO050 |WASHER M5 9 91919 557-0012
180
Wednesday, July 07, 1999 Page 9 of 10 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955741720700 WIRE CABLE
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks
181 H17MZZ91410 |STRAP CLAMP 1/2" EMT 1 1)1 557-0012
182 |A06CB050120 |SKT. HD. CAP. SCR M5X12 1 1|1 557-0012
183 |A41JJ0OM050 |WASHER M5 1 1|1 557-0012
184 H17MZZ91420 |STRAP CLAMP 3/4" EMT 1 111 557-0012
185 H17ND000310 |STRAP CLAMP 1" EMT 3 31313 557-0012
186 |A06CB060120 |SKT HD CAP SCR M6X12 4 4144 557-0012
187 |A41JJ0OM060 |WASHER M6 4 4144 557-0012
188
189 [H23NNO000700 |BUSHING 3/8" TO 1/4" 1 0100 557-0049
190 | H8041007033 |TUBING NITTA  [N2-4-10X7-3310 2 2122 557-0049
191 |H7200080320 |TUBING SMC T0806B 2 2122 557-0049
192 [H7400100010  [TUBING SMC T1007B 2 20212 557-0049
193 |[H7200060320 |TUBING LUBE F06x3200 2 21212 557-0049
194 |A43JJ00M060  [SPRING LK WASHER M6 8 8|88 557-0049
195 |A06CB060950 |SKT. HD. CAP SCR M6 X 95 8 8188 557-0049
196
197
198
199
200
Wednesday, July 07, 1999 PED-MPL-004

Page 10 of 10




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: PENDANT BOX

LISTNO 95574370100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0016

556574320101

PENDANT BOX

055743K0061

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



[ A B C [GT]

[[FMF_LINE

THE CONTENTS GF THIS DRAWING ARE CONFIDENTIAL
AND MAY NOT BE DUPLICATED (R DISCLOSED T0 AN

CONFIDENTIAL DOCUMENT

CAD GENERATED ORIGINAL
CHANGES CAN BE MADE ONLY

:
:

A

QUTSIDE PARTY WITHOUT EXPRESS WRITTEN PERMISSION|
FROM MAZAK CORPORATION

X

P ]
o,
T == ﬂl%fg _—
- i J\\\\\\\\\\\\\\\\\\\\\\\\\\\\,\H\H\H\H\H\H\H\H\H\H\H\H\H\H\H\H\H\WF\H\H \H\HY\H\W\H\H\H W\HN \\\\\\ l
ﬁu h T T ,: T ”,_, @ Mr
] | Lo I % WHH:: |
I W L —— \AAV\\ &fA’ﬁ/,f M.
, , & ®
p\oa ) |
I
|

et e e = gﬁ_ \\\\\\\\\\\\\\\\ :
_ __ __ __ —= —= —= I \\#_ILT_\\_.FIVH_\\\L\L\T\\L e _
Z = @)
3
<

]]U_ 130 @

.J_ _I@@

it

p— i

, ...A, =h

oA bl il ;.m..
|

jnn,
- 0 _uum,@ (=[]

a,) [4]5]6)

mmu G -
ru“_@ \\\\\ ® v e ®
‘W\m‘ == 3—— - - - \ __E ———
[
IT,
Z / A A I
~ R T = A R
U T,\\\L\HHM\:W\H\AHU\H\,HHHH,\H\,HHﬁHU\;—LHHHHHHHHH\\HH\\HHH_L
v T T T ] T

A A
-

AELI—F%
lilnsf
E04_04

Return to Library

1

f:MATL

alott
2/30/98

[DESIGN] DWG
teve

VTC-200B (M640)

ISIZE| MODEL | UNIT | NUMBER |REV

ZPENDANT BOX ASSEMBL!

<
a

:MISSING INFO e

0| 557| 43 |KO06

ALL CORNER C=0.2 UNLESS STATED \ =

d 12|

:

MOD TYPE a:SUPPLIER b:DESIGN c:ERROR

FINISH

Kg

MATL MEIGHT | FIN WEIGHT
Kg

2
.

JH |
opElSToN| ¥

REV. NO

DATE

—5|2.1.995570016 B

aTty

COMMON UNIT

PED DPD-001



Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955743 Z 02 00 PENDANT BOX
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
FIGIHI1|J K Part Ranks

001|155743M0561 |PENDANT BOX SPCC, 557-0016

SS400
002
003
004 FCA63MNY  |PANEL ASSEMBLY (UPPER) SUPPLIED BY

MITSUBISHI
005
006
007 |C2N724A009  |PANEL (LOWER) SUPPLIED BY
MITSUBISHI

008 |355743M0580 |GASKET NITRILE

RUBBER
009
010|R10ZZ000640 |[FAN FOR PENDANT BOX 557-0016
011 |D56TY000930 |FAN GUARD 557-0016
012|A06CB040450 |S.H.C.S. M4X45 557-0016
013|A41JJO0M040 |WASHER MO04 557-0016
014|Z14TU005170 |HANDLE TAKIGE |A-42-A-3

N
015 |A06CB080100 |SKT, HD, CAP, SCR M8X10
016|A41JJOOMO8S0 |WASHER M8
017
018
019355743M0571  |PANEL M640 557-0018
020|A06CB050120 |SKT. HD. CAP. SCR M5X12
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955743 Z 03 00 PENDANT BOX
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks
021 [A43JJ00M050 |SPRING WASHER M5 4
022 |A41JJ00M050 |[FLAT WASHER M5 4
023
024
025|Z14TU001820 |DOOR SCREW TAKIGE |A-176-13 1
026 "
027
028 |Z11TU00220  |STAY TAKIGE |B-60-1 1
029 |A26B05X0120 |FLT. HD. SCR 5 MS5X12 4
031[A43JJ00M050 |SPRING WASHER M5 4
032 |A41JJ00M050 |WASHER M5 4
033
034|Z21TU000970 |CUSHION TAKIGE |C-30-RK-3617 2
035|A26A05X0160 [RD HD CAP SCR a M5X16 2
036
037|Z11TU001460 |[HINGE TAKIGE |B-551-2 2
038 5
039
040 |Z11MZZ90650 |[HINGE MARLBO|FSP-100 (WELD ON TYPE) 2
RO
Wednesday, July 07, 1999 Page 2 of 2 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: INTEGRATED UNIT

LISTNO 95574470105

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0032

555744720102

Integrated Unit Assembly

055744A001D

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

roduct is subject to all applicable
"’ and regulations by

UATRAEEE) B4 tTotE:
TN a

CONFIDENTIAL DOCUMENT
The contents herein ul': :sﬂ‘l’d:nilal 1-4 n:.:‘lotlgia“v::c:::g
i TN R o nacmgm; i
At SUNRURTERAE S ARER T ¥ 7147y y 7R AHOHT AR L 2T, ]

557-0032/03/25/99 VES

03/ s

= [E[w[=]-]~

Nave]

NAI

H
JH
JH

Y. ENG. CHANGE |

E A REDRAWN AT REVISION C

#
M52 =y
B

0557 [44] acor | D

444444



Return to Library

Model Number Model File-Unit-No
5570 VIC.2008 Y MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95574470201 INTEGRATED UNIT
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|J/K/LIMN|O Part Ranks
001|25574446441 BRACKET SPHC 0 MEM-1222
002|A06CB120250 |[SKT. HD. CAP SCR. M12X025 9 MEM-1222
003|A41JJ00M120 |WASHER M12 9 MEM-1222
004|055744M0432 | BRACKET SPCC 1 557-0039
005|A06CB120250 |[SKT. HD. CAP SCR. M12X025 2 MEM-1222
006|A41JJ00M120 |WASHER M12 2 MEM-1222
007 |A05CB050120 |SKT HD CAP SCR M5X012 39 MEM-1222
008|A41JJ00M050 |WASHER M5 39 MEM-1222
009 |-
010|3557444645A | BRACKET SPHC 1 557-0015
011|A26F06X0120 |HEX. SKT. SCREW M06X012 4
012|A41JJORM060 |[WASHER MO06 4
013|-
014 |-
015|255744M0451 |STAND SPCC 1 557-0012
016|25574446461 STAND SPHC 0
017|A06CB080200 [SKT. HD. CAP SCR. MO08X020 0 557-0012
018|A41JJ00M080 |WASHER MO8 0 557-0012
019 |A06CB120250 |SKT HD CAP SCR M12X25 4 557-0012
020|A41JJ00M120 |WASHER M12 4 557-0012
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95574470301 INTEGRATED UNIT
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
021 |-
022|35574434781 BRACKET SPHC 0 MEM-1222
023|A06CB120250 [SKT. HD. CAP SCR. M12X025 0 MEM-1222
024 |A41JJ00M120 |[WASHER M12 0 MEM-1222
025|A06CB100200 [SKT. HD. CAP SCR. M10X020 0 MEM-1222
026|A41JJOOM100 |WASHER M10 0 MEM-1222
027|-
028 255744M0442 | BRACKET 1 557-0045
029|A06CB120250 |SKT HD CAP SCR M12X25 1 MEM-1222
030|A41JJ00M120 |WASHER M12 1 MEM-1222
031|A06CB160300 |SHCS M16X30 2 MEM-1222
032 |A41JJ00M160 [WASHER M16 2 MEM-1222
033|A17HB120700 |HEX HD CAP SCR. M12X70 1 MEM-1222
034|A40JJ00M120  [HEX. NUT M12 1 MEM-1222
035]455704M0730 |BLOCK SPCC 1 557-0032
036 |A06CB12025  [SKT. HD. CAP SCR. M12X25 4 557-0027
037|A41JJ00M120 |WASHER M12 4 557-0027
038 -
039|-
040 PARTS END
Wednesday, July 07, 1999 Page 2 of 2 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: X AXIS LIMIT SWITCH

LISTNO 955746720101

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

000-1209

55574620100

Standard

055746A001A

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



NAME]

FYOEVEeS Ll .17

= "
288 °
CIME
' £
3|5 — S
«|3© SW
— . SA
o <
\ Bslg =g || =]
1l I 2|3 o Ol
I I | % = <
\ I | MEW —
I | Bad
| \ ol SR i
, \ o | xm ﬂm_ﬂ._b
\ I | « )
& 0| 2=
I
i | 5 o
[ I
bl b
I | I [ @
| L «
_ __ __ I ! # ¥l Y| B
[ |
I
| nk b AR
L | Be
X - M ]
I wﬁ
b ————— _______m%
Loy ®
T

[

AN\~ 13| 981031
A% | FA8

(
|
|
|
|
|
|
IRRE
I I I I
! ! i : W GRS
i
i !
]
7, i )
| . "
\\\\\\\\\\ I
7 D N N A 4 B T 1B g 72 S B
—
x -
< 7 =S
__ __ __ <[
> e N
! o Ka
| 0o IN=
o 3
| | I
| | I ==
I =
: f I ﬂ‘ﬂ_#
= -
2
«muﬁ

g

1

(

?
|

X AXIS

Z AXIS

o

YJF [
A
.
L”,f
e
]
|

1
|

I
/

N ™
NN
e

|
)

7
\_
N
2
/
N

>
]
)
>
|
|

-
e
-

Return to Library




Return to Library

Model Number Model File-Unit-No
5570 VIC200B 26M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557 46 Z 02 00 X AXIS LIMIT SWITCH
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIH/I|J KL/MNO Part Ranks
001 (34304603521 BLOCK SS400 1
002 |[A06CB080450 |SKT. HD. CAP SCR. GOSHO [M08X045 2
SS
003 [NOT-IN-USED
004 45574604300 BRACKET SPHC 0
005 [A06CB080160 |SKT. HD. CAP SCR. GOSHO [M08X016 2
SS
006 |A41JJ00M080 |WASHER JIS MO8 2
007 [NOT-IN-USED
008 [44304603531 PLATE SS400 1
009 |[A06CB080160 |SKT. HD. CAP SCR. GOSHO [M08X016 2
SS
010 |A41JJ00M080 |WASHER JIS MO8 2
011 |NOT-IN-USED
012 (45574604320 DOG SPHC 0
013 (45574604310 DOG SPHC 0
014 |A06CB080160 |SKT. HD. CAP SCR. GOSHO [M08X016 6
SS
015|A41JJ00M0SO |[WASHER JIS MO8 6
016 NOT-IN-USED
017 [R25YB001110  [LIMIT SWITCH YAMAT [SLI1-EK 3 A
AKEH
018|A06CB040250 |SKT. HD. CAP SCR. GOSHO |M04X025 6
SS
019|A41JJ00M040 |WASHER JIS Mo04 6
020 NOT-IN-USED
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 46N MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955746 Z 03 01 X AXIS LIMIT SWITCH
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
021 (45574605300 BRACKET SPHC 0
02214557460532A  |DOG SPHC 2 MEM-1209
023145574605310 DOG SPHC 1
024 NOT-IN-USED
025145574605350 BRACKET SPHC 1
026 [PARTS - END
027
Wednesday, July 07, 1999 PED-MPL-004

Page 2 of 2




Return to Library

TOTAL 7
PAGES

ENG. NO

5570 Parts List: SLIDEWAY COVER ASSEMBLY

LISTNO 955751720102

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

557-0033

55575120104

Slideway Cover (Standard)

055751A0010, 055751A002C,
055751A003C, 055751K0050

557-0051

55575120201

Slideway Cover (Standard) w/Top Cover Option

055751A0010, 055751A002C,
055751K0030, 055751K0041

o O m »

Wednesday, July 14, 1999

PED-KPL003




Return to Library

Notes:



° 1 2 =5 4 &

PYPEIIPVT

#H
o
. ~n
| WM —
- - - "’ L
Lol g
7’1 i N H.VCWVA
i <0
| S . i <]
== == j-.LL, £ .\..u__ n
P —_— I ——— -
— - =
/ <@~
N S \ [Tp)
& @] | / LR
® @ g
i N = o
u M/ =
| NN\ N g w 3| w
N\
,l_ \ #* x| ¥ | w
\ —
\
I / o0
, [
m e
i x & nnannunn:
\, [
| / <
,
S \ UL A\ =
~ - / \ .%
~— \
~ \ |t
] 1/\\\\A /
I v \ / =
[ = , t \ U )®
z AN RS R
S
@ \ 52
| —INIO
| [ | i
, i I i 505
— . ! oF
—— | A
, i \
7 | \ | | | ! Wm
" \ , , [ \ =)
! =N
=] [ <<
E — ol
- |
D —— =T
[N L o
==
|
i
=
=

SPEC.

L

\
-
C®3
!
I~

2> Fguly (X7AE)
" "SPINDLE ¢

==
|
|

_ | !
! ! \ e 7 s | h |
, ! A b | _
I {[ L H,W |
— S W ) ] !
=" =] - |
T 0=
o i | |
T Ii | — I |
L { = [ ,
I W, S
t - T T 7 i <
Nl I
\@ b H‘H@W g W
L } | 3 r | S
) N e | . |
ﬁ.,w! F.,W; WW [ I
=9 I ! j J
I S | === N
| I I Ty |
B 3 B R | RN
: [ Y 141 141 Y 181 By -
— = | [ [ [ [ [ ;
% _I‘t | | L ) L —— A MI\ —_— 1 \\-\ o L M—\ X L
[ ; == —= 1 | |
e __ ___ e | |
T — f = T o | |
| - - I
! | @ |
fhy | , |
S N fitiag | B |
| | h
\; | I ”T !
[ | 1 ! N B !
7 I Il | | lel 1111 ,7 @ L !
4 P =
\ﬁ : | *,, 4
Al i
/ H | |
\ |

[ ]
[
i

’®—:::’

ﬁ—

e

3 77770
|
[

5
3
l
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

Return to Library




Return to Library

Banc

F—7 I LE
TABLE SURFACE

Z-N
REDRAWN AT REVISION &

# 5]
5575170103
STD

R =
172

=] FRRES |EXR

® =
o TP




Return to Library

— i A=AscTin(S=172_) i

|
|
|
—+lbg-
i
|
|

pA—
+
== <
T e

4 T 1 4o — =
UG L )]
A — O —
BN /N
ol u )
- 7‘[_1#; 1 L 1 1 — - o
i::ii
I
/o\ 1/557-0033]3/9/99 | H |
/bN 11557-0019|2/15/99 | H |
/a\5[557-0012] 2/9/99 | H
‘ [#] EONNO.| DATE A
- - KY. ENG. CHANGE
| D\ - BE=f%
Jr 55575100100 /A= = wa [ " s |
STD @Z = 980610 | 980610 | 980603 | 980603
__ __ s - e i Ak Ak
D= - R & B #
- - 1/72 | Hahih 4K (78
/A= .. - (1/4) WAY COVER ASSY
R Frg | weeer [EE & | 0]557 51 ‘ A0O3 ‘ c

PYPEIIYT Ll T 01T



Return to Library

CONFIDENTIAL DOCUMENT
| ‘ The contents herein are confidential and may not be duplicated
in any manner or disclosed to an outside parHNthnut expres:

permission from MAZAK CORPORATION.

P Il ‘
IR R PANVAN |y 4
I s s
vy il Eﬂlj %;‘ A =
(S e || / {2 —
==l | ISV S «
T j;J [l |
L I T
E et “?ﬂ'/_/i/ ‘;; ?%J; = L 7MJ
— R e - " ;
E o ~
!
| I | B
’ : Y S g} J
| I LRI =

- A
) (53) (95 (60) gmk ©

A —ASECTION

i |
I i _Z - ~ 1
_Z _— \
= |
SAAAANAAAANAANAANAANAN L S NAAAL /y
of [T MMHHHM ””””,'”1*%1 . 4‘ | 1 E\ ,m*i i |||||||||||||||||y§%%H 1o /
LJ‘ e | .

\_

B

=

J‘ |

} :
=
@] m

i

%

SCALE NAME

- 3 f—--— ! 1 - THIRD ANGLE PROJECTION
) %4 b.ﬂ? 1 0 H = | N - DRAWING
3 L —— ERIE. /- - 03.03.99
‘ [ Ty T T S 1 - - Y
\ T e - -

1/5) TOP _COVER ASS’Y
(11 VTC-200B

ST BATE AT nolstey | ner e | O ‘557‘ 51‘KOO3‘ 0
PED ASD-001 MEREK fwd T T T F % METRIC/INCH?.....T . % 3 ., T 5




Return to Library

CONFIDENTIAL DOCUMENT
The contents herein are confidential and may nol be duplicaied
in any manner or disclosed_to an outside pariy without expres:
permission from MAZAK CORPORAT!JN.

VAL

[ e PE® ®ED
a

E |
(ilie /)

A N

\
\
— - | \
|
I +| \
[ ] \
l‘wf | | 1 L I \
| | | | | | I
T ‘ ‘ ‘ | ‘ ‘ \
]
T U \
== T \
! l b b b \
A “

[ [ [ [

I | | | | | | | | ]
LD \

S £ |
i O N A
H J N S O I ) (S

I R e
T 1 I L
i+ NS Y ERR3 N N ‘
T v BN v
+ “j: +| |+ ”‘ +] o * - - l/
I‘ | . —_—
faR
/- - THIRD ANGLE PROJECTION
/B\= - ENG | DRAWING
= - 03.09.99
C —C SECTION - - T.M
- - - SCALE NAME
- - 1/5 TOP_COVER ASS'Y
- .. - VTC-200B
— 4| 052499 | 557-0051| T.M
T o AT NoJsrel "rREe | 0 ‘557‘51 ‘KOO4‘ 1
[ T

PED ASD-001 Merzak B T T T i 1" METRIC/INCHE L.




o

PYPEIIPVT

o o
e &= —
_ _ _ | 2=
T [ 7 i Lk g n
| | m
! o
i ~ _ i S
J— — - | o 1
— <=
& ,@j ( B~ |o
\ « | RO
\ = & n
> 1
m & 0 <]
I N = o
H
it T // =
D \ <
§ /,// 8 =
% <
% LYING
\ —_
\
I /
|
g
S
5 Llejpejepeprpege
| <
| |
—| / \ <
~ T ’ \ IE
-~ \ ._“_H
~ q \ o
It ~ 1 -\
| %2 \ o
! = | L \ Ul ®
m | \ Ok okokd ok
\ @y
o \ S
OO
W —INIO|
I L ! o
) [ [ i SIS
e s | bT
|
- - LLILON|
, ! N | &
i . I I Nm
7 _ \ , o I 59
Y \ | | W \ O
|
=] [ N
- ! O
E — ans
— == L |
__/ (LD
" gl s
O
|
=0
=l
-
L + L ; = - oo + :
NN VAN —— ——
— —— —— — s, NN v NN = - -
) NoN s NoN r
. AN . NN I
\\ \\ // // \\ \\ // // x
e N v AN | I
< \\ . AN \\ Y ANI I < [
7/ 7/
& @ & @ ! 1 L ®
AN 7 AN S I 1
N 7 s N 7 s
NN i NN i 1
NN v NN s 1
AN N s AN N s I P
7 7/ 1
I N NG I NN S0 »\x\ [
N s N
T ST T 1
é ﬂ \\\\/\/// \\\\/\/// Lrze
Y s NN s NN F!\fnvﬁﬁﬁ |
s N s NN i
— —_— p— p— T
2 N 2 < =
s NN s NN ITol
P SN s N ,F,r\”
N 7 N 4 |
N s N s !
N / N / ] | | |
AN v RN vt 1
N v N v I !
NN s, NN 7 s ]
NN 7 AN Vi I [
! AN v AN v |
| N N s, N N s, L |
A
n >4< >4 < i ) [
H AN s XN ] | |
L 7N 7N L g5 | |
s NN s N 35
W ” * ﬂ \\\\ //// \\\\ //// ,”
—t 11
7 s N 7 s N | -
i
(- | i e —
7/ N 7/ N —
S5 2 K3 9 ! . @ |
| ” NEN s NEN Py ,ﬁ /
I NN s NN s ~
NN 7 NN Vi x | I I
| it NN ey NN s | I !
I N N | |
- H - - - NI ’ NI s ]
! i oo SN NI S 5 AN I !
| ! - P 2 P 2 ! ; !
I AN AN TTT -
[H {[ s NN s NN L = |
b W \\\\ N // 7 L N // W, o W
=T —t
= < < !
\\\\14 7 \\\\\ /// \\\\\ /// x /o T
7/ 7/
H &< @ &< @ i
© i it N // [ AN // [ ) |
[ NN s NN . | | |
| OO\ s NN 7 s I —~
NN 7 NN 7 ,, =N | |
NOON s o\ s s |
NN s NN s | EN |
I NN AN |
I N s N Z_z | =
! é [T T B S Y7 N7 T .l i ~
I 1
rr i e | |
il S o | ,
I L [
T T I ro [ ! .b/ﬁ !
H | ey - | ~
# — - A , s
I I Il I ,” _T_AM |
I I Il I I |
ﬁ.,mr; F.,W; 1 \ - j‘J |
_I =3
[
- - - - T - - - - - - - - - - - - - - - -
| I
<H It
e |
I TV
[
L
=
~ ——
> @
<
= 4
L3 |

+

F[f;
Ce]

ALk

SPIND

i [© -

m
Ili

[l
C3]

S aall N

Return to Library




Return to Library

Model Number Model File-Unit-No
5570 VIC2008 S MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955751 2Z0204 SLIDEWAY COVER ASSEMBLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FGH I JKLMNO Part Ranks

001|Z33Z7Z002690 | PROTECTOR KOMATS 0 D
U

002Z3322002710 |PROTECTOR KOMATS 0 D
U

003 25575123141 COVER SPHC 0 MEM-1221

004 [A06CB060100 |SKT. HD. CAP SCR. GOSHO |M06X010 2
SS

005(355751M1731 |COVER SPCC 1 557-0012

006(155751M1831 |Y-AXIS COVER 1 557-0053 D

00723322002720 |PROTECTOR KAMATS 0 557-0022 D
U

008 [A06CB080160 |SKT. HD. CAP SCR. GOSHO M08X016 4
SS

009 |2557522251¢ COVER SPHC 0 557-0026

010|A06CB080400 |SKT. HD. CAP SCR. GOSHO |M08X040 5 557-0022
SS

011 A41JJOOM080 |WASHER JIS MO8 5 557-0022

012 144395214230 SHAFT SS400 0 557-0022

013 44395214220 SPRING SWPB 2

014|Z21TU000140 | GLOMET TAKIGE |C-30-SG-22A 2 A
N

015|A06CB060100 |SKT. HD. CAP SCR. GOSHO |M06X010 0 557-0022
SS

016 A41JJOOM120 |WASHER JIS M12 0 557-0022

017 |443951M0650 |SHAFT 1018 2 557-0022

018 Z33MMP90040 [PROTECTOR Z-AXIS ROLL COVER 1 557-0033

019|Z233Z2Z001960 | PROTECTOR NIPPONJ 0 557-0019 D
ABA

020 | A06CB080160 |SKT. HD. CAP SCR. GOSHO M08X016 3
SS

Wednesday, July 14, 1999 Page 1 of 6 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC.2008 SIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955751720303 SLIDEWAY COVER ASSEMBLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH I JK Part Ranks
021|3557530848A BRACKET SPHC 1 557-0012
022 |A06CB050120 |SKT. HD. CAP SCR. GOSHO |M05X012 7 557-0012
SS
023 A41JJO0MO050 \WASHER JIS MO5 7 557-0012
024 |A06CB060150 |SKT HD CAP SCR MO06X15 2 557-0022
025|A41JJ00M060 'WASHER MO06 2 557-0022
026 [NOT-IN-USED
027|Z33MBB90081 |SLIDEWAY COVER (L) Beakbane 1 557-0053 D
028|Z33MBB90091 |SLIDEWAY COVER (R) Beakbane 1 557-0053 D
028|23327002690 |PROTECTOR KOMATS 0 D
U
029 [NOT-IN-USED
030|05575123240  |SLIDER COVER(R) SPHC 0 MEM-1221 D
031|05575123250  |SLIDER COVER(L) SPHC 0 MEM-1221 D
032 [NOT-IN-USED
033 [NOT-IN-USED
034/255751M1900 |COVER SPHC 1 557-0026
035|355751M1870  |PLATE SPCC 1 557-0026
036(355751M1880 |PACKING NBR&PV 1 557-0026
C
037 [NOT-IN-USED
038/A26A08X0100 |ROUND HD. SCR. 5 557-0026
039 |A41JJ00M080 |'WASHER MO8 5 557-0026
Wednesday, July 14, 1999 Page 2 of 6 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC.2008 SIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557512720302 SLIDEWAY COVER ASSEMBLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
GH I JK Part Ranks
040
041255751M2070 |[FRAME (IN) SS400
042  A06CB080160 |SKT HD CAP SCR M08X016
043 |A41JJ0OM080 |WASHER MO8
044|255751M2080  FRAME (OUT) SS400
045|355751M2020 | BRACKET SPCC
046 |455751M2030  PLATE SPCC
047|455751M2040 PACKING NBR&PV
048 | A06CB060120 |SKT HD CAP SCR ¢ M06X012
049 |A41JJ00M060 |'WASHER MO06
050 |A06CB050120 |SKT HD CAP SCR MO05X012
051|A41JJ00M050 |WASHER MO5
052
053 |455751M0250  PLATE SPCC
055
056|355751M1930 | COVER (R) SPCC
057|255751M1910 | BRACKET SPCC
058
059|155751M1850 |WAY COVER BELLOWS X-axis (R, L) D
060
Wednesday, July 14, 1999 Page 3 of 6 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC.2008 SIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557512720501 SLIDEWAY COVER ASSEMBLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A B GH I JK Part Ranks
061|255751M1860 |WAY COVER BELLOWS Y- axis 1 D
062
063  A0O6CB060120 |SKT HD CAP SCR M06X012 22
064 | A41JJOOM060 |WASHER MO06 22
065
066 |455751M2090 | GUIDE SPCC 1
067 |A06CB060120 |SKT HD CAP SCR M06X012 2
068 |A41JJ0OOM060 |WASHER MO06 2
069
070|355751M1941  |GUIDE (L1) SPCC 1 557-0051
071|355751M1951  |GUIDE (L2) SPCC 1 557-0051
072|355751M1961  |GUIDE (L3) SPCC 1 557-0051
073355751M1971 |GUIDE (L4) SPCC 1 557-0051
074|355751M1980 |GUIDE (R1) SPCC 1
075|355751M1990 |GUIDE (R2) SPCC 1
076|355751M2000 |GUIDE (R3) SPCC 1
077|355751M2010 |GUIDE (R4) SPCC 1
078 A06CB060100 |SKT HD CAP SCR M06X010 16
079 |A41JJ0OOM060 |WASHER MO06 16
080 |A43JJ00M060  |SPRING WASHER MO06 16
Wednesday, July 14, 1999 PED-MPL-004

Page 4 of 6




Return to Library

Model Number Model File-Unit-No
5570 VTC.2008 SIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955751720600 SLIDEWAY COVER ASSEMBLY
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH I JK Part Ranks
081
082 35575003541 BRACKET SPCC
083 /A06CB080160 |SKT HD CAP SCR M08X016
084 |A41JJ00OM080 |WASHER MO8
085
086 /35575003551 | BRACKET SS400
087 |A06CB080160 |SKT HD CAP SCR MO08X016
088 |A41JJ00OM080 |WASHER MO8
089
090 35575007860  BRACKET SPCC
091 |A06CB080160 |SKT HD CAP SCR MO08X016
092 |A41JJ00M080  |'WASHER MO8
093
094 |45575008360  BRACKET SPCC
095 A06CB080160 |SKT HD CAP SCR M08X016
096 |A41JJ00M080  |'WASHER MO8
097
098 | A06CB060160 |SKT HD CAP SCR M06X016
099 |A41JJ0OM060 |WASHER MO06
100
Wednesday, July 14, 1999 PED-MPL-004

Page S of 6




Return to Library

Model Number Model File-Unit-No
5570 VTC.2008 SIM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955751720700 SLIDEWAY COVER ASSEMBLY
No Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH I JK Part Ranks
101
102455751M1920 |COVER SPCC
103 |A06CB050120 |SKT HD CAP SCR MO05X012
104 |A41JJO0OMO50 |'WASHER MO5
105
106 |A06CB080160 |SKT HD CAP SCR MO08X016
107 |A41JJ00M080  'WASHER MO8
108
109
110
111
112
113
114
115
116
117
118
119
120
Wednesday, July 14, 1999 Page 6 of 6 PED-MPL-004




Return to Library

PAGES 3

ENG. NO 5570 Parts List: HEAD COVER LISTNO 9557572720105
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
557-0049 [A 55575720102 Standard 055757A001D
557-0049 [B [55575720202 With Air Blast or Oil Hole Coolant (Option) 055757A001D
557-0049 [c [55575720302 With Air Blast & Oil Hole Coolant  (Option) 055757A001D

D

E

F

G

H

I

J

K

L

M

N

(o)

P

Q

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Y N

A E e

0| # X] o
T o< | B 2]
2 [ale[elel2| == 82| |5 | =
ARRRRNEE 28
/nd/m . <
e HerSEEgel| o 2 | |12
z | 22520 | | 8| el s
20 I&EIEeB 5| ® BB By w
B [BBBeM, ol |
o[ ~[wwo[=] & ...04@7
n
Rl gl 2 |l B
| O |
« mﬂ o0 ||
>T ©
M u & = B @
2 H L4 ¥ m
T 2
% | I~
2 £ Blm
x =<
* - [YPs
s * nnnnnnn
@m © + e
10'¢ 2 5 8 -
66 2 : _,
N N =
g/ H H i |2
SURNEGY <
< Am
lees
o
A/_.A_
LOIN
ab_}ll
N
T
A=
<O
RN
ERRL
IN#]
\ b«—”lb/
- |
- A.b_.:a
- _wm
= R
M \\ - 7 S
N Ra
e \\“ | |=lBE
uj?hﬁn — I E=
W0 -
e , ~|
e . H\ x\wﬁ ? B
I

/
/
\.

Y
|
Ay
!
.

N
v
N
Y
-
|
-

#,
j,
4
.

sah
A A
0 4
Y]

m
21
L
1N

i, e
1 N = S |
d/nﬂ////// // W
,m,w /\\/ @ A mww A hWJ:Dﬁ AN i /v_ ﬁﬁ,v ‘M
i 3 S R A S
@m:ﬁ —t ,WHMH% = ; — \@ o Uﬁww@ LH
Sl S s 5 1™ B L S il

Z4

—

—

Return to Library




Return to Library

Model Number Model File-Unit-No
o MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575720203 HEAD COVER
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks
001]0557570929C  |COVER FRP 1 557-0010
002|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 8
SS
003 |A41JJ00OMO080  |WASHER JIS MO8 8
004 |-
005|-
006 |-
007 255757M0222 | BRACKET SPHC 1 557-0049
008|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 4
SS
009|A41JJOOMO80 |WASHER JIS MOS8 4
010|-
011|-
012}-
013145575709311 COVER SPHC 0 MEM-1207
014|A26A06X0120 |HEX. SKT. SCREW GOSHO |M06X012 0 MEM-1207
SS
015 |A41JJO0OMO060 |WASHER JIS MO06 0 MEM-1207
016(45575709330 COVER SPHC 1 MEM-1207
017145575709340 COVER SPHC 0 MEM-1207
018 |A26A05X0120 |[ROU, CAP SCR GOSHO | M5X12 4 MEM-1207
SS
019 |A41JJOOMO050 |WASHER JIS M5 4 MEM-1207
020|-
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number

Model

File-Unit-No

5570

VTC-200B

5T™M

List-No

Unit Name

Ass'y Drawing No

95575720300

HEAD COVER

MAZAK CORPORATION

PARTS LIST

No

Parts-No

Parts Name

Mat'l

Remarks

QUANTITY

F|G

H

J

K

ECN

Spare
Part Ranks

021

022

023

024

025

026

027

028

029

030

031

032

033

034

035

036

037

038

039

040

Wednesday, July 07, 1999

Page 2 of 2

PED-MPL-004




Return to Library

TOTAL
PAGES

15

ENG. NO

5570 Parts List: COOLANT COVERS

LISTNO 955759720114

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

55575920100

557-0057

55575920202

Standard 24 Tool Magazine

055759A001D, AOO2E, A003c, A004b,
A005C, A006d, A007b

557-0057

55575920301

Standard 30 Tool Magazine

o O m »

Tuesday, July 13, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

CONFIDENTIAL DOCUMENT This {rndunt is subject to all applicable
The contents herein are confidentia) and may not be duplicated | export coptrol laws and regulations by
inany m an outside ﬁ&rt‘ without express Ja‘nn’cn Government.

anner or disclosed to
pernission fron YAMAZAKI MAZAK CORPORATIO! GRBCR B | ASR RUNEH: ) RB%L dTaTHER
msmm‘mmm:mmﬂmm&ﬂmﬁm tf!’vt. mﬂﬁtu@c]'ﬂﬁtutut.

I _

= L LA 1| =
A = =~y S O N
° T ‘w -
at D
*1

}eﬁ‘fﬂ%ﬁ

= H

o

.

M
=

8,
/6
| &

i 089,
r T i
i,; ) P ] \
[ N 1 o | \ |
| Sfiin | _ a4
| L | == d
— iR I
3,r RTINS NI s == 0
SR LT L | § |
1 4 1 =
A | ‘L?:j;‘: TN u‘ﬁ:” i i il 0 4 4
i AT ot D i 0
- | " % ‘ mﬂrﬂ i | | 0 '
| 11 ‘ I i ! (IR | 4
R N 1l . L
B I L L e i ——
I B e e o !
R A— A — —T S g N \ l
] R 4] +M \Q\ \\@ q 4
e — T oeodll B
A == ] —
] | P:!” 7
# PV -
i 5 ==
IS )
3%
A ry
A
@@ % 4 4 # - - EELTS
ﬁ{fl :1;|~ $8759202_00 ﬁ\_ - F # ® ®®
- = - 980623 | 980623 | 980622
A er-conele 22 o5 sy k= = B | 8 | W
o\ 25557-0039] 3/18/99]sR A\= - R # B
7557-0012| 2/10/99] H I/A— .. - 1/10 | GIHK A —
&4# M;g;lm 016Al$é M o - .- VTV-200B
KY. ENé. CHANGE § % | A8 | ¥¥%E83 B 4 8 0 5557 59‘ A0O1 ‘E
FIEVEYS Wl L1




Return to Library

CONFIDENTIAL DOCUMENT This product is subject to all applicabl
The contents herein are canfidential and may not be duplicated xr»: r:o"ﬁrol’l:::jzﬁd r:x:lat?op:s ﬁ? ¢

st Al it e el
At SUMRURTCRAL SARERTo 17474y 7 HREHOMTE4TE L 3T,

Mt 3

A

A

209[210)&

i —
4 [= i /
L Ui ! | L
# E . L
- ) i 4 I
i - )
il i
“’ X

T
X

[ 2] & &R - - E=FE
M52 ~ 4 N5S575970200) A— - ] ® IS e
& & BTD 2\\: — 9m0E23 | 9m0E23 | omoeZ
(R = Pl Lo W
A= - R & %
ke - 1/10 [EEAS HRL
- 3[ %8120 FD:03 [T Y1200
= 11, 4;
[ KY. ENG. CHANGE 8 % | ®A8 5ERES |E B g 0155738 ‘ A002 ‘ E

PYPEYIYT Tl T00017



Return to Library

CONFIDENTIAL DOCUMENT This product is subject to all applicabl
The contents herein are canfidential and may not be duplicated xr»: r:o"ﬁrol’l:::jzﬁd r:x:lat?op:s ﬁ? ¢

R B |
AT SHMRGRRGRAGSMELR T 1744y 7 HRBHOKT €45 [ 27,

Bt 3

|
:

B
j,j:ﬁ

[ ] i3 & - = B=FE
i‘t‘ufz:;} 55759201005_'5_8 597020 385T88Lg200 A?\ - - * 2 ® B & % ®
s 324N - -
= - 980623 | 980623 | 980622
REDRAWN AT REVISION A (A= = BT BT ‘(é'?f
A= - R E %
/A= - /5. | UBlKA<— #X
- i FD:03 - (1/2) [VIC-200
=11 11, 4.
[ KY. ENG. CHANGE : s | TAB | s%REs (2% ® | 0]55/ 59‘ A0O3 ‘E

PYPEYIYT wl  T070107



Return to Library

=g

e SR

I

@e®

p—— = z—

=g

ny manne
pmlulon fron
At

CONF TDENTIAL DOCUMENT
The cntenh herein are confidential and moy lﬂ be duvllcahd

on AT MR LoltO Tk o

BRAESAEERTE T 7747 Yy 78R AHA) t

OVOP‘Y.

B

duct is subject to all applicable
o and regulations by

[ KY. ENG. CHANGE

B

s
-
El
i

| e
[

< s
T
G-G
il [£] - - B=AE
A5 = 9 N555/75970100) B - 8 & ElE]
B [ra-m24aE STD ;gt: - 980623 as0622
1A= - Y wh
c\ 1 — =
> A - o o T —
g - - -
? =2l oo 59| oot | C

o T



Return to Library

CONF IDENTIAL DOCUMENT Thi duct is subject to all applicable
The contents herein are canfideniial and may lﬂ be duplicated x»;rgro ug I‘I:m:jand regulations by

pora o ton. ron TANRIARE WAZRC CoRBORAT 2" “ii‘ CHAABE | Hat AGARROAGHIES
AT SHETURRRIAE SARERTE ¥ 71479y 78R AH) L3t | WibvsRAcHp i

L

m e ot L .

[ X # & - - EEL T
52 ~ 9 N5557597010065575970200655 759703008\ - - * 2 ® B & % ®
o SECTION TION o= - =
[ j U - % % d—d . : £ B [ameads  BID 30 TOO(S g_ - -
(2= = | ®1 | W
e\ 1 557-0029] 3/4/99 | WH | N— - R = = _#
14557-0012]2/10/99 [ M | lA— .. - 175 [ OHKA<— %X
i) F e o o e e T
#| ECN NO.| DATE —43| 981120 | FD
Ky ENG CHANGE | “ou| #An | i¥nes (5% ® | 0557159 ‘ ACOS ‘ C

PeUFEYYYT fwl T 7107



Return to Library

CONFIDENTIAL DOCUMENT This product is subject to all applicable
The contents i ore In R Dlzld mn{ ?ld nay "“‘1!! d!pll cotel d r{

3 81 rol Im and regulations by
@ l“ ny Tn"f YMMZAKl HAZAK C‘]RPWATN“ ”;n o i Wv;n.n Py CHYL 2TOCHER
el :?' S e

AM —MSECTIN

A A
O DETAIL(S= 1/1) P DETAIL(S=1/1)

"

%

il
HHH
UL UL

]

[]1]

TR

‘\
N

IESNE

A
T
|
‘r
i
s

T
e

o
e |l |
e I |

Te ©
°
°
°

[ i3 & - - E=m
” 5‘57592010 S?I'bD 597020 350‘%/?;:)4 ﬁ\_ - # ® = Rt % @
va—fipi— SVPSSN — -
| | 4% o HE (24 TOOLS MGZ. [30 TOOLS Mo/, 16 - 90623 | 960623
N 5570 os 25 59T - 1A= - BT Eigl W5
O\ 2 557-0042| 3/22/93 | H N— - R & %
7557-0012| 2/10/93| H A= - 175 | OHKAA<—
/a\1S[Me - .. - (1/1) VTC-20N
# —42| 981031 | FD-043 |k -
KY. ENG. CHANGE S Gul wAn [ eses 25 = |0 ‘ 557 ‘ 59 ‘ AO0B ‘ E
P voyd twl 1.7 TS




Return to Library

CONFIDENTIAL DOCUMENT This groduct is subject to a]l applicable
The contents herein are confidential and may not be duplicated | export conirol Iaws and regulations by
in any manner or disclosed to an outside party without express | Japanese Governmen

permission Trom YAMAZAKT MAZAK CORPORATION. ZFAZuME@CAaAsL CHYL sToTHEC
HT SUMR BRI R SHELR T Yo P42y Min?ig#‘ltut L3%, iﬂ:ﬂﬁ%ﬁméiﬂgﬂ gﬁkﬁttj e

(9

SECTION
y—y Wl i g
= i
\ \ [
A A
A
203204 Aa
SECT] 178/179) (191 1839Y190

Z-7 Wl (S=1/2)

<!~

X —XSECTION( S=1/2 )

i ®* B O\— - B=@%
%52 ~ v NB55/59/01006557/59/0200655 /5397030018 - Gl 1 B st ®
% £ & [ osvadvam  BID 30 TOOLS - - 980623 | 980623 | 980623
15013 - = w1 | 8T w5
N5 557-0059] 7/7/99 |VES = = R & %z @
N5 557-0012] 2/10/99 H - - 1/5 EOHIK A /—
A\BE|Memo 1226/01.10.99 T.M A\- . . - (1/2) [VIC-200B
#] ECN NO.| DATE NAMH — 6] 981030 | FD —043 |IT ]
KY. ENG. CHANGE L[ zrp | 1eres (1% & | 13557 59| A007 | C

PePEIYYD i T T 17



Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 soM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575970201 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks
001]05575002731 COVER(R) SPHC 1
002|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 5
003 |JO6GKRW08000 |WASHER IS(?EEPER W8 3 A
004|A41JJOOMO8S0  |WASHER JIS MOS8 2
005]05575007610 COVER SPHC 0
006|055759M9574 |COVER SPCC 0 557-0058
007 NOT-IN-USED
008 [NOT-IN-USED
009105575002741 COVER(L) SPHC 1
010|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 4
011 |A41JJOOMO060 |WASHER ?ISS MO06 4
012]05575007621 COVER SPHC 0
013]055759M9584 |COVER SPCC 0 557-0058
014 NOT-IN-USED
015 NOT-IN-USED
016|25575002750 COVER SPHC 1
017|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 4
018 |A41JJOOMO060 |WASHER ?ISS MO06 0
019 NOT-IN-USED
020(455759M9790 |PLATE SPCC 2 557-0012
Wednesday, July 07, 1999 Page 1 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575970301 COOLANT COVERS
No| Parts-No Parts Name Mat'l QUANTITY ECN Spare
AB|C FIGH|I|JK Part Ranks
021 |A06CB050120 |SKT. HD. CAP. SCR M5X12 41414 557-0012
022 |A41JJ00M050 |WASHER MO5 41414 557-0012
023 [1557500765A  |COVER SPHC L{1]1
024 25575002760  |COVER SPHC 0/0]0
025 |A26F06X0120 |HEX. SKT. SCREW GOSHO [M06X012 101010
026 |A41JJORM060 |WASHER JSI% MO06 81818
027 NOT-IN-USED
028 NOT-IN-USED
029 (355759M9290 |COVER SPCC 111
030(155759M9313  |DOOR SPCC NO. 1 L{1]1 557-0046
031(15575002791 DOOR SPHC 0(01]0
032|Z34TU000020 |[CUSHION TAKIGE |C-30-CS-2 4144
033 |A26F06X0120 |HEX. SKT. SCREW gOSHO M06X012 2412424
034 |A41JJORMO060 [WASHER ?ISS MO06 24|24 |24
035(4521558995A  |SHAFT S45C 121212 557-0041
036 |[E0006001ZZ0 |BEARING KOYO |6001ZZ 12]12]12 D
SEIKO
037|A35000S0120 |RETAINING RING JIS S-012 121212 B
038 |A35000H0280 |[RETAINING RING JIS H-028 1211212 B
039(3521558996A  |ROLLER S45C 0(01]0 557-0012
040 |3557500833A  [ROLLER S45C 12]12]12 557-0012
Wednesday, July 07, 1999 Page 2 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-200B oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
9557 59 Z 04 00 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C FIGH|I|JK Part Ranks
041|355759M9782  |PACKING Ly1]1 557-0012
042 |455759M9270  [PLATE WINDOW t=19.2 111
043135575002820 PLATE SPHC 0/0|0
044 145575002830  [PLATE 2222222 0/0]0
045|45575002840  |[PACKING NBR&PV 0[0]0 D
046|35575002880 PLATE (SjPHC 0/0|0
047|35575002890 PLATE SPHC 0/0|0
048 |A26F06X0100 |[HEX. SKT. SCREW GOSHO |[M06X010 0[o]o
049|A41JJORM060 |WASHER JSISS MO06 3013030
050|A06CB060120 |SKT HD CAP SCR MO06 X 12 303030
051(45575002960 COVER SPHC 1|11
052 |A26F05X0100 |[HEX. SKT. SCREW GOSHO |M05X010 20212
053|A41JJOOMO050 |WASHER JSISS MO5 2122
054155759M9321  [DOOR SPCC 111
055]15575002801 DOOR SPHC 0/0|0
056|Z21TU000240 |GROMMET NBR C-30-NG-79H 2212 A
057 |355759M9762  |PACKING 111 557-0012
058 |455759M9280 [PLATE WINDOW (t=19.2) 111
059 35575002850  [PLATE SPHC 0[o]o
060 (45575002860  [PLATE 2222222 0[0]o0
Wednesday, July 07, 1999 Page 3 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759 Z 0500 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
061]45575002870  [PACKING NBR&PV 0 D
C
062|J4000E04150 SEAL YAGYU [E 0 A
GOMU
063(35575002900 PLATE SPHC 0
064 355759M9300 |[COVER SPCC 1
065|214MZZ790530 |[HANDLE Jw 25W128702 2
WINCO
066|214VU005620 |HANDLE TOCHIGI [UAF-26X192-BK 0
YA
067|A06CB080100 [SKT. HD. CAP SCR. GOSHO |M08X010 0
SS
068 |JO6KRW08000 [WASHER KEEPER W8 0 A
069|A06CB060100 |SKT HD CAP SCR M6 x 10 4
070|J06KRW06000 [SEAL WASHER M6 4 A
071 NOT-IN-USED
072]15575002810  [DOOR SPHC 0
073]1557543526A  |DOOR SPHC 1 557-0012
074 NOT-IN-USED
075[35575007661  [BRACKET SPHC 2
076 (35575002780  [BRACKET SPHC 0
077|A26A08X0200 |HEX. SKT. SCREW GOSHO |M08X020 3
SS
078 |A41JJ00M080 [WASHER JIS MO8 8
079 NOT-IN-USED
080 |A26A06X0160 [HEX. SKT. SCREW GOSHO |M06X016 4
SS
Wednesday, July 07, 1999 Page 4 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759 Z 06 00 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks

081|A41JJ00M060 |WASHER JIS MO06 4

082 (255855M0410 |COVER SPHC 557-0058

083 |Z14MST00020 |FLUSH HANDLE P2-44 SOUTHCO 557-0058

084 NOT-IN-USED

085]45575007890  [BRACKET SPHC 1

086 (45575003010 BRACKET SPHC 0

087 |A06CB080160 |SKT. HD. CAP SCR. GOSHO [M08X016 2
SS

088 |A41JJ00M080 [WASHER JIS MO8 2

089 |A06CB060300 |SKT HD CAP SCREW GOSHO [FOR BALLOON #82 557-0058
SS

090 |A41JJ00M060 |WASHER JIS FOR BALLOON #82 557-0058

091 [NOT-IN-USED

092 25575002770  [BOX SPHC 0

093 [WPM1AAAO0100|RING SS400 2557500277077? 0

094 NOT-IN-USED

095 |[A06CB060160 |SKT. HD. CAP SCR. GOSHO [M06X016 0
SS

096 |A41JJ00M060 [WASHER JIS MO06 0

097(35575003110  [PACKING NBR&PV 0 D
C

098 NOT-IN-USED

099 NOT-IN-USED

100 NOT-IN-USED

Wednesday, July 07, 1999 PED-MPL-004

Page 5 of 20




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575970700 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GH/I|J|KILMNO Part Ranks
101 25295483985 BOX SPHC 0
102 |A26A06X0160 |HEX. SKT. SCREW GOSHO [M06X016 0
SS
103 |JO6KRW06000 [WASHER KEEPER (W6 0 A
104 WPM1AAA0200 [RING SS400  [2529548398522? 0
105 H17MZZ91410 |STRAP CLAMP 1/2" EMT 2 557-0012
106 35575006840 BRACKET SPHC 1
107 35575002910 BRACKET SPHC 0
108 |[A06CB060100  [SKT. HD. CAP SCR. GOSHO |M06X010 2
SS
109 |A41JJ0OM060 |WASHER JIS MO06 2
110 |A43JJ00M060 |WASHER JIS MO06 2
111 R25TC003270 |SWITCH OMRON |D4BS-2BFS 1 A
112 |A06CB050400 [SKT. HD. CAP SCR. GOSHO |M05X040 4
SS
113 |H32DC000150 |SADDLE DAIWAD |CH-13 0 557-0012
ENGY
114 |A26A06X0160 [HEX. SKT. SCREW GOSHO |M06X016 1
SS
115145297202720 BRACKET SPHC 0
116 |[AO6CB060100 [SKT. HD. CAP SCR. GOSHO |M06X010 2
SS
117 |A41JJOOM060 |WASHER JIS MO06 2
118]45295485600  [PLATE SS400 0
119 R25TC003190 |KEY OMRON |D4BS-K1 1 A
120 |A06CB050160 [SKT. HD. CAP SCR. GOSHO |M05X016 0
SS
Wednesday, July 07, 1999 Page 6 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759 Z 08 00 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
121|A41JJOOMO50 [WASHER JIS MOS5 2
122145575006860 BRACKET SPHC 1
123 145575006850 PLATE SPHC 1
124 255759M9591 |COVER SPCC 1 557-0012
125]25575007630 COVER SPHC 0
126|25575002980 COVER SPHC 0
127|A26F05X0100 [HEX. SKT. SCREW GOSHO |M05X010 3
SS
128 |A41JJ00M050  [WASHER JIS MO05 3
129 NOT-IN-USED
130(255759M9601 |COVER SPCC 1 557-0012
131|25575007640 COVER SPHC 0
132[25575002990  |[COVER SPHC 0
133|A26F05X0100 [HEX. SKT. SCREW GOSHO |M05X010 3
SS
134|A41JJ00M050  [WASHER JIS MO05 3
135 NOT-IN-USED
136 NOT-IN-USED
137|A26F05X0050 [HEX.SKT.SCR. MO05X005 4 557-0012
13825575003120  |[COVER SPHC 1
139|A26F05X0100 [HEX. SKT. SCREW GOSHO |M05X010 0 557-0012
SS
140 |A41JJ00M050  |[WASHER JIS MO05 4
Wednesday, July 07, 1999 Page 7 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759 Z 09 00 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C FIGH|I|JK Part Ranks
141 |155759M9820 |LEFT SIDE COVER SPHC WAS 50-0293A 111 557-0039
142 NOT-IN-USED
143 |155759M9840 |TOOL MAG COVER SPHC WAS 50-0294B 1]1]0 557-0039
144 NOT-IN-USED
145|2557500297b RAIL SS400 21212 557-0012
146 |A26A06X0160 |HEX. SKT. SCREW GOSHO [M06X016 22122122
SS
147 |A41JJ0OM060 |WASHER JIS MO06 22122122
148(155759M9830 [RT REAR SPHC  |WAS 50-0313C Ly1|o 557-0039
149 NOT-IN-USED
150255759M9810 |MAGAZINE DOOR SPHC WAS 50-0357 L{1]1 557-0039
151 NOT-IN-USED
152(4557500309B  [PLATE SPHC 111 557-0029
153 |A26A05X0120 |HEX. SKT. SCREW GOSHO [M05X012 21212
SS
154 |A41JJ00M050  |[WASHER JIS MO05 2122
155[Y0IMSS00170 [HINGE GUDEN 2122 557-0039
156 |Z14MST90270 |SLIDE LATCH SOUTHCO 1|1 557-0057
157 NOT-IN-USED
15835575003000  |[COVER SPHC 111
159 |A26F05X0100 |HEX. SKT. SCREW GOSHO [M05X010 21212
SS
160 |A41JJ00M050 [WASHER JIS MO05 2022
Wednesday, July 07, 1999 Page 8 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-200B oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759271000 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C FIGH|I|J K Part Ranks
161(432547M4090 |[WINDOW t=9.5 1|11
162|A06CB060120 [SKT HD CAP SCR M6 X 12 1010|10
163|A41JJO0OM060 |WASHER M6 1010|10
164 25575003100  |COVER SPHC 111
165|A26F05X0100 [HEX. SKT. SCREW GOSHO |M05X010 313(3
166|A41JJOOMO050 |WASHER JSI% MO5 313(3
167|355759M9731 |PLATE SPCC MAG. DOOR 111 557-0012
168 |355759M9740  |PACKING 111
169(355759M9611 | BRACKET SPCC Ly1]1 557-0012
170(35575003021 BRACKET SPHC 0/0|0
171|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 61616
172 |A41JJ0OMO80  |WASHER ?ISS MO8 6|66
173|A26A05X0100 [HEX. SKT. SCREW 2122 557-0012
174 |Z15MST90260 |LATCH SOUTH |M1-81 111
175|A06A05X0100 [PAN HEAD SCREW 0 M5x 10 0100 557-0012
176 2557500357B  [DOOR SPHC  |SEE 59-M981 0(o0]o0 557-0039
177|211TU000320 [HINGE TAKIGE |B-63-3 010]2 557-0039
178 |A06CB060160 |SKT. HD. CAP SCR. gOSHO MO06X016 4044
179|A41JJO0OM060 |WASHER ISSSO MO06 4144
180|Z14TU002580 |[HANDLE TAKIGE |A-250-3-2 0[0]o0
N
Wednesday, July 07, 1999 Page 9 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575971101 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|JK/LMN O Part Ranks

181 |4557543518a DOG SS400 1 557-0052

182 25305595250  [PLATE MARUZE [WXH-218X318 0 B
N

183125305595260 PACKING MARUZE|WXN-218X318 0 B
N

184 145575003610  [DOG SS400 0

185 |A06CB060160 |SKT. HD. CAP SCR. GOSHO [M06X016 2
SS

186 |A41JJ0OM060 |WASHER ISO MO06 2

187 NOT-IN-USED

188(35575003600  [BRACKET SPHC 0

189 |A06CB060100 |[SKT. HD. CAP SCR. GOSHO [M06X010 2
SS

190 |A41JJ0OM060 |WASHER ISO MO06 2

1913557543519A  |BRACKET SPHC 1 557-0012

192 [R25TC003240  |LIMIT SWITCH OMRON |D4B-2B71N 1 A

193 |A06CB050400 [SKT. HD. CAP SCR. GOSHO [M05X040 4
SS

194|Z11TU004200 |[HINGE 2 557-0039

195 NOT-IN-USED

196 243959M7381 [BOX 1 557-0012

197|25215559142 BOX SPHC 0

198 |A06CB050120 [SKT. HD. CAP SCR. GOSHO |[M05X012 4
SS

199 |A41JJ0OM050 |WASHER ISO MO5 4

200 (32326291240  [PANEL A1050P 1

Wednesday, July 07, 1999 Page 10 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759271200 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C FIGH|I|JK Part Ranks
201 (25216250320 PANEL A1050P 0(01]0
202 45215819991 PACKING NBR 0(01]0
203 |A26A05X0120 |HEX. SKT. SCREW GOSHO [M05X012 41414
204 |A41JJ00M050 [WASHER ISSSO MO05 414|4
205 145575007940  [PLATE SPHC 0[0]0
206 (45215830070 PACKING NBR&PV 0(01]0
207 |A06CB050120 |SKT. HD. CAP SCR. gOSHO M05X012 41414
208(1557500293A  |COVER SIS’HC SEE 59-M982 0]0]0 557-0039
209 |A06CB060160 |SKT. HD. CAP SCR. GOSHO [M06X016 1616 |16
210(155759M9722  |Cover SIS’CC 31313 557-0039
211(455759M9750 |BRACKET SPCC 0(01]0 557-0012
212 |A41JJ00M060 [WASHER M6 6|66 557-0012
213(1557500313C  |COVER SPHC SEE 59-M983 0(01]0 557-0039
214|A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 6|6]|6 557-0012
215|A17HB080300 |HEX. HD. CAP SCR. ISSSO M08X030 0(01]0
216|1557500808B  |[COVER SPHC  |SEE 59-M992 0(o0]o0 557-0043
217|A17HB120300 |HEX. HD. CAP SCR. GOSHO [M12X030 111
218[155759M9920 |[COVER SIS’HC WAS 50-0808B 001 557-0043
219(1557500294B  |COVER SPHC SEE 59-M984 0(01]0 557-0039
220 |A06CB060160 [SKT. HD. CAP SCR. GOSHO |M06X016 444
SS
Wednesday, July 07, 1999 PED-MPL-004

Page 11 of 20




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759271300 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
221|A17HB080300 |HEX. HD. CAP SCR. ISO MO08X030 0
222|1557500809B  |[COVER SPHC SEE 59-M991 0 557-0043
223|A17HB120300 |HEX. HD. CAP SCR. GOSHO |M12X030 6
224/155759M9910 [RT REAR COVER SIS’HC WAS 50-0809 0 557-0043
225 NOT-IN-USED
226|0557500331B  |[COVER SPHC 1 557-0012
227|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 8
228 |A41JJ00M080 [WASHER ?ISS MO8 8
229 INOT-IN-USED
230 [NOT-IN-USED
231|355759M9670 | BRACKET SPCC 2
232(35575003440  [BRACKET SPHC 0
233|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 4
234|A41JJ00M080 [WASHER ?ISS MO8 4
235 NOT-IN-USED
236 NOT-IN-USED
237 NOT-IN-USED
238 |A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 0
239|A41JJOOMO80 |WASHER JSISS MOS8 0
240 NOT-IN-USED
Wednesday, July 07, 1999 Page 12 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC-200B oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759 Z 14 00 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C FIGH|I|JK Part Ranks
241 [NOT-IN-USED
242 INOT-IN-USED
2431A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 1010|10
244 |A41JJORM080 |WASHER ?ISS MO8 10[10]10
245 INOT-IN-USED
246 NOT-IN-USED
247 INOT-IN-USED
248 105575003360  |COVER SPHC 0[o]o
249|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 51515
250|A41JJOOMO80 |WASHER JSI% MO8 5/5(5
251 [NOT-IN-USED
252 INOT-IN-USED
253 INOT-IN-USED
2543557500342A [ BRACKET SPHC 111 557-0012
255|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 4144
256 |A41JJ00OMO080  |WASHER ?ISS MO8 444
257 NOT-IN-USED
258 INOT-IN-USED
259|355759M9661 | BRACKET SPCC 111 557-0012
26035575003370  [BRACKET SPHC 0[0]o0
Wednesday, July 07, 1999 Page 13 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759271500 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
261|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 4
262|A41JJOOMO8S0 |WASHER ng?s. MOS8 4
263 [NOT-IN-USED
264 NOT-IN-USED
265|355759M9651 | BRACKET 1020 1 557-0012
266|35575003381 BRACKET SPHC 0
267|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 4
268 |A41JJ00M080 [WASHER ?ISS MO8 4
269 INOT-IN-USED
270 NOT-IN-USED
271 [NOT-IN-USED
272[25575003400  [BRACKET SPHC 0
273|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 0
274|A41JJ00M080  [WASHER ?ISS MO8 0
275|A06CB060100 [SKT. HD. CAP SCR. GOSHO |M06X010 0
276 NOT-IN-USED -
277 NOT-IN-USED
278 NOT-IN-USED
279115575003390 DOOR SPHC 0
280 [E0000AS26B0 [BEARING TOK AS-26-B 2 B
Wednesday, July 07, 1999 Page 14 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575971600 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
ABlC GIHIIIJ K Part Ranks
281[A40JJ00M060 |HEX. NUT JIS MO06 21212
282 [F28VV013650 [SLIDE PACK THK FBL35S-508L 0/0]0 C
283 |A26A04X0080 |HEX. SKT. SCREW GOSHO [M04X008 22122122
SS
284 NOT-IN-USED
285 NOT-IN-USED
286 NOT-IN-USED
287|G20SV022490 |CYLINDER SMC MDBL40-620-A53 L{1]1 D
288 |A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 414|4
SS
289 |A41JJ00M080  |WASHER JIS MO8 41414
290 [NOT-IN-USED
291 NOT-IN-USED
292 NOT-IN-USED
293|G20SV022500 |KNUCKLE SMC Y-04M 111 B
294|G20SV022510 SMC MB-B03 Lyt B
295 |A06CB060160 |SKT. HD. CAP SCR. GOSHO [M06X016 41414
SS
296 |A41JJ00M060 [WASHER JIS MO06 4144
297 NOT-IN-USED
298 NOT-IN-USED
299 NOT-IN-USED
300|G50SV006070 [SOLENOID VALVE SMC VFS2220-1D-02 111 B
Wednesday, July 07, 1999 Page 15 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759271700 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
301 |A06CB030300 [SKT. HD. CAP SCR. GOSHO |M03X030 2
302|G51SV001000 [SILENCER gI?/IC AN200-02 2 D
303|G54SV001360 [SPEED CONTROLLER SMC AS2201F-02-10 2 C
304 [H14SV002530 |TUBE FITTING SMC KQH10-02 3 A
305|H8041007030 TUBE NITTA 1 C
306 |NOT-IN-USED
307 |A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 0
308 NOT-IN-USED -
309|25575003410 COVER SPHC 0
310|A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 8
311|A41JJ00M080 |WASHER JSISS MOS8 8
312 NOT-IN-USED
313|NOT-IN-USED
314 NOT-IN-USED
315145575003430 BRACKET SPHC 0
316 |A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 8
317|A41JJ00M080 |WASHER JSISS MOS8 3
318 NOT-IN-USED
319|NOT-IN-USED
320 NOT-IN-USED
Wednesday, July 07, 1999 PED-MPL-004

Page 16 of 20




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955759271801 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB|C FIGH|I|JK Part Ranks
3212557500332A |COVER SPHC 111 557-0012
322 |A06CB080160 |SKT. HD. CAP SCR. GOSHO [M08X016 41414
323 |A41JJ0OM080 |WASHER JquS MO8 41414
324 NOT-IN-USED
325|NOT-IN-USED
326 |NOT-IN-USED
32712557500333B  |COVER SPHC L{1]1 557-0040
328 |A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 414|4
329 |A41JJ0OM080 |WASHER JSISS MO8 41414
330|NOT-IN-USED
331 |NOT-IN-USED
332 NOT-IN-USED
333|2557500334b COVER SPHC 111 557-0047
334|A06CB060100 [SKT. HD. CAP SCR. GOSHO |M06X010 0]0]0
335|A41JJOOM060 |WASHER JSISS MO06 0(01]0
336 |A26A06X0080 [HEX. SKT. SCREW GOSHO |[M06X008 444
337|355755M0820 [WIPER Ii?SR 2212 557-0047
338 |A26B03X0080 [HEX FLAT CAP SCR M03X08 3213232 557-0047
339|2557500335b COVER SPHC L{1]1 557-0047
340 |A06CB060100 [SKT. HD. CAP SCR. GOSHO |[M06X010 444
SS
Wednesday, July 07, 1999 PED-MPL-004

Page 17 of 20




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575971901 COOLANT COVERS
No| Parts-No Parts Name Mat'l QUANTITY ECN Spare
A FIGIHII|J K Part Ranks
341 A41JJ00M060 |WASHER JIS MO06 4
342 |A06CB080200 [SKT. HD. CAP SCR. GOSHO |M08X020 3
343|NOT-IN-USED -
344 NOT-IN-USED
345|4557500777a  |COVER SPHC 1 557-0021
346 |A26A06X0080 [HEX.SKT. SCREW GOSHO |M06X008 2
347|NOT-IN-USED -
348 |A06CB080160 [SKT HD CAP SCR MO8 X 016 4
349|A41JJ00M080 |WASHER MOS8 4
350|05575007780  |[COVER SPHC 0
351[155759M9621 |COVER SPCC 1
352[155759M9631 |[COVER SPCC 1 557-0026
353|155759M9641 |COVER SPCC 1 557-0042
354 NOT-IN-USED
355145315594660 PLATE 127777 2
356 (35315594680  [BRACKET SPHC 8
357|A26A04X0080 [HEX.SKT.SCREW GOSHO |M04X008 32
358 NOT-IN-USED -
359|1557500779B  |[COVER SPHC 1
360 NOT-IN-USED
Wednesday, July 07, 1999 Page 18 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575972000 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
361 |NOT-IN-USED
362 |F28VV014210 |[SLIDE PACK THK 2FBW2560RUU-1200L 1 C
363 |NOT-IN-USED
364 NOT-IN-USED
365145575007820 BRACKET SPHC 1
366 45575007830 BRACKET SPHC 2
367|45575007850  [BRACKET SPHC 1
368(35575007810  [BRACKET SPHC 1
369 |A06CB080160 [SKT. HD. CAP SCR. GOSHO |M08X016 6
370|A41JJ00M080 |WASHER JSI% MOS8 6
371 |NOT-IN-USED
372 NOT-IN-USED
373 |NOT-IN-USED
37414557500784A  [PACKING NBR&PV 1 557-0012
375|2557500780A  [BRACKET gPHC 1
376
377|255759M9704  |[COVER SPCC 557-0057
378(334147M4552 BRACKET SPCC 1
379|A06CB060150 |SKT HD CAP SCR M6 X 15 8
380 |A41JJ00M060 [WASHER M6 8
Wednesday, July 07, 1999 Page 19 of 20 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 oM MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95575972000 COOLANT COVERS
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
381(255759M9712 | BRACKET 1 557-0012
382 |A06CB080160 [SKT HD CAP SCR M8X16 5
383 |A41JJ0O0M080 |WASHER M8 5
384 |A06CB120250 |SKT HD CAP SCR M12X25 2
385|A41JJ00MO012  [FLAT WASHER M12 2
386
387|255759M9850 |LEFT LOWER TUBE SPCC 1 557-0039
388|255759M9860 |LEFT UPPER TUBE SPCC 1 557-0039
389|255759M9870 |[VERTICAL TUBE SPCC 1 557-0039
390(255759M9880 [ BOTTOM REAR TUBE SPCC 1 557-0039
391|255759M9890 [TOP REAR TUBE SPCC 1 557-0039
3921255759M9900 |BRACKET SPCC 1 557-0039
393|255759M9930  |LEFT LOWER TUBE 30T SPCC 0 557-0043
394|255759M9940  |LEFT UPPER TUBE 30T SPCC 0 557-0043
395
Wednesday, July 07, 1999 Page 20 of 20 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: WORK LIGHT

LISTNO 9557662z0100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

55576620100

Kentucky Production

055766K0020

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

Notes:



Return to Library

CONFIDENTIAL DOCUMENT This product is subject to all applicable
The contents herein are confidential and may not be duplicated | export control laws and regulations by
in any mann losed to an outside without express J%un'ooo Governnen

er or disc part; 11
pernission fron YAMAZAKI MAZAK CORPORATION ‘ SRBCRANBE | kSR R NGB 1 CBL iToTHRC
NT SUSRBBREOAS SHECR T Y7474y HHQMmM 14%3 N “ﬂﬁcug@c]i( ﬁ EHELLET,

P
N s

N
x
i

W
| ==
S e ==
o 2l A : o
! © 7 M ¥ ] | m ‘ __ - :

=
vicZ0n

I

_;T_ -
— 41»_
M
H
[l
L

i iy & - - EEL TS
XiE2 = v N55556670100 - - 3 # B % ®
& & BID /A= - »

- B 3118099
A= - R & & #
A= - WORK LIGHTS
- - L/10 [vTC=2008
* L i.ﬁla T2EE3 (BB & 0| 557 |66 ‘ K002 ‘ 0

FPYIREVITYY w0 1T



Return to Library

Model Number Model File-Unit-No
List-No Unit Name Ass'y Drawing No PARTS LIST
9557 66 Z 02 00 WORK LIGHT
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
AB/CD|/E[F|GH|I|J/KILIM/NO|P|Q Part Ranks

001 R61MZZ90661 (LAMP 12V Lamp (Rectangle Shape) 2 A

002

003

004

005

Wednesday, July 07, 1999 Page 1 of 1 PED-MPL-004




Return to Library

TOTAL
PAGES

ENG. NO

5570 Parts List: Tool Measuring System

LISTNO 955771720100

ECN-No

Unit Number

Specification of Unit

Assembly-Drwg-No

54307100101

Tool Measuring System (Option)

ol o Wl »

m

n

I @

Wednesday, July 07, 1999

PED-KPL003




Return to Library

[
J

CONFIDENTIAL DOCUMENT

The confents herein are confidential and may not be duplicated
in any manner or disclosed fo_an outside party withoul express
permission from MAZAK CORPORATION.

A= 1/1 THIRD ANGLE PROJECTION
B\~ - APP'D CK'D ENG DRANING
A= -
/Na - SCALE NAME
A ,
2\~ - TOOL BREAKAGE RECOVERY UNIT
\= . - DRAWING

OTY] DATE [A'LT NO. [STGN|  NO. 0 ‘ 430‘ /1 ‘ ACO1 ‘ 1

MezaEk fad (T T T T v METRIC/ZINCH 2 I I g I ? I i I 7




Return to Library

Model Number Model File-Unit-No
5570 VTC-2008 M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95577170200 Tool Measuring System
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGH|I|J/K/LMNO Part Ranks
001|2425710990a BOX AC3A 1
002 144237107550 KEY S45C 1
003 |A16B04X0100 |[FLAT HD.CAP.SCR M04X010 0
004 |G41ML000130 |OIL CUP 2051 1/4 1
005(44137101770 COVER S45C 1
006|A16B04X0120 |[FLAT HD.CAP.SCR M04X012 0
007 |J04SH000920  |DUST SEAL SAKAGA |SFR-25K 1
008|34257109910 SHAFT 1g/ELISC 0
009|A06CB050250 [SKT. HD. CAP SCR. M05X025 3
010(44257109920 PIN S45C 0
011 |A51JF000070  [PLUNGER IMAO SS.|BSU-8 0
012144237107531 SPRING SWPA 1
013144237107541 PISTON SCM415 1
014|34257109931 PLATE SS400P 1
015|A06CB080200 |SKT. HD. CAP SCR. M08X020 1
016|A06CB160300 [SKT. HD. CAP SCR. M16X030 1
017|A2400000170 |[NUT 1816TN 2
018 /44257109942  BRACKET SPCC 1
019 |A06CB050080 |SKT. HD. CAP SCR. MO05X008 0
020 NOT-IN-USED
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number Model File-Unit-No

430/439 VTC-16/20/30 7IM MAZA K CO R PO RAT I O N
List-No Unit Name Ass’y Drawing No PARTS LIST
94397160300 TOOL MEASURE ASS'Y
No Parts-No Parts Name Mat’l Remarks QUANTITY ECN
ABCDEFGHI JKLMNOPQ

021

022 44257109950 COVER SHA1 1

023 44257109960 PACKING NYTRIL 1

024 A16B05X0100 FLAT HD CAP SCR M5X10 4

025 A15B04X0050 SKT SET SCR (F) M4X5 FLAT 3

026 A41JJ00M050 WASHER M5 2

027 R25YB002580 PROX. SWITCH FL7M-2J6D-L5 2

028

029

030

031

032

033

034

035

036

037

038

039

040

Page 2 of 2 PED-MPL-003



Return to Library

TOTAL
PAGES
ENG. NO 5570 Parts List: PATROL LIGHT LISTNO 95577270100
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
A |555772Z20100 Signal Tower 3 Colors (Red, Yellow, Green) 055772K0010
B |55577220200 Signal Tower 3 Colors (Red, Yellow, Green) With Buzzer 055772K0010
C |55577220300 Signal Tower 2 Colors (Red, Yellow) With Buzzer 055772K0010
D 55577220400 Signal Tower (Yellow) 055772K0010
E |55577220500 Signal Tower (Red) Wth Buzzer 055772K0010
F
G
H
|
J
K
L
M
N
o
P
Q
Wednesday, July 07, 1999 PED-KPL003




Return to Library

Notes:



Return to Library

P P2 2N FEaN 2N (2 )
BBy ey INEg NP REY)

nanner or discl
fron YAMAZA
N1 SUSRBRRIAL SRR T 7474 7R aHOH

CONF IDE UME!
The contents herein are confidential and may not be duplicated
i i without express

ﬂ#ﬂ S
tHELLET,

~

s 1 ) — 1

This product is subject to all applicable
export control laws and regulations by
J%un'ooe Governnen

1
Aat RUADHAEEE) CHY| dTaTHEC
TORACREECES (FEAEL L 1T,

# - - T
Xt~ v N55556670100 - - & &t ElE]
& & BID /A= - »

= = 312215
AN~ - R E %
/%\— - PATROL LIGHTS
- - L/10 [VTC-200
o : s s57 | 72 | Koot | 0
FOPE VIV w1




Return to Library

Model Number

Model

File-Unit-No

5570

VTC-200B

72M

List-No

Unit Name

Ass'y Drawing No

95577270200

PAT LIGHT

MAZAK CORPORATION

PARTS LIST

No

Parts-No

Parts Name Mat'l

Remarks

QUANTITY

F|G

H

J

K

ECN

Spare
Part Ranks

00

—_

D20SB003740

PATLIGHT

LE-302EN-RYG

002

003

004

005

45297216090

PLATE

SPHC

006

A06CB050120

SKT. HD. CAP. SCR

MO05X12

007

A41JJO0MO50

WASHER

MO5

008

009

010

D20SB003950

PATLIGHT

LE-302-FB-RYG

01

—_

D20SB004210

PATLIGHT

LE-202-FB-RY

012

D20SB004190

PATLIGHT

LE-102-Y

013

D20SB004220

PATLIGHT

LE-102-FB-R

014

015

016

017

018

019

020

Wednesday, July 07, 1999

Page 1 of 1

PED-MPL-004




Return to Library

TOTAL

PAGES
ENG. NO 5570 Parts List: TOUCH SENSOR LISTNO 95579270100
ECN-No Unit Number Specification of Unit Assembly-Drwg-No
A [55579220100 MAS #40 055792A0010
B [55579220200 CAT #40 055792A0010
Cc [555792z0300 YME-CAT#40 055792A0010
D
E
F
G
H
I
J
K
L
M
N
(o)
P
Q
Wednesday, July 07, 1999 PED-KPL003




Return to Library

Notes:



Return to Library

|
I
O
O
@)
0
O
[¢]
-
\

e

MI12ICE-di-0

s e

N —\ ‘
— _ |
N
® | |
[ U )

\ \Q‘ \
e
&

= ‘
e

iy

TOUCH SENSOR ASSY

a
i

B &

5] - EoAZ
Xi51- v N543957001005439570020054395700300 - R i ®_a ®
B W MAS 40 : 981127 981127 981023
- S T 5]
- R % B
- VIC-200B 9 v7t %N
- 1/3 N

0]s57 |92 acot | o

RS ER

Ay o7 7 T 5.




Return to Library

Model Number Model File-Unit-No
oo MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
95579270200 TOUCH SENSOR
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A FIGIHI1|J K Part Ranks
001 |K12RF002400 [PROBE RENISH |A/2045/0003 MP12 1
AW
002 |K12RF000440 |STYLUS RENISH |A/5000/3709 PS3-IC 1
AW
003 |[K12RF001500 |[MODULE RENISH |A/2033/0576 OMM 1
AW
004 |K12RF002430 |CABLE RENISH |P/CF01/0002 1
AW
005|K12RF002420 [INTERFACE RENISH |A/2075/0142 MI112 1
AW
006 NOT-IN-USED
007 NOT-IN-USED
008|25319210900 TOOL SCM415 |(MAS #40) 1
H
009|34931900680 PULL STUD SCM420 |(MAS #40) 1
H
010|25319210910 TOOL SCM415 |(CAT #40) -
H
011 34931900670  |PULL STUD SCM420 |(CAT #40) -
H
012|25319210920 TOOL SCM415 |(YME-CAT #40) -
H
013(34931900660 PULL STUD SCM420 |(YME-CAT #40) -
H
014 NOT-IN-USED
015|A15C08X0120 |[HEX. SKT. SET. SCREW GOSHO |M08X012 4
SS
016 NOT-IN-USED
017|34319210833 BRACKET SPCC 1
018 |A06CB050100 |SKT. HD. CAP SCR. MO05X010 2
019|A26A04X0100 [HEX. SKT. SCREW GOSHO |[M04X010 2
SS
020(35319210930 BRACKET SPHC 1
Wednesday, July 07, 1999 Page 1 of 2 PED-MPL-004




Return to Library

Model Number Model File-Unit-No
5570 VTC2008 o2M MAZAK CORPORATION
List-No Unit Name Ass'y Drawing No PARTS LIST
955792703 00 TOUCH SENSOR
No| Parts-No Parts Name Mat'l Remarks QUANTITY ECN Spare
A GIHIIIJ K Part Ranks
021|A06CB050080 [SKT. HD. CAP SCR. GOSHO |MO05X008 4
SS
022|A26A03X0100 |HEX. SKT. SCREW GOSHO |M03X010 4
SS
023 NOT-IN-USED
024 44399212070  |[SPACER S45C 1
025 [PARTS-END
Wednesday, July 07, 1999 Page 2 of 2 PED-MPL-004




	VTC-200B Mechanical Parts
	Master Index
	Part Ordering Instructions
	Contents
	Spindle Head
	Column
	Base
	Saddle
	Table
	X Axis Drive
	Y Axis Drive
	Z Axis Drive 
	ATC Unit
	Tool Magazine
	Control Box (SFI)
	Wiring & Duct
	Hydraulic Circuit
	Hydraulic Circuit Diagram
	Head Lubrication
	Way Lubrication
	Coolant Supply
	Pneumatics
	Air Circuit Diagram
	Wire Cable
	Pendant Box
	Integrated Unit (Frame)
	X Axis Limit Switch
	Slideway Covers
	Head Cover
	Coolant Covers
	Work Light
	Tool Measure System
	Patrol Light (Option)
	Touch Sensor (Option)

	r: 


